; i YANMAR

YANMAR PARTS CATALOG
DIESEL

TRALGTOR

Published 1st. Edition AUG., 1999
NPC-3676




YOUR PARTS ORDERING

When placing your parts order with us, Please contact us upon confirming the Model, Part Ne,
Description and Q'ty of the parts you want 1o order by this parts catalog.
First look for theiliustration of the part you want. Then you can find out the necessary informations
by tracing the Hlustration No., as each illustration corresponds to the parts list on the following page.

2. All parts the iliustrations of which are not numbered shall not be sold separately.

3. You are asked to prapare parls, especially consumable parts in the demand season earlier, as
orders will come with a rush in this season.

4, Parts other than those due to misshipping on your part shall not be allowed to returned in
principle.

5. Please surely use YANMAR Genuine Parts in any YANMAR product.
(Use of similar goods (parts) on the market causes earler damage or worsening of performance.)

HOW TO READ THIS PARTS CATALOG

In the case where a Ref. No. given in the iist does not agree with the corresponding Sketch
Mo. in illustration {no suffix number as shown below]), an diustration for such a New Part has been
omitted only in the case of a parts change for which Interchangeability Symbol N, R or K is given.
[Example] Sketch No. in Ret. Na.
{Hustration in List
1 1
1

{Before the change)

{After the change)

7. Indication and meaning of level
Level
+ s A number of dots indicated is called the level which refers 1o the assembly-

companent relation of an assembly part,
{"+ "refers to an assembly part.)
s+ sereeseneeeeeeo-Rafers 1o a component included in an assembly part indicated by one dot (-).

ree s Refers to a component inciuded n a complete part indicated by two dots (- -).

{It indicates a sub-componet of pertinent assembly part indicated by one
dot {+1)
B. Indiation and meaning of interchangeability symbol
[Given under the column * 1" next to the guantity column in the list)
In the case where a parts change took place, cne of the follewing interchangeabilty symbols i
indicated for that part:

7]

Symbol Interchangeability Contents nots
N New i Old New Part is ntarchangeable for Old Part but not interchangeable conversaly.
p New — ol Same as symbol N but supply of O Part s suspended and New Part &
—r— soid n the future.
Q New X Old New Part is not interchangeable foc Od Part but interchangeabls conversely.
R New - Old New Part s interchangeable for Old Part and vice versa.
N
5 Now > ad New Part i not interchangeable for Oid Fart and vice versa.
——
W Part newiy added,
z Part discontinued.
£ Not nterchangeable by sngle part but nterchangeable by set of the related
parts.
K Changed onily in quanlty used.

12.

Hemarks < ooeereeemes {column “R” given at the right end of the list]
9-1) A numerical or alphabetic character (symbol) may be ndicated under the column “R".
9-2; A comment (remarks} for 3 part in question is given at the lower part of the hst, following
a symbol kentical to the aftermentioned symbol when a symbal is indeated under the column “R™.
Virtwal No. in illustration
A Skeich No. in illustration contaning an encircled numera! indicates other related Group No.
|Exampie] —————— Group No. 3
-1 indicated.
—— Ref. No. 1
Change Effective Machine No.
When a part is changed, a Change Effective Machine No. of such a model for which a New Part
is apphed is indicated as follows:
|[Example| Mode! columns A ~ F
(Model indication is given in two kinds, namely, 4-model and 6-model indcations )
correspond to A ~ F in front of Change Effective Machine No..

4-model Indication 6-mode! Indication

{(A) = (A) = D) =
B} = 8) = £)=
€y = C) = F=
Dy =

[Example] A==F§10001 B= F612001

Model column A indicates that a parts change is put into effect from Machine No. 610001
and on. And moreover Model column B ndicates that a parts change is put into effect from

Machine No. ©12001 and on.

[Classification]
£ «ereerrmceee Engine No.
Foe «+- Machine Body No. indicated.
R - - Retary Unit No.

Additional Group No. found in the Revised Edition
Kindly understand that a Group No. other than consecutive numbers has been entered in the case
where the corresponding Group is added within the pertinent Section.
[Example]
Section
BODY SECTION
Group No. Group mane
46. ENGINE FIXTURE & BATTERY
47. FRAME & HYDRAULIC PUMP
48. BEVEL GEAR CASE
49, TRANSM. CASE & RUNNING CLUTCH
50, CONTROL LEVERS
51. CRAWLER
64. ENGINE FIXTURE & BATTERY
65, CONTROL LEVERS
SNOW REMOVAL SECTION
52. CHUTE
53. SNOW REMOVAL FRAME & BLOWER
Additional Groups are indicated.

{Group added for the YSR1300-N}
{Group added for the YSR1300-N)

Owing to the improvement of YANMAR Product involved or its parts, the contents of this
Parts Catalog may be altered without prior notice 1o you.

-




Specifications :

C

Model Ke-170H | Ke-200H
Drive system 4-wheel drive
Overall length *1 mm 2328 2326
Overall width 2 mm 1198 1196
Overall height *3 mm 1265 1265
Dimensions Wheelbase mm 1473 1473
Front mm 878 878
Tread
Rear mm 880 880
Ground clearance mm 231 231
Weight kg 750 750
Make Yanmar
Madel 3TNAT2 [ 3TNE74
Type Vertical 4-cycle water-cooled diesel
Output{SAE Gross) hp/rpm 17/2450 ] 20/2550
Engine No. of cylinders 3
Displacement cc 879 1 1006
Type of air cleaner Diry(dual)
Fuel tank capacity 2 22 22
Battery capacity V-AH 12V-36AH 12V-36H
Steering Type Hydrostatic power
Clutch Type None
Brake Type Wet disc
Type Hydrostatic transmission {2 ranges)
Transmission Max. traveling speed km/hr 209 212
Travel speed Forward  km/hr 0-194 0-196
Reverse  km/hr 0-6.7 0-68
Tire Turf standard Front. Rear 23 x 850-12, 315/76D-15
AG standard Front. Rear 500-12, 9516
Rear PTO. type SAE 1-3/8, independent
PTO. Front rpm None None
Speed Mid rpm 2100 2100
Rear rpm 540
Type Hydraulic position contral
Hydraulic hitch | Hitch 3 point hitch, SAE 1
system Lift capacity | 520 520

Drawbar

Yes

Qptional attachments

Front bumper weights, rear-wheel weights,
cabin, front 3 point hitch,
Dual-speed turn(Fe series), tools and jack

*Hwio 3P, "2:min. tread, "3:top of steering wheel
Note:This is a preliminary brochure and subject to change without notice.



Fig.No. GROUP NAME
ENGINE UNIT(3TNA72 E

! 1 CYLINDER BLOCK
.+GEAR HOUSING
.+MOUNTING FLANGE & OIL SUMP
. CYLINDER HEAD & BONNET
.+ SUCTION MANIFOLD & AIR CREANER
. EXHAUST MANIFOLD & SILENCER
.. CAMSHAFT & DRIVING GEAR
..CRANKSHAFT & PISTON
H .1 LUBRICATING OIL SYSTEM
:r 16.1'COOLING WATER SYSTEM
11 , FUEL OIL INJECTION PUMP
. GOVERNOR
FUEL OIL INJECTION VALVE
. FUEL OIL LINE
4 STARTING MOTOR
.1GENERATOR

I R i i e e e

Tl rfOO TN TN

@

. H“I—‘II :
PO IR WIN

ENGINE CONTROL UNIT

[

! 17  ENGINE ACCESSORIES

! 18 ACCELERATOR LEVER

! 19 ' FUEL TANK

' 20 BELT COVER

FRONT AXLE SECTION

! 21 , FRONT BRACKET

! 22 TIE ROD

' 23 . DRIVE PINION

E 24  PROPELLER SHAFT

==1

1 25. :FRONT AXLE CASE

CONTENTS

Fig No. GROUP NAME

! 26 FRONT GEAR CASE

' 27 | INPUT SHFT

! 28 ,FRONT SPINDLE

! 29 SHAFT COVER

! 30 FRONT WHEEL TIRE

! 31 STEERING & PST VALVE

: 32.,P.S.T CYLINDER

! 33./P.S.T. PIPING

TRANSMISSION UNIT
34.! CLUTCH HOUSING
35/ TRANSMISSION CASE
.\CENTER PLATE
INPUT SHAFT
'MAIN SHAFT
.'COUNTER SHAFT
.T.O.DRIVE SHAFT
.T.0 CLUTCH SHAFT
T.O.SHAFT
'MID-P.T.O SHAFT
P.T.O INARSHAR BRAKE
./CHECK CONTROL
.| SUB-CHANGE
P.T.0.CHANGE
FRONT DRIVE&FRONT SHIFT
:CONTROL
.'CENTER CASE
POWER PUMP
1PUMP & MOTOR

Tonw )
ENERCRE:
1

NN RN TR
U U T

VI IOIOIINITQINIRIOIOIO!

'I__Il__Jl__Il__II__||__|l__ll__ll__ll__||__||__n__

PNt [

"U'I“-hll
"OIILOI'

__Jl__"__]l

'l\.)ll

MODEL : KE-170H,200H
PC NO : 0CNP3-G67600



CONTENTS MODEL : KE-170H,200H

PC NO : 0CNP3-G67600

Fig.No. GROUP NAME Fig.No. GROUP NAME
REAR AXLE SECTION ' 76, FENDER
153, RING GEAR & DIFFERENTIAL GEAR |77,/ STEP
54 REAR HOUSING 7 OPERATOR SEAT
/55| DIFFERENTIAL LOCK | 79/ LABELS
:r_%__l FINAL PINION 'o LABEL
| 57.|REAR WHEEL TIRE o
58_ HI-DORO PEDAL HITCH SECTION
{59, CRUISE CONTROL | 81! PTO GUARD & SHAFT COVER
60 DISK BRAKE | 82. THREE POINTS HITCH
| 61.| BRAKE PEDAL  83.' DRAW BAR HITCH
o E_éz:, ROPS
HYDRAULIC CONTROL UN o
1 62. HYDRAULIC CYLINDER CASE OPTIONAL PARTS UNIT
55 PISTONLIET CRANK | 85,/ OPTION
|64 | CONTROL VALVE 86 SUB BALVE
' 65.| RELEF VALVE '?Z_ REAR HYDRAULIC
{66, HYDRAULIC CONTOR
{ 67.|HYDRAULIC PIPING PARTS OF FIELD SUPPL
o ' 88.] SEAT(PARTS OF FIELD SUPPLY
ELECTRICAL PARTS SEC .'_85'_ SAFETY FRAME(PARTS OF FIELD SU
n_sé_me HARNESS o
 69.\BATTERY
' 70, SWITCHES
 71LAMP
 72.!METER
73_ HORN & RELAY

FITTING SECTION

'74 ,BONNET

! 75  DASHBOARD



C C

P . 99.07.29
1. CYLINDER BLOCK | 1803 | 1. CYLINDER BLOCK
| <1B802) | (A)=3TNA72-UTR (D)=
Hm——— + (B)=3TNE74-UTR (E}=
NPC-3676 (Cr= (Fy=
REF. LEV. 0 PART NO. DESCRIPTION ————————- QP TY———————— I P/U A
NO. (A) (B) (£) (D) {E> <F)
1 . 7196170-01560  BLOCK ASSY, CYLINDER 1 9
2 . 719623-01560  BLOCK ASSY, CYLINDER 1 1
9 .. 119600-0105C  PLUG PT1/4 1 1 1
10 .. 11$620-02020  BOLT 8 8 1
15 .- 23871-010000 PLUG PT1/8,SCREW 1 1 1
16 . 27231-450000  PLUG &5 1 1 1
17 .. 27261-120000  PLUG 12 1 1 1
18 .. 27241-300000 PLUG 30 6 6 1
19 .. 719620-02800  MAIN BEARING 4 4 1
22 .. 719620-02930  BEARING, THRUST 2 2 1
25 .. 119624-02610  BUSH 1 1 1
26 . 26106-060122 BOLT M 6X 12 PLATED 2 2 10
27 . 119620-01200  BOLT, CYLINDER HEAD 14 14 1
28 . 119620-01343  GASKET, CYL.HEAD 1 1
29 . 119623-01330  GASKET, CYL. HEAD 1 1
30 . 719620-02870  MAIN BEARING US=0.25 & 4 1 1
10 —
N135676
1 ¢1) UNDER-SIZE(U.5=0.25)PART.,
| C(REMARKS 3 "EFFECTIVE MACHINE NO." OF
| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS5 SHOWN
| IN FIG.4.
———————————————— REMARKS -
1) Po —1A(U.5=0.25) 7 LT A, [<1> UNDER-$1ZE(U.S=0.25>PART.
CF29) ILIMNDIY BMULINOE ) J9EZNO.4 4 [ (REMARKS)EFFECTIVE MACHINE NO." OF
FAAACNND J INORTFUA, | ENGINE IS INDICATED ON THE
! ENGINE LABEL WHICH IS SHOWN
] IN FIG.G.

N135676




=

2 . GEAR HOUSING

[ (REMARKS)> "EFFECTIVE MACHINE NO." OF

1
|
i

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN

FIG.4.

N135677

| 1804
1 ¢1802) |
Fm————— +

NPC-3676

2 - GEAR HOUSING

{AI=3TNA72-UTR
{BY=3TNE74-UTR
(CH=

99.07.29

(0)=
{e)=
{F>=

REF. LEV. ¢  PART NO. DESCRIPTION ——————mm-— T¥=—m I P/U A

NO. CA> (B) (L) (D) (EY CF)
1 . 119660-01590  COVER ASSY, HOUSING 1 1 1
4 .. 119620-01800  SEAL HTC456208, OIL 1 1 1
S . 119660-01911 PIPE, KNOCK 4 4 1
& . 26106-060162 BOLT M 6X 16 PLATED z 2 10
7 . 119624-32040  O-RING P 12.0 z2 2 1
8 26106~060162  BOLT M 6X 16 PLATED 27 10
g . 26106-060302  BOLT M &X 30 PLATED 6 6 1C
10 . 194990-22050  NUT W/WASHER 8 4 4 1
11 . 26106-060602  BOLT M 6X 60 PLATED 3 3 10
12 . 26106-060602  BOLT M 6X 60 PLATED 1 1 10
13 . 26106—-060802  BOLT M 6X BO PLATED 6 - 6 10
14 . 26366-060002 NUT M 6 4 4 10
15 R 124160-01751 CAP, LUB.OIL SUPPLY 1 1 1
16 . 24311-000320  Q-RING 1A P-32.0 1 1 10
17 . 119660-01492  HOUSING ASSY, GEAR 1 1 1
20 - 119660~01510 PLUG 10X14 1 1 1
21 .- 12145001560  STup M 8x 22 4 4 1
22 .- 22351-040010  SPRING PIN 4X10 z2 2 10
23 - 119660-01551 COVER 1 1 1
24 . 119660-01562  GASKET, (NON-ASH.) 1 1 1
25 - 119660-01570  STUD M&X12 4 4 1
26 . 121520-01851 GASKET, (NON-ASB.) 1 1 1
27 . 119660-52020  PUMP,FEED 1 1 1
28 R 119623-01950  SHIM PACK 1 1 1
35 R 26014-060202  BOLT M &X 20 2 2 10
36 . 129150-91400  GEAR UNIT,TACHOMETER 1 1 1
38 .- 24341-000250  O-RING 1A 5-24.0 k| 1 10

---------------- REMARKS +
CFL2) T IMULAY9% N 39EPNOL4 4 | (REMARKS)I™EFFECTIVE MACHINE NO." OF
FATATNNL 4 DVOFTAL | ENGINE IS INDICATED ON THE
| ENGINE LASEL WHICH IS SHOWN
| IN FIG,4,
N135677




N135678

3.

MOUNT NG FLANGE & OIL SUMP

Fom——ae + 99.07.29
1805 | 3. HOUNTING FLANGE & OIL SUMP
|€1802) | CAY=3TNAT2-UTR (D)=
+=————— + (BI=3TNE74-UTR (E)=
NPC-3676 <ey= (F)=
REF. LEV. O PART NO. DESCRIPTION G TY 1 P/UA R
NO- (A) (BY €C> (D) (E) (F)
1 . 119626-01600  FLANGE, MOUNTING 101 1
2 . 26076-100222  BOLT 10 22 6 6 i
3 - 26076-100252  BOLT 10.9 10X25 303 L
4 . 119660-01640  CASE ASSY, OIL SEAL 101 .
) - 124085-02220  SEAL, OIL 101 "
7 - 26106-060222 BOLT M 6X 22 PLATED 10 10 10
8 - 119600-01722  SPACER, OIL SUMP 101 1
10 - 119650-01770  PAN, LUB OIt 101 1
12 ‘e 23887-120002  PLUG 12,HEX. 101 1
13 - 22190-120002  SEAL WASHER 12 11 10
14 . 26106-060122 BOLT M &X 12 PLATED 3.3 10
15 - 26106-060452 BOLT M 6X 45 PLATED 20 20 10
16 - 129100-01580  PARALLEL PIN 8X16 2 2 1
17 . 119620-01620  PARALLEL PIN 6X10 2 2z 1

| (REMARKS)"EFFECTIVE MACHINE NO."™ OF

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

CFA2) M LIN

—— REMARKS
LYz

N JPEINGLG /| (REMARKS)"EFFECTIVE MACHINE NO." OF

FELAINNL /2 DVOFTRAL

| ENGINE 15 INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N135678



LABEL MODEL
{NOT SOLD)

4,

3TNA72~UTL

RO
3N—G
2 hY

\

B9

Q
Q
Y]

68

rd

CYLINDER HEAD & BONNET

1(1) REPAIR PART.
{(REMARKS)>"EFFECTIVE MACHINE NO.'" OF

i
i
1

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FI1G.4.

N135679

99.07.29

{ 1806 1 4 . CYLINDER HEAD & BONNET

| C18D2> 1 CAY=3TNAT7Z2-UTR (D)=

------ + (BY=3TNE74—UTR {E)=

NPC=3676 (cr= (FX=

REF. LEV. 0O  PART NO. DESCRIPTION - Q'TY -—— I P/UA R
NO., CAY (B) (C) (D) (E) (F)
& - 719660-11702 HEAD ASSY, CYLINDER 1 1
5 119626-11000 HEAD ASS3Y, CYLINDER 1 1
11 . 119620~11801 GUIDE, VALVE 6 & 1 1
13 .. 23871-020000 PLUG PT1/4,.SCREW 2 2 1
14 aa 27221-050080 PLUG 5X 8 1 1 1
15 .- 27241-400000 PLUG 40 2 2 T
14 aa 119620-11100 VALVE, SUCTION 3 1
17 . 119623-11100  VALVE, INTAKE 3 1
18 - 119620-11110 VALVE, EXHAUST 3 z 1
19 .. 119660-11120  SPRING, VALVE 6 1
20 .. 119620-11120  SPRING, VALVE ) 1
21, .. 119620-11180  RETAINER, SPRING 6 6 1
22 .. 27310-070000 COTTER 7 6 & 5
23 - 124160=11340 SEAL, VALVE STEM 3 3 1
24 s 124950-11340 SEAL, VALVE STEM 3 3 1
25 . 104241=11370 CAP, VALVE ] -] 1
28 .- 119600-11450 PROTECTOR, NCZIZLE 3 A
29 - 119600-11460 GASKET, NGQZILE [ 1
30 . 22351060012  SPRING PIN 6X12 2 2 10
31 - 119600-11450 PROTECTOR, NOZZLE 3 1
32 - 119600=-11460 GASKET, NOZZLE & 1
33 - 119620-11200 SUPPORT ASSY, ARM 1 1 1
34 -a 119626-11240 SHAFT ASSY, ROCKER 1 1 1
37 .. 119620-11260  SUPPORT, ROCKER ARM 3003 1
38 an 119620-11280 SPRING 2 2 1
39 - 719620-11450 ARM ASSY, ROCKER 3 3 1
40 ... 105010-11230  SCREW, VALVE 3 3 1
42 ...  256B56-060002 LOCK NUT & 33 1
43 - 719620-11660 ARM ASSY, ROCKER 3 3 1
44 - 105010-11230 SCREW, VALVE 3 3 1
46 caw 26856-060002 LOCK NUT & 3 3 1
47 .. 22242-000120  CIRCLIP 12 2 2 10
48 - 26979-050162 SCREW M SX16 1 1 10
49 . t19620-11350  STup 2 2 1
S0 - 26106-080452 BOLT M 8X 45 PLATED 1 1 10
51 - 26366-080002 NUT M 8 2 2 10
52 - 119657-11350 BONNET ASSY 1 1 1
53 . 119807-11770 CAP, LUB.OIL SUPPLY 1 1 1
56 .. 119620-03020  PLATE, SHELTER 101 1
55 . 119620-03031 GASKET, (NON-ASB.?» 1 1 1
58 .. 119620-11310  GASKET, BONNET 1 1 1
59 . 118400-03060 JOINT, BREATHER 1 1 1
&0 -. 22857-500100  SCREW 5%10,TAPPLING 4 4 10
61 . 23065-120500 PIPE, VINYL 12X 500 101 1
62 . 124160-01650  CLAMP 101 1
63 . 124160-11360  KNOB 2 2 1
64 . 24311-000120 O-RING 1A P 12.0 2 2 10
65 - 129155-77801  PLUG, GLOW - 1
66 . 119645-77820 CONNECTOR, GLOW PLUG 1 1 1
67 - 26106-080122 BOLT M Bx 12 PLATED 1 1 10
68 . 119260-07900 L IFTER, ENGINE 1 1 1
69 . 26106=080142 BOLT M 8X 14 PLATED 2 2 10

w*x CONTINUE »# N135679



N + 99.07.29
4 . CYLINDER HEAD & BONNET | 1806 | &4 . CYLINDER HEAD & BONNET

1€18023 | (AY=3TNA?2-UTR (D)=
R ——— - (BY=3TNE?4~UTR (E}=
BERE (3528, NPC~3676 )= (F)=
LABEL MODEL
{NOT 50LD)
REF. LEV. 0 PART NO. DESCRIPTION QU TY I P/U A
NO. (AY (B) (€Y (D) (E) (F)

3TNA72-UTL( L

2
31—8
32 AY

N135679

| (1) REPAIR PART.
| (REMARKS)}"EFFECTIVE MACHINE NO." OF

ENGINE IS INDICATED ON THE

I

[ ENGINE LABEL WHICH I8 SHOWN = =—=s———————————— REMARKS +

| IN FIG.4. (1) &HIIFIEFRAL | ¢(1) REPAIR PART.

(F19) 12™LI™ INULO%O% N JDDEINO.4 / | (REMARKS)"EFFECTIVE MACHINE NO." OF

FRTAND 4 2IFTUAL | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4-

N135679



S.

SUCTION HMANIFOLD & AIR CREANER

I {REMARKS) "EFFECTIVE MACHINE NO.'' QF

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

NI35680

Hmmmmee + $9.07.29
| 1BO& | 5. SUCTION MANIFOLD & AIR CREANER
| ¢1B02) | (A)=3TNA72-UTR (D)=
el + (BY=3TNE74-UTR (E)=
NPC-3676 )= ¢F)=
REF. LEV. 0 PART NO. BESCRIPTION =————————- Q' TY-=~—=-—= [ P/U A R
NO. (A) (B) (€Y (b)Y CE) (F}
1 . 119660-12101  MANLFOLD,AIR LNTAKE 101 1
2 . 119660-12111  GASKET, SUC.MANIFOLD 1 1 1
3 . 26106-060162 BOLT M 6X 16 PLATED 2 2 10
4 . 26106-060402  BOLT M 6X 40 PLATED 101 10
5 . 119652-12550  HOSE,AIR 101 .
6 . 119652-12601  SUPPORT,AIR CLEANER 101 1
7 - 119865-12600  STAY 11 1
11 - 23000-054000  CLAMP 54 z 2 1
12 . 26106-060122 BOLT M 6X 12 PLATED T 1 10
13 - 26106-080122  BOLT M BX 12 PLATED 2 2 10
14 . 119668-12510  AIR CLEANER 1- 1 1
15 - 119668-12520  CANISTER 101 1
16 - 119808-12540  VALVE, UNLOADER 101 1
17 .. 119655=12560  ELEMENT 101 1
18 . 105027-12570  COVER, ALR CREANER 11 1
20 . 119233-12700  ELEMENT, SAFETY 101 1

CFID) xEMo™

—— REMARKS
ALY

N IDEINO.G S

| (REMARKS)"EFFECTIVE MACHINE NO.™ OF

FETATAND J JVOFTVAL

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4,

N135680



6.

EXHAUST MANIFOLD & SILENCER

| (REMARKS)"EFFECTIVE MACHINE NO." OF

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FlG.4.

N135681

e

e + 99.07.29
| 1809 | 6 . EXHAUST MANIFOLD & SILENCER
1802y | CAY=3TNAZZ-UTR (D)=
+=————= - (B)=3TNE74-UTR (E)=
NPC-3676 )= (F)=
REF. LEV. O PART NO. DESCRIPTION ——————m—o L L P/U A
NO. (A) (B) (C) (DY (E) €F)
1 . 119626-13100  MANIFOLD ASSY,EX 101 1
2 . 119620~13110  GASKET, EXH.MANLFOLD 1 1 1
3 - 26366-080002 NUT M B 2 2 10
4 . 26106-080702 BOLT M 8X 70 PLATED 4 4 10
5 - 26216-080702  STUD M 8X 70 PLATED 2 2 1
6 . 119626-13510  SILENCER 10 1
7 . 129107-13540  PACKING,SILENCER GSK 1 1 1
8 . 22351-040012  SPRING PIN 4X12 2z 10
9 . 26106-080352 BOLT M BX 35 PLATED 11 10
10 . 119131-18320 BOLT M BX 22 11 1
11 N 26366-080002 KUT M 8 101 10
———rmm———— REMARK S
CFIPY TLIMLOM PNULINOF ) IDEINOL4 | (REMARKS) "EFFECTIVE MACHINE NO." OF

FRAATNND / IOFTHAL

| ENGINE IS5 INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N135681



99.07.29

7 . CAMSHAFT & DRIVING GEAR | 1B10 | 7 . CAMSHAFT & DRIVING GEAR
1 ¢1BO2) | (AY=3TNA72-UTR (D)=
______ + (B)=3TNE74-UTR (E)=
NPC-3676 (Cr= (F)=
REF. LEV. 0 PART NO. DESCRIPTION = ————————— TY=mmm o IP/UA R
NO . CAY (B) (L) (D) (E) (F)
1 . 119620-14200 TAPPET & & +
2 . 119620-14401 ROD, PUSH 5 6 1
3 . 11962914580 CAMSHAFT ASSY 1 1 1
4 . 119620~-02450 BEARING, THRUST 1 1 1
7 .. 119620-14100 GEAR, CAMSHAFT 1 1 1
B .- 22512-040120 KEY 4% 12 1 1 1
36 9 . 119660-25022 RETAINER, IDLE GEAR 1 1 1
10 . 119660-25052 SHAFY, IDLE GEAR 1 1 1
11 . 119620-25102 GEAR W/BUSH, IDLE t 1 1
13 aa 119620-25912 BUSH 1 1 1 1
15 . 22242-000200 CIRCLIP 20 101 10
16 - 26106-060122 BOLT M 6X 12 PLATED 3 3 10
17 . 119660-01821 BEARING, FUEL CAM. 1 1 1
18 . 719660-145%0 CAM ASSY, F.I. PUMP 1 1 1
22 - 22512-040120 KEY &4X 12 b 1 1
23 .- 24102-063034 BALL BEARING &303U 1 1 1
24 . 24101-062034 BALL BEARING 1 1 1
25 . 26106-080162 BOLT M 6X 16 PLATED 3 3 10
26 - 26587-080102 SCREW M 8X 10 1 1 10
27 . 119650-256001 GEAR ASSY, HYDR.PUMP 1 1 1
29 .- 129350-26490 BALL BEARING 1 1 1
30 . 24104-060054 BALL BEARING 1 1 1
31 . 124240-01883 GASKET, (NON-ASB.) 1 1 1
32 - 119668-26010 PUMP, HYD.OIL 1 1 1
33 - 22137-080000 WASHER 8, POLISHED 2 2 10
34 - 26106-080202 BOLT M 8X 20 PLATED 1 1 10
35 - 26106-080752 BOLT M 8X 75 PLATED 1 1 1c
36 - 26116-081302 BOLT M 8X130 PLATED 2 2 10
37 - 26366-080002 NUT M 8 3 3 10
38 - 11962626690 SPACER 1 1 1
39 - 198220-48140 FLANGE 1 1 1
L0 . 24311-000200 O-RING 1A P-20.0 1 1 10
41 - 26106-060402 BOLT M 46X 40 PLATED 3 3 10

1{1) REPAIR PART.

N135682

I (REMARKS)“EFFECTIVE MACHINE NQ."™ OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
[ IN FIG.4.

———————————————— REMARKS +
€1) BAFIVELT A [€1) REPAIR PART.

(FID) 12NN SMULONH% ) IDEINO.4L / | (REMARKS)I"EFFECTIVE MACHINE NO." OF

$REATNND S INGETHE, | ENGINE 1S INDICATED ON THE
1 ENGINE LABEL WHICH IS SHOWN
i IN FIG.4.

N135682



8.

CRANKSHAFT & PISTON

24 (49)
25150

3TNE74-UTRH

N135683

| (1> REPAIR PART,

| €23 OVER-SIZE{0.S5=0.25)PART.
| (3> UNDER-SIZE(U.S=0,25)PART.
[ (REMARKS) "EFFECTIVE MACHINE NO." OF

[ ENGINE IS INDICATED ON THE
[ ENGINE LABEL WHICH 15 SHOWN
| IN FIG.4,

&

(1) $IOTNET AL

(1} REPAIR PART.

#mmmm + 99.07.29
[ 1811 | 8 . CRANKSHAFT & PISTON
<1802 | (AY=ZTNA7Z2-UTR (D)=
Fm————— + {(BY=3TNE74-UTR CE)=
NPC-3676 {C>= (F)=
REF. LEV. O PART NO. DESCRIPTION —=——————- QrTY-——————- I P/U A R
NO - (A) (B (C) (D) (E} {F)
1 . 119660-2171%0 CRANKSHAFT ASSY 1 1
2 . 119623-21700  CRANKSHAFT ASSY 1 1
3 - 129100-01580  PARALLEL PIN 8X16 101 1
8 . 119644-21200  CRANKGEAR 101 .
9 - 22512-040120  KEY 64X 12 101 1
11 - 149660-21651  V-~PULLEY 1 g
12 - 11965321660  PULLY,CRANKSHAFT 1
13 - 119621-21680  BOLT M12X1.25,FLANGE 1 1 1
14 - 119620-21941  WASHER 101 .
15 - 22351-030012  SPRING PIN 3X12 1 10
16 . 105225-21501  BOLT, FLYWHEEL 5. s 1
17 - 119652-21590  FLYWHEEL ASSY 1
18 . 119626—-21580  FLYWHEEL ASSY 1 1
22 . 124060-21600  GEAR, RING 101 1
23 . 119626-21700  BEARING #6901 101 1
24 . 119620-22090 PLSTON W/RINGS 3 1
25 . 119687-22080 PISTON W/RING 3 1
28 .- 719620-22500  RING SET 3 1
29 .- 11962322500 RING SET_, PISTON 3 1
38 . 119620-22300  PIN, PISTON 3 1
39 . 114350-22301  PIN, PISTON D=21 3 1
40 . 22252-000210  CIRCLIP 21 6 6 10
41 - 719620-23100 ROD ASSY, CONNECTING 3 3 1
L4 .- 119620-23910 BUSH, PESTON PILN 3 3 1 1
46 .- 105225-23200 BOLT, ROD [ [} 1
47 -- 719620-23600 BEARING, CRANKPIN 3 3 1
49 . 119620-22900 PISTON W/RING 05=.25 3 1«2
50 . 119623-22900 PISTON ASSY(0.5=0.25 3 1«2
53 .- 119620-22950  RING SET 0.5=0.25 3 1«2
54 .- 119623-22950  RING COMP.,D.25 0.5. 3 1«2
&5 . 719620-23610  BEARING,PIN U.§=0.25 3 1 ¢
———————————————— REMARKS

(2) A-N"-%1A%C0_5=0.25)7"E7 2.
(3) FPoaM—% AN {U.S=0.25)7 ELT AL
N J9EIONO.4

(F17)

TILNLT™ DNULINOF

| €2 OVER-SIZE(0.S=0.25)}PART.
| (33 UNDER=-SIZE(U.5=0.253)PART.
| (REMARKS}"'EFFECTIVE MACHINE NO." OF

FROAOND 4 2V9FETVA.

| ENGINE IS INPICATED ON THE
| ENGIKE LABEL WHICH IS5 SHOWN
| IN FIG.4.

N135683



o + 99.07.29
9 . LUBRICATING OIL SYSTEM [ 1812 | Q@ . LUBRICATING OIL SYSTEH
[ ¢1B802) | (A)=3TNA72-UTR {D)=
o ————— + (BY=3¥YNE74—-UTR {E)=
NPC=3676 r= {F)=
REF. LEV. Q PART NO. DESCRIPTION =  —==—————— QU TY-——————— I P/U A
NO. (A (B> (C> (D) (EY (F)
1 - 119660~32001 PUMP ASSY, LUB. OIL 1 1 1
11 - 119660-32020 GASKET, L.O.PUMP 1 4 1
12 - 26450-060202 BOLT M 66X 20 3 3 10
13 - 124190~34801 DIPSTICK, LUB.OLL 1 k] 1
14 - 119260-34810 GUIDE, DIPSTICK 1 b 1
15 - 119660-35102 BRACKET, OIL FILTER 1 1 1
16 - 119660-35113 GASKET, (NON-ASB.» 1 3 1
17 - 119305-35150 FILTER, LUB. CIL 1 1 1
18 - 119660-35300 VALVE ASSY,O0IL PRESS 1 k| 1
26 - 129150-35350 NUT 1 1 1
27 N 24311-000160 O~RING 1A P-156.0 1 -1 10
28 - 26106—-080202 HOILT M 8X 20 PLATED 3 3 10
29 - 119600-35081 PIPE ASSY, LUB.OIL 1 1 1
30 . 119204-35030 O-RING 1 1 1
z1 . 26106-060102 BOLT M 6X 10 PLATED 2 2 10
xe2 - 124160-39450 SWITCH, OIL PRESSURE 1 1 1
23 . 119626-34B10 GUIDE,DIP STICK 1 1 1
x4 - 24311-240100 O-RING 1A P~10A 1 1 10
35 - 26106-060102 BOLT M &6X 10 PLATED 1 1 10
N135684
| (REMARKS)"EFFECTIVE MACHINE NO.'" OF
[ ENGINE IS INODICATED QN THE
| ENGINE LABEL WHICH IS SHQWN
| IN FIG.4.
———————————————— REMARKS +
(Tl?} TSNP INUSANH% )y 39EZNO.4 /| (REMARKS)VEFFECTIVE MACHINE NO.' OF

FRTAND 4 2V9FTRA,

| ENGINE IS5 IKDICATED ON THE

| ENGINE LABEL WHICH IS SHOWN

| IN FIG.4.

N135684



4o + 99.07.29
10 . COCLING WATER SYSTEM | 1813 | 10 . COOLING WATER SYSTEM

1€1802) | (AIZ3TNA7Z2-UTR (D)=

4—mmm = + (BY=3TNE74-UTR (E)=

NPC-3676 ()= (Fy=

REF. LEV. O PART NO. DESCRIPTION QFTY——— 1 P/fU A R
NO. (A) (B) (C3> (D) (E} (F)

1 . 119621-42003  COOLING WATER PUMP 11 1

10 .. 119620-42320  O-RING 101 1
12 . 119620-42020  GASKET, C.W. PUMP 101 1
13 . 26106-080202 BOLT M 8X 20 PLATED 101 10
14 . 26106-080452  BOLT M 8X 45 PLATED 303 10
15 . 119654-42290  V-BELT 101 1
16 . 119642-42350  V-PULLEY 101 1
17 . 119626-44741  FAN, COOLING(D=320X7 1 1 1
18 . 171353-44760  SPACER 101 1
19 . 26106-060352  BOLT M 6X 35 PLATED 4 4 10
20 . 119660-49530  COVER, THERMOSTAT 11 1
21 . 129350-49541  GASKET, (NON-ASB.) 101 1
22 . 129350-49800  THERMOSTAT (71°C 101 1
23 . 26106-080202 BOLT M BX 20 PLATED FI 10
24 . 119626-44510  SUBTANK 101 1
25 . 119626-44600  BRACKET 101 1
26 . 26106-060122  BOLT M 6X 12 PLATED 2 2 10
27 . 26106-060122 BOLT M 6X 12 PLATED 2 2 10
28 . 121450-42450  PLUG M16 11 1
29 . 121250-44901  SWITCH, THERMOC110°C 1 1 1
30 . 124465-44950  GASKET 16 101 1
31 . 124465-44950  GASKET 16 101 1
32 . 171056-49120  PLUG, DRAIN 11 1

N135685

| (REMARKS> "EFFECTIVE MACHINE NO.'' OF

i ENGINE IS INDICATED ON THE
] ENGINE LABEL WHICH IS5 SHOWN

! IN FIG.4.

---------------- REMARKS +
(F19) ITMLIT SMULI%HF N J9EINOLL /| (REMARKSI™EFFECTIVE MACHINE NO.' OF

FRTAD / DAETIAL | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N135685



U + 99.07.29
11 . FUEL OlL INJECTION PUMP | 1B14 | 11 . FUEL DOIL INJECTION PUMP
| ¢1B02> | (AY=3TNA72=UTR (D)=
Fo————— + (B)=3TNE74~-UTR {E)=
NPL-3676 {C)= (F)=
REF . LEV., O PART NO. DESCRIPTION - -Q*'TY I P/U A
NO. (A) (B) (L) (D) (E) £F)
1 - 719621-51100 PUMP ASSY, F.INJECT. 1 1 1
& - 1126Z20-51101 PLUNGER W/BARREL 3 3 1
7 .. 119620-51170  RETAINER 3003 1
B . 119620-51180 RETAINER 3 2 1
9 -- 119620-51190 SPRING, PLUNGER 3 3 1
10 . 119620-51250 SHIM PACK 3 z 1
22 .- 119620-51300 VALVE W/SEAT, DELIV. 3 k3 1
25 - 105546-51330 SPRING, DELIV. VALVE 3 3 1
26 . 119620-51340 HOLDER, DELIV. VALVE 3 z 1
27 .. 119620-51350  GASKET, DELIVERY 3 03 1
28 .. 119620-51370  O-RING 3.3 1
29 .. 119620-51450 GUIDE, PLUNGER 3 03 1
30 .. 11962051461  PIN 11 1
31 - 119660~-51500 RACK 1 1 1
32 P 119620-51510 PINION 5 3 1
33 .. 119660-51530 RETAINER, RACK 11 P
13 P 119620~51650 PLATE 2 2 1
35 .. 11962051660  SCREW 2 2 1
36 e 119620-51670 PIN 2 2 T
37 P 119620-51680 PIN 1 1 ki
38 .. 119620-51700  TAPPET ASSY 303 1
43 22137-040000 WASHER 4, POLISHED 2 2 10
44 22217-040000 SPRING WASHER & 2 2 10
45 26022-040082 SCREW M 4X B 4 4 10
46 .. 26587-040102 SCREW M 4X 10 2 2 10

N1i35686

| (REMARKS)"EFFECTIVE MACHINE NO.™ OF

| ENGINE I5 INDICATED ON THE
i ENGINE LABEL WHICH IS SHOWN

1 IN F1G.4.

———————————————— REMARKS * -

CFID) TLUMLIN SMULINF N 29FI2N0.4 4 [ {REMARKS)"EFFECTIVE MACHINE NO.' OF

FRLATNND 4 INHETRA, 1 ENGINE IS INOICATED ON THE
1 ENGINE LABEL WHLCH IS SHOWN
1 IN FIG.4.

N135686




12.

GOVERNOR

| 1) SELECTIVE PARTS:

CERTAIN THE

CLASSIFICATION MARK, THEN PLACE
TO ILLUSTRATICNY
{REMARKS)"EFFECTIVE MACHINE NO." OF

YOUR ORDER.{(REF.

|

I

1

i ENGINE IS INDICATED ON THE
i ENGINE LABEL WHLICH IS SHOWN
|

IN FIG.4.

135687

o —— + 99.07.29
| 1815 | 12 . GOVERNOR
| ¢1802) | CAY=3TNA72-UTR (D)=
F— + (BY=3TNE74-UTR (E)=
NPC-3676 = (F)=
REF. LEV. © PART NO. DESCRIPTION —=—=————m QrTY—————m - v R
NO. (A (BY (C) (B) (E) (F»
1 . 194990-22050  NUT W/WASHER 8 1 1 1
2 . 119660-61060  COVER, GOVERNOR CASE 1 1 1
3 . 119660-61071  GASKET, (NON-ASB.) 1 1 1
4 . 119600-61100  DRIVING SET, GOV, 1 1 1
5 .. 119600-61200 WEIGHT ASS5Y, GOV. 1 1 1
¢ .e 119660-61300  NUT, GOVERNOR WEIGHT 1 1 1
10 .. 119560-61341  SLEEVE, GOVERNOR 1 1 1
11 . 119660-61121  LINK L=88.8(NDO COLOR 1 1 1 «“
12 . 119660-61140  LINK L=88.6(WHITE) 1 1 1 «“
13 . 119660-61150  LINK L=89.0(RED) 1 1 1 1
14 . 119632-61200  CASE ASSY, GOVERNOR 1- 1 1
15 .- 129155-51280  O-RING Sé 1 1 1
18 e 119660-61052  GASKET, (NON-ASE.) 1 1 1
19 .. 119660-61460  SHIM SET 1 1 1
2z .- 129155-61480  SPACER ASSY 2 2 1
27 .. 119660-61491  SHAFT,GOVERNOR LEVER 1 1 1
28 - 119232-61510 LEVER ASSY, GOVERNOR 1 1 1
29 .. 174307-51700  SHIM SET 2 2 1
43 ... 11960D0-63541  SHIFTER,P.T.O. 1 1 1
44 ... 119660-61651  SPRING, STARTING 101 1
45 ...  22117-040000 WASHER 4 101 10
46 ... 22272-000040 CIRCLIP E- & 101 10
47 ... 22351-030014 SPRING PIN 3X14 1 01 1c
49 we.  119232-81540  SPRING, LEVER 1 1 1
50 .. 119600-61900  RETAINER, SHAFT 1 1 1
51 .. 119660-61901  RETAINER, SHAFT 1 1 1
52 .. 119285-66080  SHAFT ASSY,REGULATOR 1 1 1
55 w.. 22322-030160 TAPER PIN 3X16 1 1 1
s6 e 22351-040010  SPRING PIN 4%10 2 2 10
57 .- 24341-000070  O=~RING 1A 5=-7.0 1 1 10
s8 .. 26106-060162  BOLT M 6X 10 PLATED 2 2 10
59 . 129100-61930  NUT, CAP 1 1 1
60 . 119645-66020  SPRING, REGULATOR 101 1
61 . 119626-66050  LEVER, REGULATOR 1001 1
62 . 126550-66370  LOCK NUT M 6 11 1
63 R 171350-61450  TORQUE SPRING ASSY. 101 1
6% . 26776-120002  LOCK NUT M12 PLATED T 10
70 . 121575-66830  SCREW, ADJUST t 1 1
71 - 119600-66840  NUT, CAP T 1
72 . 22360-040000  SNAP PIN & T 1Q
73 . 22360-060000  SNAP PIN 6 11 10
T4 . 121465-59950 SOLT M 6X 16, PLATED 1 1 1
75 . 26106-060702 BOLT M 6X 70 PLATED 303 10
76 . 26116-050102 BOLT M SX 10 PLATED 303 10
77 . 26116-060304 BOLT M 6X 30 PLATED 1 1 10
78 . 26756-060002 LOCK NUT & 1 1 10
79 . 22190-06000%  SEAL WASER & 2 2 50
80 . 22190-120002  SEAL WASHER 12 2 2 10
81 . 119653-66500 ENGINE STOP DEVICE 1 1 1
83 - 24341-000280 O-RING 1A S=28.0 1 1 10
B85 -- 26106060952 BOLT M 6X 95 PLATED 1 1 10
86 . 119610-66700  ANGLEICH ASSY 101 1
110 . 26106—060752  BOLT M 6X 75 PLATED 2 2 10

*% CONTINUE #%

N135687



fmmm—— + $9.07.29

12 . GOVERNOR ! 1815 | 12 . GOVERNOR
[ ¢1BO2) | (A)=3TNAF2-UTR (D)=
pmm—Z + (BY=3TNE74~UTR (E)=
NPC-3676 ()= (F)=
REF. LEV. D  PART NO. BESCRIPTION  ——m—wmeee QI TY———— e I P/U A
NO. CAY €B) (L) (D)} (E} C(F)
SHAY=2
CLASSIFIED MARK
135687
1€1> SELECTIVE PARTS: CERTAIN THE
1 CLASSIFICATION MARK, THEN PLACE
! YQUR ORDER.(REF., TQ ILLUSTRATION)
| (REMARKS) "EFFECTIVE MACHINE NO." OF o mccma——em REMARKS +
; ENGINE IS INDLCATED ON THE (1) EIP2AHTED: LENUEINS & NPz/ | (1) SELECTIVE PARTS: CERTAIN THE
1 ENGINE LABEL WHICH IS SHOWN 9T FLDEIANTTIAL | CLASSIFICATION MARK, THEN PLACE
1 IN F1G.4. CI5RE Yopab) . | YOUR ORDER,.(REF. TO ILLUSTRATION)
(F1%) T 7Y LMULINSF ) 2EINC.4 4 | (REMARKS)"EFFECTIVE MACHINE NO." OF
FROATAYD J ASHEFVR, J ENGINE IS INDICATED ON THE
! ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.
N135687



———— e + 99.07.29
13, FUEL OIL [NJECTION VALVE | 1c01 | 13 . FUEL OIL INJECTION VALVE
| t1802) } (R)=3TNA?2-UTR (D>=
R —— + (B)=3TNE74-UTR (E}=
NPC-3676 )= (Fy=
REF. LEV. 0  PART NO. DESCRIPTION — Q' TY I P/UA R
NO. (AY (B) €G> (D) (E) (F)
1 719255-53100  FUEL INJECT.VALVE AS 3 3 1
2 .- 129155-61830C 0-RING S10 3 03 1
3 .- 116620-53000 NOZZLE ASSY,F.INJECT 3 3 1
& 119620~53080  NUT, VALVE W/CASE 3003 1
7 119255~53100  HOLDER,NOZZILE 3 3 1
10 119620-53120  SPRING, VALVE 303 1
11 114250-53130  SEAT, NOZILE SPRING 3 003 1
12 119620-53140  SPACER, VALVE STOP 3 03 1
13 114250-53400  SHIM PACK 303 1
20 129150-59120 RETAINER, INJ. PIPE 1 1 1
23 129150~-59131  BOLT M4X14,HEX.SCKT. 2 - 2 1
2s 119620~59811  PIPE (1),FUEL INJECT 1 1 1
29 . 119620-59821  PIPE (2),FUEL INJECT 1 1 1
33 119620-59831 PIPE (3),FUEL INJECT 1 1 1
37 119653-59540 PIFE, FUEL RETURN 101 1
38 - 121750-5909C  JOINT 8, PIPE 101 1
39 124066-59100 CLAMP 8 & & 1
40 119260-59520  JOINT (B} 1 1 1
41 - 119260-59530  JOINT (A) 2 2 1
42 105025-59550  PIPE, FUEL RETURN 2 2 1
%3 124732-59562 PIPE, FUEL OIL 1 01 1
44 119620-59700  NUT 3 03 1
- 45 124550-59820 BOLT 8, PIPE JOINT 1 01 1
B148K 46 23414-080012  GASKET 8 2 2 10
REFER TO Fig, 14
-1 &7 . 23414-140000 GASKET 14, ROUND 3 3 10

N135688

| (REMARKS)"EFFECTIVE MACHINE NO."™ OF

| ENGINE I$ INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FlG.4.

———————————————— REMARKS +
(F29) TTLMTIY SRULINSE ) DYEONO.4 J | (REMARKS) "EFFECTIVE MACHINE NO." OF
FEOAOND 4 DVBETEAL [ ENGINE IS INDICATED ON THE

| ENGINE LABEL WHILH IS SHOWN

| IN FIG.4.

N135688



14.

FUEL OIL LINE

(REMARKS)"“EFFECTIVE MACHINE NO." OF

ENGINE IS INBICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

N135689

9%.07.29

o —— +
1002 | 14 . FUEL OIL LINE
| ¢1B02Y | (AY=3TNA72-UTR (D)=
mmmm— + (B)=3TNE74-UTR (£)=
NPC~3676 )= (F)=
REF. LEV. 0 PART NO. DESCRIPTION QTY I P/UAR R
NOD. (A} €BY (C> (D> (EY (F)
1 . 119650-59010  PIPE ASSY, FUEL 1 1 1
2 .. 101304~59020  JOINT 12, PIPE 101 1
3 .. 104264-59030  JOINT 8, PIPE 1 1 1
4 .- 124766-59050  CLAMP 12 2 2 1
5 .. 106430-59560  PIPE, FUEL QIL 101 1
& R 104264-59030  JOINT 8, PIPE 1 1 i
7 . 105582-59150 BOLT, PIFE JOINT 2 2 1
8 . 22190-120002  SEAL WASHER 12 2 2 10
9 . 119462-59190  BOLT ASSY,PIPE JOINT 1 1 1
12 . 23414-DB0012  GASKET 8 4 4 10
REMARKS +
CFA%)> ISP 2™9Uza%S% )} I9EINCG-4 2 | (REMARKS)"EFFECTIVE MACHINE NO.*' OF
$F1AANL 4 DNBETHAL | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.
N135689



15.

STARTING MCTOR

| CREMARKS"'EFFECTIVE MACHINE NQ.' OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N135690

Mttt + $9.07.29
| 1C03 | 15 . STARTING MOTOR
p¢1sc2) | CAY=3TNA72-UTR (D)=
A + (BY=3TNE74-UTR (E)=
NPC-3676 (o= (Fd=
REF. LEV. 0  PART NO. DESCRIPTION QUTY I P/UA R
NO. (A} (B) (L) (D) (E) (F)
1 . 26106-100402  BOLT M10X 40 PLATED 2 2 10
2 - 119626-77900  HARNESS, WIRE 11 1
3 - 119626-77910  COVER(STARTER 1001 1
4 - 119626-77011  STARTER 101 1
5 -- X0a281007750"° COIL ASSY, FIELD 1 1 1
6 ... X02B0996180 STARTER KI1T 2 2 1
7 -- X02B51051%0 HOLDER ASSY. 101 1
8 ---  X02B5205030 SPRING 4 4 1
9 - X0282005991 ARMATURE ASSY 101 1
10 -- x0283006960 CLUTCH SUB-ASSY. 10 1
11 - X22B4007470 HOUSING ASSY 11 1
12 - X9491050100 NEEDLE BEARING 1 1 1
13 -- X0285005750 FRAME ASSY. 11 1
14 --- X94910409%90 BEARING 1 1
15 aan X0280626010 COVER 1 1 1
16 -- X0284105010 BEARING SUB=ASSY. 11 1
17 ... X9491034330 BEARLNG 10 1
18 -- X02B6105010 SHAFT SUB-ASSY. 11 1
19 ... X9491034320 BEARING 1T 1
20 .- X02B6305010 GEAR 303 1
21 .- X0286355010 GEAR 1 1
22 -- X02B7405140 LEVER 11 1
23 -- X1534006130 SW1TCH,EMERGENCY 11 1
24 -- X9055715000 RING 11 1
25 -- X9490721360 RING 11 1
26 .- X02B0210331 NUT 11 1
27 -- X9490138110 WASHER 1001 1
28 -- X9490138090 WASHER 11 1
29 -- X9490138100 WASHER 1t 1
30 .- X0284525010 PLATE 11 1
31 -- X9490562360 NUT 11 1
32 .- X9490560750 NUT 2 2 1
33 -- X9490423420 BOLT, THROUGH 2 2 1
36 .- X9490065670 SCREW M 4X & (BS) 2 2 1
37 - X0ZB0335350 COVER SET, TERMINAL 101 1
38 -- x12689510130 NUT 11 L
—————m— = REMARKS +
(F2) TN SRUIINHE N 39EINO.4  F(REMARKS)"EFFECTIVE MACHINE NO.' OF

FRAAGNND 4 ONUFFRA,

3 ENGINE IS INDICATED ON THE
[ ENGINE
[ IN FIG.4.

LABEL. WHICH IS SHOWN

N135690



GENERATOR

16.

99.07.29

N13569¢

| (REMARKS) “EFFECTIVE MACHINE NOQ." OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
i IN FIG.4.

e
{ 1C04 | 16 . GENERATOR
1 ¢1802) | (AY=3TNA72-UTR (D)=
------ + (B8)=3TNE74-UTR (E)=
NPC-3676 (co= (F)=
REF. LEV., © PART NO. DESCRIPTION QTY I P/UA R
WO (A) (B) €C)> (D) (E) (F)
1 . 26106-080162  BOLT M 8X 16 PLATED 11 10
2 . 119620-77201  GENERATOR 101 1
3 .e X9490561001 NUT 101 1
4 .. 119620-77380  ROTOR ASSY 101 1
5 eee  119620-79240  BALL BEARING 11 1
& «e.  119620-79250 COVER, BEARING 11 1
7 ---  119620-79360  TRRUST WASHER 11 1
8 .- 119620-77421  FLAME ASSY, ORIVE 101 1
g .-« 119620-79200 BALL BEARING 101 1
10 ... 119620-79210  PLATE 101 1
11 vee  119620-79220  SCREW 4 4 1
12 ... 119620-79230 BOLT, STUb 2 2 1
13 .. 119620~72440  FLAME ASSY, REAR 101 1
14 - 119620-77450  COVER 11 1
15 - 119620~77461  PULLEY 11 1
16 .. 119620-77471  NUT 101 1
17 .. 119620-77710  REGULATOR ASSY 101 1
18 .. 119620=79260  HOLDER 101 1
19 .- 119620-79270  HOLDER, BRUSH 101 1
20 ... 119620-774B0  BRUSH AS$SY 2 2 1
21 ... 119620-792B0  SPRING 2z 2 1
2z .. 119620-79290  SCREW 6 6 1
23 . 119620-79300  SCREW 11 1
24 .. 119620-79310  BOLT 3 03 1
25 .. 119620-79320  SCREW W/WASHER 2 2 1
26 .- 119620-79330  BOLT 2 2 1
27 .. 119620-79340  INSULATION BUSH 101 1
28 .. 119620-79350  NUT 2 2 1
29 .. 119620-7749C  COLLAR 101 1
30 . 26106-100452  BOLT M10X 45 PLATED 1 1 10
31 . 119626-77330  ADJUSTER 101 1
3z . 26014-080252  BOLT M 8X 25 1 1 10
———————————————— REMARKS +
(F19) TLIMUTT DPUZANOF N IVEINO.4 /| (REMARKS)"EFFECTIVE MACHINE NO." OF
| EBAIND 4 DNHETRA. | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN F1G.4.
N135691



e

______ 99.07.29
17 . ENGINE ACCESSORIES 1003 17 . ENGINE ACCESSOREES
[ ¢1D02) | (A)=KE=170H (p)=
b + (B)=KE-200H (E)=
NPL-3676 )= )=
REF. LEV. 0  PART NO. PESCRIPTION Q'TY -—— LP/UA R
NO. (AY {B) €C) (D) (E} CF}
1 . 198147-00510  PIPE, EXT T 1
2 -- 119650-13620  CLAMP, EXHAUST PIPE 11 1
3 . 198165-00600  RADIATOR 101 1
4 -- 129107-44590  CAP, RADIATOR 11 1
5 . 198162-00640  SUPPORT 2 2 1
) - 198421-00640  COCK COMP.,2-WAY 101 1
7 .- 198421-00650  BODY,2-WAY COCK 11 1
8 .. 129150-49080  COCK, DRAIN 11 1
9 ---  119629-49070 COCK, DRAIN 101 1
10 eee  119629-49080  GASKET 11 1
1 . 198167-00670  PIPE, DRAIN 101 1
12 - 198165-00680 PIPE, EXTENSLON 101 1
13 - 198165-00720 PIPE (L), C.WATER 101 1
14 . 198167-00730 PIPE (U), C.WATER 1 1 1
15 - 198167-00810 ROD, RADIATOR CLAMP 2 2 1
16 - 198165-00950 TUBE, SUB TANK 1 1 1
17 . 121454-44590  PAD 1 1
18 . 23010-038000  CLAMP 38 4 & 1
19 - 23010-050000  CLAMP 50 11 1
20 . 23080-008000 CLAMP 8 101 1
21 - 23080-012000  CLAMP 12 2 2 1
22 - 26018-080162  BOLT M 8X 16 101 10
23 - 26018~080202 BOLT M 8X 20 101 10
24 . 26756-080002  LOCK NUT M & PLATED 8 8 10

N135682

N1356%92



18.

ACCELERATOR LEVER

N135693

99.07.29

1 1004 | 18 . ACCELERATOR LEVER
1¢1602) | (AY=KE-170H )=
mm——an + (B)=KE-200H CEd=
NPC-3676 (c)= CFy=
REF. LEV. 0 PART NO. DESCRIPTION -- QITY I P/UA R
NO. (AY (BY (L) (D) (E) (F)
1 . 198165-01110  LEVER, ACCEL 101 1
2 . 198167-01120  SHAFT, CMP ACCEL 101 1
3 . 198165-01130 PLATE, FRICTION 101 1
4 . 198165-01150  ROD, ACCEL LINK 1 1
5 . 194464-01190  KNOB, THROTTLE LEVER 1 1 1
& . 198421-01250  BOLT 6X40 101 1
7 . 194150-01370  ADJUSTER 11 1
8 . 194151-47760  WASHER 12 3 03 1
9 . 106281-52320 PIN B,COME-OFF SNAP 101 1
10 . 22137-080000  WASHER 8, POLISHED 3 03 10
11 . 22157-060000  WASHER & 101 10
12 . 22372-0B0000  SNAP PIN (JASO 8) 11 10
13 . 26716-080002 NUT M 8 2 2 10
14 . 26716-120002  NUT 12 2 2 10
N135693



19.

FUEL TANK

B + 9%.07.29
| 1005 | 19 . FUEL TANK
1 ¢1002) | C(AY=KE-170H =
——————— + (B)=KE-200H (E)=
NPC-3676 o= (F)=
REF. LEV. 0  PART NO. DESCRIPTION QUTY -- I P/UA R
NO. (AY (BY (C) (D) (E) (F)
1 . 198165~04110  FUEL TANK 1 1 1
2 . 186640-04130  CAP,_FUEL TANK 1 1 0
3 . 198165-04140  CAT.PAN ,FUEL TANK 1 1 1
4 . 198165-04311  STAY, CMP TANK 1 1 1
5 . 198165-04350  BRACKET, FRONT TANK 2 2 1
6 . 198165-04370  BRACKET, REAR TANK 2 2 1
7 . 198165-04380 RUBBER, 100X25X3 2 2 1
8 . 1A6640-04450  COVER L, HARNESS 1 1 fi]
9 . 1A6640-04460  COVER R,HARNESS 1 1 0
10 . 119462-55620  STRAINER, FUEL 1 1 1
1 .. 124064-55510  BOWL, FUEL STRAINER 11 1
12 . 102103-55520  O-RING 1 1 1
13 .. 110250-55410  RING, RETAINING 1 1 1
14 .. 119626-55690  BODY,FQ FI1LTER 1 1 1
13 v..  104200-55321 VALVE, TAPER 1 1 1
16 ... 104200-55330 SPRING, TAPER VALVE 1 1 1
17 ... 119810-55340 LEVER 1 1 1
18 ... 104200-55750  SCREW M 4 1 1 1
19 ... 24311-240100 O-RING 1A P-10A 1001 10
20 .. 104500-55710  ELEMENT, FUEL 1 1 1
21 . 26013-080752  BOLT 8X 75 1 1 10
22 . 26018-060162  BOLT M6X16 2 2 10
23 . 26018-060162  BOLT M6X16 2 2 10
24 . 26018-060202 BOLT M 6X 20 2 2 10
25 . 26018-080202 BOLT M 8X 20 & 4 10
26 . 26023-060162  SCREW M 6X 16 A 10
27 . 198165-04410  HOSE, FUEL SVC 1 1 1
28 . 198165~04420  HOSE, FUEL RET 2 2 1
29 . 198165-04430  HOSE, FUEL LOWER 101 1
30 . 198421-04430  PIPE,FUEL OIL PAN 1 1 1
31 . 198165-04440  TUBE 340 1 1 1
32 . 198165-04460  COVER, FUEL HOSE 1 1 1
33 R 23080-012000  CLAMP 12 8 8 1

N135694



fommmem . _ $9.07.29
20 . BELT COVER | 1D0& | 20 . BELT COVER

| ¢1p023 | (A)=KE=170H pI=

A + (B) =KE=200H CE)=

NPC-3676 )= (Fi=

REF, LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. (A} (B) (C) (D> (E) (F)
1 . 1A8640-05310  GRILL COMP._, FRONT 11 o
2 .- 1A6640-05510  NET,FRONT GRILL COMP 1 1 0
3 .- 22695-320801 RIVET 8 3.2X8.0 10 10 10
4 . 1A6640-05350 PANEL L KIT,SIDE 101 0
s .. 1A6640-05360  PANEL L COMP.,SIDE 101 a
& .. 146640-05610  NET,S PANEL L COMP. 101 0
7 .- 26016-060122  BOLT M 6X 12 77 10
8 . 1A6640-05400  PAMEL R KIT,SIDE 101 o
9 .- 126640-05410  PANEL R COMP.,SIDE 101 0
10 .- 1A6640-05660  NET,S PANEL R COMP. 101 0
11 .. 26016-060122  BOLT M 6X 12 707 10
12 . 1A6640-05710  HOLDER L,SP COMP. 101 ]
13 . 1A6640-05760  HOLDER R,SP COMP, 101 )
14 . 194990-22130  NUT W/WASHER 6 2 2 s
15 . 26107-050102 BOLT M 5X 10 PLATED “ 4 10

N135655
N135695




Hmmm—mm + 99.07.29
21 . FRONT BRACKET | 1008 | 21 . FRONT BRACKET
1 ¢10O7) | (A)=KE-170H ()=
A—————— + {B)=KE~200H (E)=
NPC-3676 (Cr= (F)=
REF. LEV. O PART NO. DESCRIPTION -——Q'TyY 1 P/UA R
NO. CAY (B) (L) (D) (E> (F)
1 . 1A6640-11090 BRACKET KIT_ AXLE 1 1 a
2 - 198165-11360 BOLT 10%25 16 16 1
3 . 19427413570 SPRING WASHER 10 16 16 2
4 . 198165-11500 SHIM SET, CENTER PIN 1 1 1
5 . 198165-11510 PIN, CENTER 1 1 1
6 - 198165-11540 BUSH, CENTER PIN k! 1 1
7 - 198435=16230 GREASE FITYING 1 1 1
8 - 22217120000 SPRING WASHER 2 2 1Q
9 26716-120002 NUT 12 2 2 10

N135696

N135696



Ammma—— + 99.07.29

. TIE ROD | 1009 | 22. TIEROD
e? | ¢1007) | (A)=KE-170H (b=
Ho—mmee + (B)=KE-200H (E)=
NPC-3676 (cy= (F=
REF. LEV. O PART NO. DESCRIPTION Q' TY -—= I P/UA R
NO. CAY (8 (L) (D) C(EY (F)
1 - 198165-12310 ROD, CMP TIE 1 1 1
2 -- 194300-13340 COVER,DUST 2 1
3 . 24761-060000  NIPPLE MT6X1, GREASE 2 2 1
4 . 194215-12341  NUT 2 2 1
5 . 22417-25025C  COTTER PIN 2.5X25 2 2 10
N135697
N135697



P . 99.07.29
23 . DRIVE PINION | 1810 | 23 . DRIVE PINION
| C1p072 | (AY=KE-170H (D)=
e + (8)=KE~200H (E)=
NPC-3676 = (Fi=
REF. LEV. © PART NO. DESCRIPTION -——Q'TY -—— 1 P/U A R
NO. (A) (B> (C> (D) (E) (F)
1 - 19816513120 GEAR,19T FRONT 1 1 1
2 - 194447-13860 BALL BEARING 1 1 1
3 . 22242-000200 CIRCLIP 20 1 1 10
&4 - 24101062024 BALL BEARING 1 1 1
5 . 198165-13100 PINION, DRIVE KIT 101 1
& - 198421-13221 GEAR,DIFF._SIDE 2 2 1
rd - 19842113231 PINION,DIFFERENTIAL 2 2 1
8 . 198421-13240 SHAFT , DIFF.PINION 1 1 1
g - 24101-060054 BALL BEARING 1 1 1
10 . 24101-060074 BALL BEARING 1 1 1

N135698

N135698



R + 99.07.29
24 ., PROPELLER SHAFT ] 1611 | 24 ., PROPELLER SHAFT
| €1007) | (AY=KE=170H (n)=
A + (BY=KE-200H (E)=
NPC-3676 tci= (F)=
REF. LEV. O PART NO. DESCRIPTION QrTY -1 P/UA R
NO. (AY (BY (CY (DY (EY (F)
1 - 198165-13310  SHAFT,CMP PROPELLER 1 1 1
2 - 198165-13320  YOKE, A 101 0
3 .- 198165-13350  SHAFT 1 01 0
4 -- 198221-13360  YOKE 2 2 0
s .- 198165-14610  COVER, SHAFT 101 0
6 -- 194802-22250  YOKE, StEEVE 10 1
7 .- 194802-22260  JOURNAL 2 2 1
8 -- 194802-22270  RING, SNAP 8 8 1
9 - 22242-000360 CIRCLIP 36 11 10
10 - 22351-035032  SPRING PIN 3.5X32 11 10
11 - 22351-060032  SPRING PIN 6X32 101 10
N135699
N135699




25.

FRONT AXLE CASE

N£35700

Fm————— + 99.07.29
| 1912 | 25, FRONT AXLE CASE
| €1007) | (AY=KE=170H (D)=
I + (B)=KE~-200H CE)=
NPC-3676 )= CF)=
REF. LEV. O  PART NO. DESCRIPTION ~  ————————m QtTY———————— I P/U A
NO- (A> (B) (C) (D) (&) (F}
1 - 198165-13511  SHAFT L,FRONT 1 11 1
2 . 198165-13521  SHAFT R, FRONT 1 101 1
3 - 198165-13531  GEAR 16T, FRONT 2 2 1
4 . 24101-062054  BEARING M6205 2 2 1
s - 194447-13490  CAP W/DIPSTICK 11 1
6 - 198165-13600 CASE L COMP, F. AXLE 1 1 1
7 .- 194850-13660  BUSH 2 2 1
8 ) 198165~13620  CASE R,FRONT AXLE 11 1
9 . 198165-13630  COVER, F.AXLE CASE 11 1
10 - 194855-24020  SEALANT 11 1
11 . 198165-24440  GASKET{20#12%2 101 1
P . 198165-24490  BOLT M 12X 12 PLATED 1 % 1
13 . 22252-000520  CIRCLIP 52 1t 1
14 . 22351-080020  SPRING PIN 8X20 2 2 10
15 - 24311-000180  O-RING 1A P-18.0 101 10
16 . 24321-000500  O-RING 1A 6-50.0 2 2 10
17 ) 24321-001150  O-RING 1A 6-115.0 101 10
18 . 24421-173007  SEAL T€17 30 07, 0IL 1 1 1
19 . 26013-100302 BOLT Mi0X 30 & 6 10
20 . 26016-100302  BOLT M10X 30 & & 10

N135700



26.

FRONT GEAR CASE

N135701

99.07.29

| 1093 | 26 . FRONT GEAR CASE
1¢1007) | {A)=KE-170H (D}=
+e———— + (BY=KE-200H (EX¥=
NFC-3676 Cr= (F}=
REF. LEV. ¢  PART NO. BESCRIPTION ~  ————————- Q Ty~ I PAS A
NO. €AY (BY (C) D> (ED (F)
1 - 198165-11350 BOLT M 10X 25 19 10 1
2 - 198165-13700 CASE_,SIDE GEAR KIT 2 2 hl
3 P 198165-13814 PINION, FINAL 2 2 [&]
&4 -- 198165-13840 BUSHING 27%1.5 2 2 [
5 - 198165=13730 GEAR BOX L, FRONT 1 1 1
[ - 19B165-13740 GEAR BOX R_FRONT 1 1 1
7 - 198165-13750  SHIM 2 2 1
8 198165-13760  SUPPORT L,KING PIN 101 1
9 . 194516~13770  SLEEVE SI455016 e 2 1
10 - 198165-13770 SUPPDRT R,KING PIN 1 1 1
11 . 19451613780 SEAL TCoY 506812.5 2 2 1
12 - 1D4110-13870 WASHER z2 2 1
13 . 198165-24440 GASKET(20%12%2 r4 2 1
14 - 198165-24490 BOLT M 12X 12 PLATED 2 2 1
15 . 1E6190-54080 SLEEVE SI25X30x13 r4 2 1
16 - 22252-000470 CIRCLIP 47 rad pd 10
17 - 22312-100200 PARALLEL PIN 10X20 2 2 1
18 - 22351-08G020 SPRING PIN 8X20 &4 & 10
19 - 24104-062044 BALL BEARING 2 2 1
2c - 24164-000452 CIRCLIP, NEEDLE 2 2 1
21 - 24421-304708 SEAL ¥C30 47 08, OIL 2 2 1
22 - 26013-100302 BOLT M10x 30 4 4 10
23 - 26013-100352 BOLT M10X 35 4 4 10
24 - 198165-13531 GEAR 16T, FRONT 2 2 1
25 - 194670-25370 BALL BEARING 2 4 1
26 - 24104-063034 BALL BEARING 2 2 1
N135701



Fo— + 99.07.29
27 . [NPUT SHAFT | 1914 | 27 . [INPUT SHAFT
1 ¢(1007) | (AY=KE-170H (py=
e + (B)=KE-200H (EX=
NPC-3676 cr= (Fy=
REF. LEV., 0 PART NO. DESCRIPTLON QrTY -——— L P/U A R
NO. (AY (B) (C) (D) (E} (F)
1 . 198165-13910  SHAFT,INFUT FRONT 14 1
z . 198165-13920 GEAR ,21T FRONT 11 1
3 . 24101-060034  BALL BEARING 1 1 1
4 . 24101-062024  BALL BEARING 1t 1

N135702

N135702



28.

FRONT SPINDLE

N135703

o + 99.07.29
| 1615 | 28 . FRONT SPINDLE
1¢1607> | CAY=KE-170H ()=
—————— + ¢8)=KE-200H E)=
NPC-3676 )= (Fr=
REF. LEV. O PART NO. DESCRIPTION  ————————— QP TY———————— 1 R/U A
NO. (AY (BY (C) (D) (E) (F>
1 . 194314-11880  SLEEVE 40X45X18 2 2 1
2 - 19431412720  SEAL TC6Y 45 62 14 2 2 1
3 . 198421-14110  SPINDLE,FRONT 2 2 1
4 . 198165-14120  FAINAL GEAR, FRONT 2 2 1
s . 198165-14130 BEARING CASE,FRONT 2 2 1
P . 198165-14140  PACKING,BEARING CASE 2 2 1
7 . 194151-36670  PLUG PTO2 2 2 2
8 . 22217-140000  SPRING WASHER 14 g8 8 10
9 . 22242-000350 CIRCLIP 35 2 2 10
10 . 24101-060084  BALL BEARING 2 2 1
11 . 24101-062074  BALL BEARING 2. 2 1
12 . 26016-080252 BOLT M 8X 25 16 16 10
13 . 26086-140252  BOLT 14% 25 8 8 1

N135703



+mmmmme - 99.07.29
29 . SHAFT COVER | 1016 | 29 . SHAFT COVER
[C1007) | (A)=KE-170H (b=
Hhaube + (B) =KE-2004 (E)=
NPC-3676 )= (F)=
REF. LEV. O PART NO. DESCRIPTION QArTY I P/U A
No. (AY (B) (C) (D) (B> (F)
1 - 198165-14620 BOOT, RUBBER 1 1 1
2 - 198167-14620 BOOT, RUBBER 1 1 1
3 - 198165~-14630 COLLAR, RUBBER BOOT 2 2 1
4 . 19842114630  COLLAR,RUBBER BOOT 11 1
s . 23000-070000  CLAMP 20 2 2 1
& . 23000-070000  CLAMP 70 11 1
7. 23000-080000  CLAMP 8O 11 1

7 N135704

N135704



30.

FRONT WHEEL T!RE

99.07.29

N135705

1 1€01 | 30 . FRDNT WHEEL TIRE
1 {10072 | (AY=KE-170H (8=
—————— + (B)=KE=200H (E)=
NPC-3676 (= (F)=
REF. LEV. © PART NO. DESCRIPTION - Q'TY- 1 P/UA R
NO. CA) (B) (C) (D) (E> (F)
1 - 1A6640-146710 TIRE L KIT,FRONT WH. 1 1 0
2 .- 1A6640-14750 WHEEL DC3.00DX12 1 1 0
3 - 198165-14860 TIRE, {MP 5.00-12 1 1 a
4 - 198531-14750 TUBE 1 1 1
5 PR 198165-1487?0 . VIRE 5.00-12 1 1 a
& - 1A6640-14730 TIRE KIT,FRONT 2 2 0
7 .- 194136-12880 VALVE TR413 2 e 1
3 .- 1AS640-14780 WHEEL 7JAX12WDC 2 z2 0
9 .. 198165-14890 TIRE 23#8.50-12 2 2 1
10 - 1A6640-14810 TIRE R KIT,FRONT 1 1 0
11 .- 1A6640-14750 WHEEL 0C3.00DX"12 1- 1 0
12 -- 198165-14860 TIRE, ¢MP 5.00-12 1 1 a
13 een 19853114750 TUBE 1 1 1
14 I 198165-14870 TIRE 5.00-12 1 1 g
N135705



14

Hmmm e + 99.07.29
31 _ STEERING & PST VALVE 1 1e02 | 31 . STEERING & PST VALVE
1¢10072 | (AY=KE-170H (D)=
______ . (B)Y=KE-2D0H (E)=
NPC-3676 (cr= (Fy=
REF . LEV. O PART NQG. PESCRIPTION -—Q'TY I P/UA R
2 NO. (AY (B> (C) (D) (E} (P
1 . 1981646~15750  CAP KIT,5 WHEEL 101 1
4 .. 198164-15780 MARK ,STEERING 1 1 0
3 .. 198164~15760  CAP CMP,,S WHEEL 1001 0
4 ee. 19816415760  WHEEL CAP: STEERING 1o
5 ... 198164-15770  WHEEL CAP INNER ; STE. 101
6 - 1c1100-21010  WHEEL, STEERING 101 1
7 . 198167-17300  VALVE H, P_STEERING 101 1
8 - 198165-17310 BOLT M 10, ST COLUM 3 03 1
9 . 198165-17411  COLUMN SET 101 0
10 .. 198165-17421  COLUMN,CMP P_S.T 1 1 1
11 .. 198164-17450  PACKING 11 o
12 .. 198165-17461  SHAFT, STEERING 11 0
13 .. 22242-000200 CIRCLIP 20 2 2 10
14 . 198165-17470 BOOY, STEERING 101 1
15 . 198165-17481  RUBBER, ST COLUMN 2 2 1
16 . 198165-17501  PLATE, ST COLUMN 101 1
17 . 22137-100000  WASHER 10,POLLESHED 101 10
18 . 22137-160000  WASHER 16,POLISHED 1001 10
19 . 22217-100000  SPRING WASHER 10 6 6 10
20 . 26016-100162  BOLT M10X 16 101 10
21 . 26736-100002  NUT M10 3 03 10
2z . 26776-160002  LOCK NUT M16 PLATED 101 10

N135706

N135706



99.07.29

D +
22. P.S5.T CYLINDER | 1E03 | 32. PFP.5.7 CYLINDER
1 ¢1007) | (A)=KE—170H )=
tmmmanl + (B)=KE=200H (€)=
NPC-3676 )= (F)=
REF. LEV. O PART NO. DESCRIPTION QrTY-— I F/UA R
NO. CAY (B) (L) €DY CE) <F)
1 . 194215-12341  NUT 2z 2 1
2 . 198165-17540  CYLINDER, CMP P.S.T T 1 1
3 .. 198165-12320 ROD END, A T 1 0
4 ve.  194300-13340  COVER,DUST t 1 1
s ... 198435-16230 GREASE FITTING t1 1
6 .. 198165-12420 ROD END, € 101 o
7 ve. 194300-13340  COVER,DUST 101 7
8 ves  24761-060000 NIPPLE MT6X1, GREASE 1 1 1
u iy 3 9 . 168165-17711  ELBO, 45 ’ 11 7
i
10 . 198165-17781  ELBO, 1/4X1/4 109 1
7‘4*<E%%> 11 . 22417250250 COTTER PIN 2.5X25 2 2 10
8 8 N135707

N135707



PO " 99.07.29
33 . P.5.T. PIPING | 1EQ4 | 33, P.S.T. PIPING
1 €¢1D07) | (AY=KE—170H (p)=
Fomem—— H (BY=KE—-200H (E)=
NPC-3676 )= (F)=
REF. LEV. 0 PART NO. DESCRIPTION Q'TY I P/LA R
NO- CAY (B) (L) (D) (E) (F)
1 198146717660 PIPE,HI-PRESSURE P.§ 1 1 1
2 198167-17670 PIPE,QUT LET P.S.T 1 1 1
3 198165-17731  ELBO, 1/4X9/16 101 1
4 198165-17741  ELBO L, 1/4X9/16 1001 1
5 198165-17751  HOSE HYD €, P.S.T 2 2 1
& 198165-17790  CCNNECTOR 2 2 1
7 . 198167-29950  CULLAR, OIL 101 1
8 - 198167-29970 DRAIN HOSE, ©OIL CULL 2 2 1
9. . 198167-29980 PIPE, DRAIN 11 1
10 . 23000-022000 CLAMP 22 4 4 1
1 . 23414-160021  GASKET 16 & 4 10
12 . 23857-100000  JOINT BOLT 10 2 2 1
13 . 26018-080202 BOLT M 8X 20 2 2 10
14 . 26018-080202 BOLT M 8X 20 303 10
15 . 29622-140001  BAND 140 6 6 1

15 N135708

N135708



o . 99.07.29

34 . CLUTCH HOUSING | 1E06 | 34, CLUTCH HOUSING
| C1EQS} | CA)=KE-170H (o)=
poenll + ¢8)=KE-200H (E)=
NPC-34676 (Cl= (Fi=
REF . LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A) (BY €C) <D CEY (F)
15 , b1 . 19B165-13650 BOLT M 8X 1& PLATED 3 k-1 1
5' s M 2 - 1A6640-21100 HOUSING COMP. . CLUTCH 1 1 e
;E; - 3 . 198167-21210  COVER(C/H 101 1
4 . 194300-21460  CAP 2 2 -
7 5 . 198165-21490  BOLT M 8X 20 PLATED 5 9 1
8 6 . 194151-36670  PLUG PTG2 101 2
7 - 22137-080000 WASHER 8, POLISHED 3 3 10
8 . 22217-100000 SPRING WASHER 10 2 2 140
% 9 . 22351-080016  SPRING PIN 8X16 2 2 10
10 - 24761-040000 NIPPLE B,GREASE 1 1 1
11 . 26016-080202 BOLT M 8X 20 14 - 14 10
12 . 26018-080162 BOLT M 8X 16 2 2 10
13 . 26716-100002  NUT 10 2 oz 10
14 . 198167-21410 DISC ,DANPER 101 1
15 . 26013-080162 BOLT W/WASHER M8X16 6 6 10
16 . 198167-22110  SHAFT,MAIN DRIVE 101 1
17 . 194300-25100  COUPLING 1 1 1
18 . 22252-000150  CIRCLIP 15 101 10

194855-24020

12 @ N135708

N135709



Fm———— + $9.07.29
35 . TRANSMISSION CASE | 1€07 | 35, TRANSHISSION CASE
| C1EQS)Y | (AY=KE-170H (D)=
A————— + (B>=KE=-200H {E)=
NPC-3676 (ce= (F)=
REF. LEV. O  PART NO. DESCRIPTION = ——=—————- QI TY———————— I P/UA
NO. CAY (B> (C) (D) (E) (F)
1 - 194197-21170 PLUG 17,BORE 1 1 1
2 . 194855-24020 SEALANT 1 1 1
3 - 1A6640-24100 CASE, TRANSMISSION 1 1 4]
4 .e 198165=-25851 HOLDER ,BEARING 1 1 1
] .- 198165~25870 80LY 10= 20 & & 1
) - 26216-100252 STUD M10X 25 PLATED 4 & 1
7 .- 26216-100602 STUD M10X 60 PLATED 1 1 1
8 - 26226-080602 STUD 8X60 1 1 1
] - 198165=-24120 REAR COVER,T.MISSION 1 1 1
10 - 198167-24150 PLATE, SIDE 1 1 1
1 - 198165=24160 PACKING , MISSION CASE 11 1
12 - 198167-24960 GAUGE ,CMP QIL LEVEL 1 1 1
13 .- 194850~24990 TUBE 1 1 a0
14 - 194312-46750 PLUG PF3/8 1 1 1
15 - 194555-77910 GASKET 1 1 3
16 - 22190-080C00 SEAL WASHER B(BOLT} -] [} 10
17 R 22312-080160  PARALLEL PIN BX 16 2 2 1
18 - 22312-080160  PARALLEL PIN BX 16 2 2 1
19 . 24421-284008 SEAL TC28 40 08, 0OIL 1 1 1
20 - 24550-020100 BUSH 1 1 1
21 - 26016-080252 80LT M 8X 25 7 7 10
22 - 26016-080302 BOLT M 38X 30 2 2 10
23 . 26016-100302 80LT MtOX 30 1 1 10
24 . 26016-100452 BOLT M10X 45 1 1 10
25 - 26106-080252 BOLT M 8X 25 PLATED ] 6 10
26 . 27260-150000 PLUG 15,BORE 1 1 1
27 - 27260-260C00 PLUG 26,BORE 1 1 1

N135710

N135710



36.

CENTER PLATE

N135711

99.07.29

| 1E08 | 26 . CENTER PLATE
| C1EDS) | (A)=KE—170H D
fmmmmn + (B) =KE—200H (E)=
NPC-3676 = (F)=
REF. LEV. 0 PART NO. DESCRIPTION -—G'TY 1 P/UA R
NO. CAY (B) () (D) (EX (F)
1 . 195450-13140  PIPE L,LUB,OIL 11 1
2 . 194B55-24290  CAP M20, OIL 101 1
3 . 198167=24300  HOUSING,CMP CENTER 11 1
4 .. 198167-2439%0  NEEDLE BEARING,2516 11 1
5 .. 19215724801  STRAINER 2 2 1
) .. 24165~000322  CIRCLIP 32 T 1 1
7 .. 24550-028200 BUSH 28X20 (| 1
8 . 198167-24330  PACKING, C.HOUSING T 1 1
9 . 198167-24340 COLLAR A, ACC 01 1
10 . 198167-24350 PISTON, ACC T 1
11 . 198167-24360  SPRING, ACC 101 1
12 . 198167-24370  COVER, ACC 1 1
13 . 198167-24380  PACKING, COVER ACC T 1
14 . 198167-24400 COVER L, SIDE 1 1
15 . 198467-24410  PACKING,SIDE COVER L 1 1 1
16 . 198165-244640  GASKET (20%12#2 2z 2 1
17 . 198165-24490 BOLT M 12X 12 PLATED 2 2 1
18 . 198167-24500  RELIEF, KIT PTO 1 1
19 .. 192157-24760  SPRING, PTO 101
20 .. 192157-24770  PLUG, PTQ 101
21 .. 192157-24780  RELIEF VALVE 101
22 .- 1E6217-56160  SHIM 0.5 2 2 1
23 .- 23414~120016  GASKET 12 101 10
24 . 192157-24950  OIL FILTER 101 1
25 . 198167-24950  JOINT 101 o]
26 . 192157-26610  VALVE SOLENOID COMP., 1 1
27 .. 192157-26600  SHIM 101
28 .. 192157-26640  SPRING, SOLENOID 101
29 . 192159-27700  SOLENOID ASSY 101 1
30 .. 192159-27780  GASKET,SOLENOILD 101 1
31 .. 24319-000180  O-RING 1A P-18.0 101 10
32 .. 24341-000112  O-RING 1A S-11.2 101 10
33 . 194250-32530  PIN, COVER HOOK 2 2 1
34 . 22190-080000  SEAL WASHER B8(BOLTY 7 7 10
35 . 22287-100000  WASHER 10 2z 2z 1
36 . 22287-100000  WASHER 10 303 1
37 . 22287-100000  WASHER 10 z 2 1
38 . 22312-080160  PARALLEL PIN 8X 16 4 4 1
39 . 23871-010000 PLUG PT1/8,SCREW 2 2z 1
40 . 24341-000180  O-RING 1A $-18.0 101 10
41 . 24421-304208 SEAL TC30 42 08, OIL 1 1 1
42 . 24421-304708  SEAL TC30 47 08, oiL 1 1 1
43 . 26016-080302 BOLT M 8X 30 4 & 10
44 . 26016-080302 BOLT M 8X 30 3 03 10
45 . 26016-080402  BOLT M 8X 40 707 10
4“6 . 26016-100602  BOLY 2 2 10
47 . 26018-080202 BOLT M 8X 20 2 2 10
48 . 26106-080302 BOLT M 8X 30 PLATED 6 6 10
49 . 26106~080552 BOLT M 8X 55 PLATED 1 1 10
50 . 24116-101052  BOLT M10X105 PLATED 1 1 10
51 . 26116-101402  BOLT M10X140 PLATED 2 2 10
52 . 26216=100452  STUD M10X 45 PLATED z 2 1
5% . 26226-100552  STUD M10X 55 PLATED 2 2 1
54 . 26716-100002  NUT 10 2 2 10

#*% CONTINUE =x

N135711



e + 99.07.29
36 . CENTER PLATE | 1EO09 | 2& . CENTER PLATE
| CTEQS) | (AY=KE-170H {D)=
4= + (BY=KE-200H (Ed=
NPC-3476 (Cy= {F)=
REF. LEV. O PART NO. DESCRIPTION = ————————- QI TYmm—————— I P/U A
NO. CA) (B) (C> (o) (E)} (F)
55 - 26716-100002 NUT 10 2 pd 10
56 - 27260-2460000 PLUG 26,BORE 1 1 1
S7 - 198421-24910 STRAINER,OIL 3 1 1
58 - 198129-24930 MAGNET, FILTER 4 4 1
59 - 194305-24970 COVER, QIL STRAINER 1 1 1
60 - 194322-24980 PLUG 1/2-NPT b} 1 1
&1 - 24341-000500 0-RING 1A 5-50.0 1 1 10
62 - 26013-080202 BOLT W/WASHER M8X20 2 2 10

16 N135711

N135711



37.

INPUT SHAFT

Ni35712

99.07.29

4 m———— +
1 1E10 | 37 . [INPUT SHAFT
{C1E05) § CAY=KE—170H (D)=
#mmmm e + (B)=KE—200H (E)=
NPC-3676 )= (F)=
REF. LEV. 0O PART NO. DESCRIPTION Qr'TY 1 P/UA R
NO. (A) (BY (C) <DY (EY (F)
1 . 198167-25100  SHAFT,CMP  INPUT 101 1
2z . 194305-25160  BALL BEARING 101 1
3 . 24101-060054  BALL BEARING 101 1

N135712




————— + 99.07.29
Z8 . HMAIN SHAFT 1 1E1T | 8. HAIN SHAFT
} C1EDS) | {(AY=KE-170H (D)=
o ———— + (B)=KE-20CH {(E)=
NPC-3676 )= (F)=
REF. LEV. O PART NO. DESCRIPTION = ————————- Q' FY———————— 1 P/U A
NO. (AY (B)Y (C)Y (D> (EXY (F)
1 - 198167-25170 GEAR 22, DRIVEN 1 1 1
2 - 1A6640-25190 SHAFT  MAIN k] 1 a
3 . 1E6190-54430  THRUST WASHER (C2 101 1
4 . 22242-000250  CIRCLIP 255 i1 10
s . 24101-062034  BALL BEARING 101 1
& . 24104-062054 BALL BEARING 2 2 1

N135713



39.

COUNTER SHAFT

N135714

99.07.29

| 1E12 | 29, COUNTER SHAFT
[ {1EDS2} (AY=KE~170H (D)=
—————— + {BY=KE~200H (EY=
NPC-3676 (Ci= (F)=
REF . LEV. O PART NO. DESCRIPTION QTTY --— 1 P/AUA R
NO. CAY (B) (L) (D) (E) (F)
1 - 194856—-25330 WASHER 22X32X2.5 2 2 1
2 - 1AS6640-25730 GEAR,COUNTER 1 1 0
z - 19816725740 GEAR LOW, COUNTER 1 1 1
4 - 198146725750 SPLINE COLLAR, H/L 1 1 1
5 - 19B167-25770 COLLAR, SHIFT 1 1 1
& - 198165~25810 BEARING &6206RSHZ 1 1 1
s - 198165-25840 COLLAR 30%x38%=4.5 1 1 1
8 - TESTFD-54430 THRUST WASHER (L) 2 2 1
9 - 1E6B20-54560 CIRCLIP 22 2 2 1
10 . 22242-000250 CIRCLIP 255 1 1 10
11 . 22242-000290 CIRCLIP 29 1 1 10
12 . 22292-000240 CIRCLIP 5-24 1 1 10
N135714



+ommm + 99.07.29
40 . P.T.0.DRIVE SHAFT | %E13 | 40, P.T.0.DRIVE SHAFT
[ CtEQSY | (AI=KE-170H (0)=
e + (B)=KE-200H (E)=
NPC-3676 €)= Fr=
REF. LEV. O  PART NO. DESCRIPTION Q'TY LP/UA R
NO. (AY (B) (L) (D) (E} CF3
1 . 192167-25310  RING 17 S
2 . 19436125681  SPACER s 1
3 - 198167-26050  SHAFT L/P,CMP PTQ 11 1
4 . 198167-26090  BEARING 600ZNC2 11 1
5 . 198167-26110  GEAR 15,PTO DRIVE 11 1
6 . 198167-26131  GEAR 18,PTO IDLE 7 1
7 192152-26820  BALL BEARING 101 1
1 22242-000250  CIRCLIP 255 1 10
9 22252-000400  CIRCLIP 40 1 10
10 24101-062034  BALL BEARING 11 1
11 . 24104-060054  BALL BEARING 101 1

N135715

N135715



Ni35716

41.

P.T7.0 CLUTCH SHAFT

| 1E14 |
{ C1EQ5)

{
e ——— +
NPC-3676

REF. LEV. O

=z
[=]
.

41. P.7T.0

PART NO.

CLUTCH SHAFT

DESCRIPTION

$9.07.29

R

1€6560-13170
194640-25390
194505-25600

BEARING 16005,BALL
BALL BEARING
D=RING 80

198165-26150
198167-26160
1¢8167-26170

SPLINE COLLAR, PTO
GEAR, PTO CLUTCH
GEAR 41, PTO DRIVE

VRN |[OUE W=

198165-26180
198165-26190
198147-26190

JOINT
GEAR 12T,PTQ
SHAFT, CMP CLUTCH

198167-26200
1E6191-54330
198165-26210

SHAFT, CLUTCH
SCREW 78
BRAKE

198167-26211
198167=-26220
198167-26230

CYLINDER, CLUTCH
COLLAR, SHIFT
KEY 5X30

198165-26240
198167-26240
198167-26250

COLLAR 15XT2.5
RING, 2Z1XZ25X3 SEAL
SHAFT,PTQ DRIVE OUT

198165-26270
198167-26310
198167-26330

BEARING TMB302
GEAR 35, PTO IDLE
GEAR 45, PTO IDLE

198167-26340
1E6190-54430
TEG6740-54440

SHAFT, IDLE MID
THRUST WASHER ()
PLATE E80,FRICTION

TE&710~54450
1E6740-54450
1E6710-54460

PISTON EO
PLATE 1.2,STEEL
SPRING,.CLUTCH RETURN

TESG740-54470
1E6330-54490
194405-83910

WASHER 34X48X2,FTHRST
PLATE 3.2, STEEL
BEARING TMB204

22242-000200
22242-000250
22242-000340

CIRCLIP 20
CIRCLIP 25§
CIRCLIP 34

22252-000180
22252-000470
22252-000520

CIRCLIP 18
CIRCLIP 47
CIRCLIP 52

22252-000800
22551~050250
24101-060054

CIRCLIP 8O
KEY 5X25
BALL BEARING

24101-060074
24101-062044
24161-202617

BALL BEARING
BALL BEARING
BEARING

24164-000202
24341-000355
26018-080352

CIRCLIP 20-S
O0-RING 1A §-35.5
BOLT MBX35

(A)Y=KE~170H (b=
(B)=KE-200H (E)=

)= {F)=

Q TY I P/U A

(AY (B) (C) (D) (E) (F)

2 2 1
2 2 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 a
11 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
2 2 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
Fd 2 1
& & 1
1 1 1
& ] 1
1 1 1
1 1 1
1 1 1
1 1 1
1 1 10
1 1 10
1 1 10
1 1 10
1 1 10
1 1 1
1 1 1
1 1 1
1 1 1
1 1 1
4 4 1
1 1 1
1 1 1
1 1 10
1 1 10

N13571&



F————— + 99.07.29
42 . P.T.0,SHAFT | 1€15 | 42 . P.T.0.SHAFT
| C(1€05) | CAYSKE-170H (D)=
Fom———— + (B)=KE-200H (E}=
NPC-3676 ()= (F¥=
REF . LEV. © PART NO. DESCRIPTION = ——=——————— Q' TY———— I P70 A
NO. (A (BY €C) (B) C(E) (F)
1 - 194306-13140 CIRCLIP 24-S 1 1 1
2 - 198421-13650 WASHER 25X34X1.2 1 1 1
3 . 194855-24150 WASHER 36X45.5X1.2 101 1
4 . 198165-26220  SHAFT, PTO 1 1 1
5 - 198165~-26230 GEAR 25T, PTO REAR 1 1 1
6 . 194850-26390  BEARLING 1001 1
7 - 1¢6220-32250 SPACER 15.5 X 27 X 1 1 9 1
8 - 24101063024 BALL BEARING 1 1 1

Ni35717

N135717



43,

MID-P.T.0 SHAFT

99.07.29

1E1 43 . MID-P.T.D SHAFT
[ €1E05) § (Ad=KE-170H D)=
——————— (B)=KE-200H (Ed)=
NPC-3676 c)= (F)=
REF. LEV. 0  PART NO. DESCRIPTION QrTY I P/UA R
NO. (AY (B) €€ (D> (E) (F)
1 . 1C6140-14050  SPACER 25.2X34X2 11 1
2 . 198165-26400  SHAFT,MID PTO 101 1
3 . 198165-26410  GEAR 22T, MID PTO 101 1
4 . 198165-26420  COLLAR 26.8X32X36.9 101 1
5 . 198165-26490  COVER,M-PTO OIL SEAL 1 % 1
6 . 194850-26850  COVER ASSY, SHAFT 101 1
7 .. 194850-26870  SPRING, SHIFT COVER 2 2 1
8 . 1E6190-54080  SLEEVE SI25X30X13 1T 1
9 . 22242-000250  CIRCLIP 258 101 10
10 . 24101-060054  BALL BEARING 2 2 1
N135718



44,

P.T.0

INARSHAR BRAKE

N135719

fmmarm— + 99.07.29
| 1F01 | 44, P.T.0 INARSHAR BRAKE
1 C1ED5Y | CAY=KE-170H )=
tmmm e + (B»=KE-200H (e)=
NPC-3676 (cH= (F)=
REF. LEV. © PART NO. DESCRIPTION QTTY - I P/UA R
NO. (A) (B) (C> (D) (E} (F)
1 . 198167-26500  CASE,CMP SEAL 101 1
2 .- 198167-26510  CASE,SEAL 101 1
3 . 198167-26520 CL1P &5 101 1
4 .. 198167-26530 PISTON,INERSHER 101 1
5 .. 198167-26540  BRAKE CASE,INERSHER 101 1
6 .. 198167-26550  PLATE 101 1
7 .e 198167-265B0  SPRING,BRAKE 11 1
a . 194850-26710  PLATE 40, FRICTION 5 5 1
% .o 194850-26720 PLATE 1.2, STEEL 6 6 1
10 .. 24321-000300 ¢-RING 630 1 1 10
11 .. 24321-000500 G-RING 1A G-50.0 11 10
12 .. 24341-000120 ©-RING 1A $-12.0 1 01 10
13 . 26016-080352  BOLT M 8X 35 303 10
14 . 26016-100302 BOLT M10X 30 1 1 10

N135719



45.

CHECK CONTROL

N135720

99.07.29

! 1F02 45 . CHECK CONTROL

| C1EDSY Y (AY=KE-170H (b=

______ + (B)=KE-200H (Ed=

NPC-3676 <c)= CF)=

REF. LEV. 0 PART NO. PESCRIPTION -a'Ty -—— I P/UA R
NO. (A) (BY (C) (D) (E) (F)
1 . 198167-27580  YORK 101 1
2 . 198167-27630  PIN 11 1
3 . 198167-27640  HOLDER 101 1
4 . 198167-27650  SPRING,RETURN 101 1
s . 198167-27680  SCREPPER 101 1
6 . 198167-27690  SEAL,PENTA 101 1
7 . 24311-000220  O0-RING 1A P-22.0 101 10
8 . 26016-080202 BOLYV M 8X 20 2 2 10

N135720



PR . 99.07.29
4 & . SUB-CHANGE | 1F03 | 4 6 . SUB-CHANGE
| C1EGS) | (AY=KE-170H D)=
Fm————— + (B)=KE-200H (E)=
NPC-34T6 )= {F)=
REF, LEV. 0  PART NO. DESCRIPTION —=——————e QETY———m e 1 P/UA R
NO. CAY (B} (C» (D) (E> (F)
1 . 198421-27110  SPRING 38.4 1 1 1
2 . 198421-27240  KNOB,MAIN CHG.LEVER 1 1 1
3 . 1A6640-27400  LEVER COMP.,RANGE 1 1 0
4 . 198167-27480  PIN,SWITCH RENGE 1 1 1
5 . 198167-27490  HOLDER,SWITCH 1 1 1
6 . 198167-27510  SHAFT,FORK RENGE 1 1 +
7 . 198167-27521 FORK,SHIFT RENGE 1 1 1
8 . 198167-27530  ARM,CMP SHIFT 1 1 1
9 . 194197-27681 PLATE, KEEP 1 1 1
10 . 22117-120000  WASHER 12 1 1 10
11 . 22190-100000  SEAL WASHER 10(BOLT) 101 10
12 . 22312-080180  PARALLEL PIN BX16 1 1 1
13 . 22351-035032  SPRING PIN 3.5X32 1 1 10
14 . 22351-060025  SPRING PIN 6X25 1 1 10
15 . 22351-0D60032  SPRING PIN 6X32 1 1 10
2 16 . 24190-100001 BALL 5/16, STEEL 1 1 1
17 . 24311-000125  0-RING 1A P-12.5 1 1 10
o4 18 . 24311-000140  0-RING 1A P=14.0 1 1 10
10 19 . 26016-080352 BOLT M 8X 35 1 1 10
20 . 24106-100252 BOLT M10X 25 PLATED b 1 10
21 . 26716-120002  NUT 12 1 1 10

19 N135721

Ni135721



47 .

P.T.0.CHANGE

N135722

99.07.29

| 1F04 | 47 . P.T.0.CHANGE
[ C1EQS) ) (AY=KE-170H (D)
e + (B)=KE-200H (E)=
NPC-3676 (CH= {F)
REF. LEV. O  PART NO. DESCRIPTION QTY 1 P/UA R
NO. (A) (B) (C) (D) (B> (F)
1 - 198421-27110  SPRING 38.4 1 1 1
2 - 194197~27681 PLATE, KEEFP 1 1 1
3 . 198167-27720  SHAFT,FORK PTO 101 1
4 - 19B8167~27730  FORK,PTO SHEFT 1 1 1
5 . 198165-27750 HOLDER M20,SWITCH 1 1 1
6 - 19B167-27770  SHAFT,PTO SHIFT 1 1 1
7 - 198147-27780 ARM_PTO SHIFT 1 1 1
8 - 194420-27810 KNGB 1 1 1
¢ - 19B167=-27810  ARM,CMP PTO SHIFT 1 1 1
10 - 198165-27820 PIN,SWITCH PTO 1 1 1
1 - 198167-27850  LINK,PTO SKIFT 1Tt 1
12 - 146640-27870 LEVER COMP. P.T.0. 1 1 0
13 " 198167-27930  BRACKET,PTO LEVER 1 1
14 - 22117-120000  WASHER 12 1 1 10
15 - 22137-180000  WASHER 18 2 2 10
16 . 22190-100000  SEAL WASHER 10(BOLT) 1 1 10
17 . 22242-000170 CIRCLIP 17 1 1 10
18 . 22272-000150  CIRCLIP E-15 1 1 10
19 . 22351-035032  SPRING PIN 3.5%32 11 10
20 . 22351-060020 SPRING PIN 6X20 1 1 10
21 . 22351-060032  SPRING PIN 6X32 1 1 10
22 - 22360-080000 SNAP PIN 8 2 2 10
23 . 24190-100001 BALL 5/16, STEEL 1 1 1
24 - 24311-000125 0-RING 1A P-12.5 1 1 10
25 . 24311=-000180  O-RING 14 P-18.0 1 1 10
26 . 26013-080252  BOLT M 8X 25 2 2 10
27 . 26016-080202 BOLT ™M 8X 20 1 1 10
28 . 26106-100252  BOLT M10X 25 PLATED 1 1 10
29 . 26716~-120002 NUT 12 1 1 10

N135722



48.

FRONT DRIVE&FRONT SHIFT

N135723

m——— e + $9.07.29
1 1FO5 | 48, FRONT DRIVE&FRONT SHIFT
1 C1ED5Y | (AY=KE-170H o=
______ H (B)=KE-200H (E)=
NPC-3676 = (F)=
REF. LEV. O  PART NO. DESCRIPTION Q' TY - I P/UA R
NO. (A) (B (C) (D) (ED (F)
1 . 194197-27681  PLATE, KEEP 101 1
2 - 198167-28210  GEAR,DRIVE MFWD 101 1
3 . 198167-28220  GEAR,IDEL MFWD 101 1
5 - 194311-28230  SPRING 21.2 1 "
s . 198165-28240  COLLAR,SHIFT FRONT 101 1
6 . 198167-28240  GEAR,DRIVEN MFWD 101 1
7 8 198167-28250  SHAFT,DRIVEN MFWD 1 1 E
8 . 198167-28270  COLLAR 25 101 .
9 . 198167-28280 COLLAR 30 1 ]
10 - 198167-28290  SHAFT,FRONT DRIVE 101 1
1 . 198167-28310  ARM,CMP SHIFT 4WD 11 1
12 . 198165-28330  BROCK,SHLFT 101 1
13 - 1E6190-54080  SLEEVE SL25X30X13 1 1
14 . 22242-000290  CIRCLIP 29 2 2 10
15 . 22252-000470  CIRCLIP 47 11 10
16 - 22252-000550  CIRCLIP 55 101 1
17 - 24101-060054  BALL BEARING 101 1
18 . 24104-060064  BALL BEARING 2 2 1
19 - 24161-283313  NEEDLE BEARING 11 1
20 . 24190-080C01  BALL 1/4, STEEL 2 2 10
21 - 24311-000125  0-RING 1A P-12.5 101 10
22 . 26016-080202  BOLT M 8X 20 11 10
23 . 194464-01190  KNOB, THROTTLE LEVER 1 1 1
24 . 198167-28370  LEVER, 4WD 1t 1
25 - 22351-035032  SPRING PIN 3.5X32 10 10
26 . 223531-060032  SPRING PIN 6X32 101 10

N135723



49.

CONTROL

N135724

99.07.29

1706 49 . CONTROL

| C1EOSY | (A)=KE—-170H (p)=

4mmell ¥ (B)=KE-200H (E)=

NPC 3676 )= (Fy=

REF, LEV., 0 PART NO. OESCRIPTION QrTY 1P/UA R
ND. (A (B) (C) (D) (E) (F)
1 . 194855-24020  SEALANT Tt 1
F . 198167-24440  COVER R,CMP SIDE 11 1
3 .- 24550-028200  BUSH 28X20 11 1
4 . 198167-24530  WASHER 2 2 1
] . 194180-25930  WASHER 12X27X4.5 11 1
6 . 192157-27510  SPRING, N/C 11
7 . 1$2157-27520 PIN, N/C 1t 1
8 . 192457-27550  WASHER 29%35%1 101 1
9 . 192157-27600  CONTROL ARM COMP. 11 1
10 . 192154-29610  SHOCK ABSORBER 10 1
11 . 192154-29640  STUD 101 1
12 . 192154-29700  FULCRUM 101 1
13 . 1C6281-52320 PIN 8,COME-OFF SNAP 2 2 1
14 . 22137-080000  WASHER 8, POLISHED 303 10
15 . 22137-120000  WASHER 12,POLISHED 101 10
16 . 22242-000280 CIRCLIFP 28 101 10
17 . 22312-080160  PARALLEL PIN 8X 16 2 2 1
18 . 24311-000260 O-RING 1A P=26.0 z 2 10
19 . 24311-240100  O-RING 1A P—10A 101 10
20 . 26016-080402  BOLT M 8X 40 9 9 10
21 . 26046-120302  BOLT M12X 30 101 10
22 . 26776-120002  LOCK NUT M12 PLATED 101 10

Ni135724



e + 99.07.29
50 . CENTER CASE | 1FO7 | 50 . CENTER CASE
1 ¢1E05) | CA)=KE-170H (D)=
H—— + (B)=KE-200H (E)=
NPC-3676 o= (F)=
REF . LEV. O PART NO. DESCRIPTION  ————————— Q' TY———————- I P/U A
NO. C(AY (B) (C) (D} (E) (F)
1 . 192157-246%0 PIN 4x13.8 2 2 1
ég}__ 2 R 198167-24710  RELIEF COMP., IMPLE 101 o
3 - 192157-24750 PACKING P 5 1 1 1
5H
Egtam 4 . 22137-050000  WASHER 5, POLISHED 1 1 10
&= 5 .. 24311-000120 O-RING 1A P 12.0 1 10
i1 &4 2 6 . 198167-29010  CASE,CMP CENTER 101 1
i0 ga——— 7 192157-24570  SUCTION BODY COMP. z 2 1
8 192154-24670  PACKING 1015 2 2 1
q E 9 24162-182416  NEEDLEC(S 182416 2 2 o
10 198164-29040  VALVE F,CMP SAFETY 101 4]
= 534__ 11 . 198164=29050  VALVE R,CMP SAFETY 1 1 o

N135725

N135725



51.

FPOWER PUHP

101013

Ni35726

——————

+

99.07.29

| 1FD8 | 51 . FOWER PUMP
1€1E0S) | (A)=KE-170H )=
------ + (B) =KE-200H (E)=
NPC-367& ()= (F)=
REF. LEV. O  PART NO. DESCRIPTION QTY I P/UA R
NO. CAY (B> (C) (D) (E) CF)
1 - 19215726440 KEY 13%3.2 1 1 1
2 . 192157-286460 PLUG 1/2-20 UNF 1 1 1
3 . 192157-26470 REDUCING VALVE CQMP, 1 3
4 .- 24311-000140  O-RING 1A P-14.0 1 1 10
S - 192157=-246520 PRESSURE VALVE CCMP, 1 1
& .a 192157-26740 SPRING, PRESSURE 1 1
7 .. 24311-000120 O=RING 1A P 12.0 1 1 s}
8 . 198167-29310  BODY,CMP PUMP 1 1 1
9 .. 192157-26450 SEAL TC 18 35 8 1 1 1
10 . 22312-100120  PARALLEL PIN 10X12 2 2 1
11 .. 23871-010000 PLUG PT1/8,SCREW 1 1 1
12 . 23871-030000 PLUG PT3/8,SCREW 1 1 1
13 .- 24550-018200  BUSH 1BX20 1 1 1
14 . 198167-29330  ADAPTER 1 1 1
15 . 198167-29340  PACKING, KIT 101 1
16 . 198167-29390  SHIM 11 1
17 . 24311-000140  O-RING 1A P-14.0 101 10
18 . 24361-090500  PACKING 1A AS 905 1 1 1
19 . 26016-100652  BOLT W/WASHER 10* 65 2 2 10
N135726



U 99.07.29
52 . PUMP & MOTOR | 1F0% | 52 . PUMP & MOTOR
1 C1EQSY | (AY=KE=170H (py=
Ammmm + (B =KE=200H (E)=
NPC-3676 (= (F)=
REF. LEV. 0  PART NO. DESCRIPTION -—QrTY - I P/UA R
NO. CAY (B) () (2) (E) (F)
1 - 1A66460-01650 BLOCK COMP._.CYLINDER 1 1 o
2 - 1A6640-01660 BLOCK,CYLINDER 1 1 ]
3 .. 146640-03670  PISTON 7 7 0
4 - 1A6640-01680 SP,PISTON 7 I Q
5 - 1A6640-01690 SHOE 14 ,S5PRING 7 I a3
& - 192157-25210 SPRING,CYL. BLGCK 1 1
7 - 192157-25220 WASHER 18%23.5+1.6 2 2
8 .. 22262-000240  CLIP 1 01 10
9 - 1A6640-29720 SHIFT, CMP 1 1 0
10 . 198167-29410  SHAFT,PUMP 101 1
11 - 1A6640-29430 PLATE VALVE 1 1 a
12 - 22242-0002190 CIRCLIP 21 1 1 190
13 - 1A6640-01460 PLATE , VALVE 1 1 0
14 - 1A6640-01650 BLOCK COMP._,CYLINDER 1 1 0
15 .- 1A6640-016560 BLOCK,CYLINDER 1 1 0
16 -e 1A6640-01670 PISTON 7 ? 0
17 -- 1A6640-01680 SP,PISTON 7 7 ¢]
18 .- 1A6640-01620 SHOE 14,SPRING I 7 8]
19 - 192157-25210 SPRING,CYL. BLOCK 1 1
20 .. 192457-25220  WASHER 18#23.5%1.6 2 2
21 .. 22262-000240  CLIP 1001 10
22 - 198167-29750 PLATE A, SLAST 1 1 1
23 - 192157-24850 FIN 12X22,KNOCK 2 il 1
24 - 192157-25020 MOTOR SHAFT 1 1 1
25 - 192157-25040 WASHER 17231 2 2 1
26 - 198167-295610 CASE_,CMP MOTQR 1 1 1
27 - TP8167-29640 PACKING,MOTOR CASE 1 1 1
28 - 198167-29710 SLAST, B hi 1 1
29 - 198167-29750 PLATE A,SLAST 1 1 1
30 . 22242-000170 CIRCLIP 17 2 2 10
1 - 22252-000400 CIRCLIP 40 2 2 10
32 . 24101-062034  BALL BEARING 101 1
33 - 26106-101052 BOLT M10X105 PLATED rd 2 10
34 . 27260-400000  COVER 40, BLIND 101 1
35 . 198167-29710  SLAST, B 101 1

N135727

N135727



——eee—s 99.07.29
5% . RING GEAR & DIFFERENTIAL GEAR 1 1F11 | 53 . RING GEAR & DIFFERENTIAL GEAR
[€C1F102 | (AY=KE=-170H {D>=
o ———— + (B)=KE=-200H {EX)=
NPC=-3676 {(cy= {F)=
REF. LEV. Q PART N{O. DESCRIPTION =  —==—eeusa Q' TY———————— I P/UA R
NO. CAY (B) (C) (D) (E) (F)
1 - 198167-25710 SHAFT _COUNTER 1 1 1
2 - 198165-31400 GEAR_ RING 1 1 1
3 . 198421-31510  GEAR,DIFF.SIDE 11 1
4 - 198421-31520 GEAR_DIFF.LOCK SIDE 1 1 1
5 - 198421-31530 CASE,. DIFFERENTIAL 1 1 1
& - 198421-31550 LINER,DIFF.SIDE GEAR 2 2 1
7 . 194300-31560 GEAR, DIFFERENTIAL 2 2 1
8 - 194300-31570 SHAFT, DIFFERENTIAL 1 1 1
9 - 194300-31620 WASHER, DEIFFERENTIAL 2 2 1
10 . 22351040040 SPRING PIN 4X40 1 1 10
11 . 2&6101-060064 BALL BEARING 1 1 %
12 - 24101-060074 BALL BEARING 1 1 k]
13 . 26156=100162  BOLT M10X16 6 6 10
14 - 198165-32311 CARRIER_ DIFFERENTIAL 1 1 1
15 - 198165-32320 SHIM SET_.DIF CARRIER 1 1 1
N{35728
N135728




#ommmmm + 99.07.29
54 . REAR HOUSING [ 1F12 | 54 . REAR HOUSING
[C1F10Y | (A)=KE~170H (D)=
Ao + {8)=KE-200H (E}=
NPC-3676 = CF)=
23 REF. LEV. 0  PART NO. DESCRIPTION - QrTY-- 1 P/UA R
ooz B NO. (AY (B) (C) (D) (E) (F)
1 . 194855-24020  SEALANT 11 1
2 . 198165-32610  HOUSING L, REAR AXLE 101 1
3 - 198165-32620 HOUSING R,REAR AXLE 11 1
& - 198165-32630  PACKING,HOUSING 1 1
S - 198165-32640  COVER,REAR AXLE 2 2 1
& . 198421-32660  STOPPER,STEEL PLATE 4 4 1
7 - 198290-32750  SEAL TC253506,01L 2 2 1
8 . 22217-100000  SPRING WASHER 10 T 10
9 - 22287-080000 LOCKING WASHER T 1
16 - 22312-080180  PARALLEL PIN 8X16 2 2 1
11 - 22312-080220  PARALLEL PIN 8X22 40 4 1
12 - 22312-080320  PARALLEL PIN 8X32 2 2 1
13 . 23491-140002  PLUG 14 2 2 1
14 - 24311-000160  O-RING 1A P-16.0 2 2 10
15 - 26013-080202  BOLT W/WASHER M8X20 4 4 10
16 - 26013-080502  BOLT M 8x 50 101 10
17 - 26013-100402  BOLT M10X 40 & 6 10
18 - 26013-100502  BOLT M10X 50 6 6 10
19 - 26013-100502  BOLT M10X 50 16 16 10
20 - 26013-100552  BOLT M10X 55 2 2 10
21 - 26013-100652  BOLT 10X65 W/SP.WSHR 1 1 10
22 - 26716-080002  NUT M 8 101 10
23 - 26716-100002  NUT 10 11 10

19 5 N135728

N135729



m————— + 99.07.29

55 . DIFFERENTIAL LOCK | 1F13 | 55 . DIFFERENTIAL LOCK
[ C1F10Y | CAY=KE-170H (D)=
Fm————— + (BY=KE-200H (E)=
NPC-3676 Ccr= {F)=
REF. LEV. 0 PART NO. DESCRIPTLION Q'TY I P/UA R
NO. (AY (B) <€) (DY (E) (P
1 - 198421-33110 SLIDER,DIFF.LOCK 1 1 1
2 - 198165-33120 FORK,SHIFT DIFF.LOCK 1 1 1
3 . 198167-331320 PEDAL ,DIFF.LOCK 1 1 1
4 . 198421-33140  SPRING,DIFF.LOCK 101 1
5 - 198421-33170 SPACER 20X25X3.2 1 1 1
& . 22351-050040  SPRING PIN 5X40 101 10
7 . 22351080032  SPRING PIN 8X32 11 10
8 . 22351-080040  SPRING PIN &X40 101 10
b - 24311-000160 Q-RING 1A P-16.0 2 2 19
3
6 N135730
N135730



U . 99.07.29
5& . FINAL PINION | 1F14 | S&. FINAL PINICN
[ C1E10) | (A) =KE=170H (p)=
—————— (B) =KE-200H (E)=
NPC-3676 (cy= (Fy=
REF. LEV. O PART NO, PESCRIPTIGN = ————————— QITYwomm———— I P/U A
NG, (AY (B) (C> <) (E)Y C(F)
1 . 194447-13860  BALL BEARING 2 2 1
2 . 192153-25140 BEARING 6006C3 SH2 2 2 1
3 - 198165-33410 PINION L,FAINAL 1 1 1
4 . 198165-33420 PINION R,FAINAL 101 1
s . 198165-33510 GEAR 46,FAINAL 2 2 1
6 . 194516-13770  SLEEVE SI455016 2 2 1
7 . 194516-13780C  SEAL TC6Y 506812.5 2 2 1
8 . 198165-34110  SHAFT,REAR AXLE 2 2 1
g . 198165-34140  COLLAR 2 2 1
10 . 22217-120000  SPRING WASHER 12 12 10
1 . 22242-000400 CIRCLIP 40 2 2 10
1z . 24101-D60094  BALL BEARING 2 2 1
13 . 24101-063050 BALL BEARING 2z 2 1
14 R 26086—120302 BOLT 12+ 30 12 12 1

N135731

N135731



57.

REAR WHEEL TIRE

N135732

99.07.29

| 1F15 57 . BEAR WHEEL TIRE
1 CIE10) | (A)=KE—-170H ()=
e + (8)=KE—-200H (E)=
NPC-3676 )= (F)=
REF., LEV. PART NO. DESCRIPTION Q' TY I P/UA R
NC. (AY (B)Y (C) (D) (E) (F)
1 . 1A6640-34720 TIRE L XIT_,REAR WH, 1 1 Q
2 .- 194681-14750 TIRE 9.5-16-6 COMP. 1 1 1
3 ces  194681-14760  TIRE 9.5-16-6 1 1 1
4 ... 1946B1-14770  TUBE 1 1 1
5 .e 1A6640~34760  WHEEL BJAX16WDC 1 1 o]
() - 1AG640-34T40 TIRE KIT,REAR WHEEL 2 2 e}
7 .- 194136—-1288C  VALVE TR413 2 2 1
3 . 1A6640-34770  WHEEL 10LBX15 2 2 o]
9 .- 198165~34B0C TIRE M408 2 2 1
10 . 1A6640-34820  TIRE R KIT,REAR WH. 1 i o
11 .- 194681-14750 TIRE 9.5-16-6 COMP. 1 1 1
12 ... 194681-14760 TIRE $.5-16-6 1 1 1
13 wes  194681-14770  TUBE 1 ] 1
14 .. 1A6640-34760  WHEEL BJAX16WDC 1 t o

N135732



58.

Hi-DORD PEDAL

N135733

o + 99.07.29
| 1F16 | 58 . HI-DORO PEDAL
1 C1F10Y | (AY=KE~170H b)=
fm———— + (B)=KE-200H (E)=
NPC-3676 )= (F)=
REF. LEV. PART NO. DESCRIPTION Q'TY I P/UA R
NO. CAY (B) (C) (D) C(E> (F)
1 - 1A6640-35100  ARM KIT,HST PEDAL 1 1 0
2 .. 1A6640-35110  BRACKET COMP., HST 1 1 o
3 - 1A6640-35210  ARM COMP, HST L] 1 0
4 .- 24550-016120 BUSH 16X12,DRY 2 'z 1
5 - 1A6640-35260  BOSS COMP. HST 1 1 1]
6 -- 24550-016100  BUSH 16X10,DRY 2 2 10
7 .- 1A6640-35350  LINK COMP.,HST 1 1 0
8 .- 194080~37781 PIN 8%25 2 2 2
9 .. 106281-52320  PIN B8,COME-OFF SNAP 2 2 1
10 - 22137-160000  WASHER 16,POLISHED 2 2 10
1" .. 22272-000120  CIRCLIP E-12 FA] 10
12 .. 24761-040000  NIPPLE B,GREASE 2 2 1
13 - 1A6640-35401 PEDAL,CMP HST 1 1 0
14 . 198136-27950  COVER,PEDAL 2 2 1
15 - 1A6640-35411 PEBAL COMP. HST 1 1 0
16 . 198167-35450  ROD,SHIFT 1 1 1
17 - 194080-37781 PIN 8X25 2 2 2
18 - 22372-080000  SNAP PIN (JASO 8) z 2 10
19 - 26013-080162  BOLT W/WASHER M8X16 z 2 10
20 - 26013-080252 BOLT M 8X 25 4 4 10

N135733



e - 96.07.29

5¢ . CRUISE CGNTROL [ 1601 | 59 . CRUISE CONTROL
[¢C1F10) | (AY=KE-170H ()=
$ommmol + (B)=KE-200H (E)=
NPC-3676 = (F)=
REF. LEV. ¢ PART NO. DESCRIPTION arTy — I P/UA R
NO. (a) (B) €C) D) (E) C(F)
1 . 198167-35530  RACHETTE,CLUZE 101 1
2 - 198167-35550 ROD ,CLUZE 1 1 1
z . 1€6720-73330  SPRING,FLOAT 1 1 1
4 . 22137-100000 WASHER 10,POLISHED 4 4 10
S . 22137-160000 WASHER 14,POLISHED 1 1 10
6 . 22272-000120 CIRCLIP E-12 LI 10
7 . 22417-250250 COTTER PIN 2.5X25 2 2 10

N135734

N135734



60.

DISK BRAKE

N135735

Fmm + 99.07.29
| 1602 | 60. DISK BRAKE
| €C1F10) | CA)=KE-170H (D)=
—————— + (B) =KE-200H (E)=
NPC-3676 (C)= (F2=
REF. LEV. PART NO. DESCRIPTION GPTY I P/UA R
NO. (AY (BY (C)Y (D) (E) (F)
1 - 19846421-36310 ACTUATOR L 1 1 1
4 . 198421-36321 PLATE 2.6F 2 2 1
3 . 198165-36330 SHAFT L,CAM LEVER 1 1 1
4 . 198421-36380 PLATE 116,FRICTION 2 rd 1
S . 22242-000250 CIRCLIP 253 1 1 10
o . 24190-160001 BALL 1/2 6 5 10
7 . 198421-36321 PLATE 2.6F 2 2 1
8 . 198421-346380 PLATE 116,FRICTION 2 F4 1
9 . 198421-36410 ACTUATOR (R) 1 1 1
10 - 198165-346430 SHAFT R,.CAM LEVER 1 1 1
11 . 22242-000250 CIRCLIP 258 - 1 10
12 . 24190-160001 BALL 1/2 ) & 10

N135735



61.

BRAKE PEDAL

N135736

$9.07.29

1603 61, BRAKE PEDAL
1 CTF10Y | (A)=KE-170H (o=
e + (8)=KE-200H (E)=
NPC-3676 ()= (Fy=
REF. LEV. 0  PART NO. DESCRIPTION -—Q'TY- 1 P/UA R
NO. (A) (B (C) (D) (E) (F)
- 194740-00322  TURNBUCKLE

1C6140-14050
194990-20170

SPACER 25.2X34X2
NUT W/WASHER 8

1A6640-37300
198165-37340
198167-37350

PEDAL L COMP_ ,BRAKE
CONECTOR,BRAKE
COLLAR 34%85

1A6640-37400
198421-37511
1A6640-37550

PEDAL R COMP, _,BRAKE
SPRING,RETURN
SHAFT CMP.,BRK.PEDAL

194300-37570

1A6640=-37600 °

1A6640-37670

SPRING, CONICAL
RELELSE CMP,.,CRUISE
LINK ARM ; CTUIZU

198165-37681
1A6640-376%0
198165-376%0

ROD B, P.BRAKE
LINK B,CRUISE
SPRING,B.LOCK LEVER

[N [ Y
BN | NMEA [N 2O |0 W E W=

1A6640-37700
198167-37711
T1AG640-37760

ROD A_PARKING BRAKE
SPRING,PARK LOCK
LEVER CMP.,BRK.LOCK

swalaaala
“alaasa|ooo|oeco|Caa|aac|naa|omo| o |00 |00 0|na

N NN vas v e | Nea|aaps|NanN ||l Saa|lacaliaay|apna|lacsaslnan
N |([Nan|[Nas|laaa|lnasa|aarlvan| sl | a|aaa|laay|anya|laas|yan

19 - 198165-37760  ROD R,BRAKE

20 . 198165-37770  ROD L, BRAKE

21 . 194080-37781  PIN 8X25

22 . 1A6640-37650  LINK A COMPL ; CLUZY

23 . 198165-37840  SPRING_P.BRAKE

24 - 1C6281-52320 PIN 8,COME-OFF SNAP

25 . 106281-52320 PIN B,COME—OFF SNAP

26 . 1C6557-82600  SPRING 10X55

27 - 22137-080C00 WASHER 8, POLISHED

28 - 22137-100000  WASHER 10,POLISHED

29 . 22137-200000  WASHER 20,POLISHED

30 - 22272-000150 CIRCLIP E-15

31 - 22272-000190  CIRCLIP E~19

32 - 224%17=200250 COTTER PIN 2.0X%X25

33 - 22417-250250 COTTER PIN Z.5X25

34 . 22487-080400 PIN 8X &40

35 . 22487-08D400 PIN BX 40

36 . 22512-070400  KEY 7X 40

37 . 24761-040000  NIPPLE B,GREASE

38 . 24761-040000 NIPPLE B,GREASE

39 . 26716-080002 NUT M B 10
40 - 26716-080002 NUT M B 10
41 . 22137-080000  WASHER 8, POLISHED 10
42 - 1A6640-37640 BOLT M8 Q
43 . 22137-080000  WASHER 8, POLISHED 10
44 . 26057-080002 NUT M B 1a

N135736



62.

HYDRAULIC CYLINDER CASE

N135737

P . 99.07.29
| 1605 | &2 . HYDRAULIC CYLINDER CASE
] ¢1G04) | (AY=KE—170H o=
—————— + (B)Y=KE—200H (E>=
NPL-3676 (= CF)=
REF. LEV. 0 PART NO. DESCRIPTION --Q'TY I1P/UA R
NO . (A (B (C) (DY (E) (F)
1 . 1A6640-42100  CASE CMP.,HYD.CYL. 101 a
2 .. 1A6640-42110  CASE,HYDRAULIC CYL. 11 0
3 .. 23871-010000  PLUG PT1/8,SCREW s 5 1
4 .- 23871-020000 PLUG PT1/4,SCREW 101 1
5 .. 24550-050400  BUSH 50X40 z 2 1
& . 198165-42120 PACKING,CYLINDER 101 1
7 . 194850-42180  STRAINER 2 2 1
8 . 194850-42190  SPACER 2 2 1
9 . 1A6640-42200 HEAD COMP.,CYLINDER 101 0
10 .. 1A66640-42210  HEAD,CYLINDER 11 0
1 .- 19431046350  POPPET, CHECK 11 1
12 .. 19431046380  SPRING 11 1
13 .- 194310-46730  PLUG 14 1 1
14 .. 23414-140018  GASKET 14 101 10
15 .- 23871-010000 PLUG PT1/8,SCREW 3 03 1
16 .- 26315-00011C  O-RING 1B P-11.0 2 2 10
17 .. 24325-000650 O-RING 1B 6-65.0 11 10
18 .- 26016-120452  BOLT M12X 45 2 2 10
19 .- 26016-120652 BOLT W/WASHER 12+ 65 2 2 o
20 . 194205-42280 PIPE, AIR BREATHER 11 1
21 . 194630-43230  PACKING 2 2 1
22 . 22217-100000 SPRING WASHER 10 “ 4 10
23 . 22217-100000 SPRING WASHER 10 2 2 10
24 . 26016-100302  BOLT M1DX 30 303 10
25 . 26116-101202  BOLT M10X120 PLATED 2 2 10
26 . 26716-100002  NUT 10 4 4 10

N135737



63.

PISTONSLIFT CRANK

N135738

99.07.29

| 1606 | 63 . PISTONELIFT CRANK

1¢1604) | (AY=KE~170H (p)=

—————— + (B)=KE=200H CE)=

NPC-3676 = tFi=

REF, LEV. 0 PART NO. DESCRIPTION QY- L P/UA R
No. €AY (B} €C) (D) (E} (F)
1 . 1A6640-43310  PISTON 11 o
2 . 1A6640-43320  U=PACKING 11 0
3 . 1A6640-43330  RING,WEAR 11 a
4 . 1A6640-43410  ROD,PISTON 101 0
5 . TA6640-44110  CRANK,LIFT 11 0
& . 1A6640-44210  SHAFT,LIFT 1 0
? . 1A6640-44230  LINER 40X60X3 2 2 0
8 . 1A6640-44250  SLEEVE,LIFT SHAFT 2 2 0
9 - 1A6640-44410  ARM L COMP.,LLFT 101 0
10 - 1A6640-44430  ARM R COMP. ,LIFT 101 o
1 - 1A6640-44530 FW 12_5X55X6 101 o
12 - 22137-060000  WASHER &, POLISHED 2 2 10
13 . 22372-060000  SNAP PIN & 11 10
14 - 24311-D00260  0~RING 1A P-26.0 11 10
15 24321-000500 O-RING 1A G-50.0 L 4 10
16 - 24341-000420  O-RING 1A 5-42.0 2 2 10
17 - 26013-120252  BOLT M12X 25 2 2 10
18 . 22486-060500 PIN H 6X50,FLAT HEAD 1 1 o

N135738



————m . 99.07.29
&4 . CONTROL VALVE ! 1607 1 &4 . CONTROL VALVE

1¢1G04) | (AY=KE~170H (p)=

—————— + (B)=KE=200H (E)=

NFC-3676 = IGE

REF. LEV. 0 PART NO. DESCRIPTION @' TY I P/UA R

(a> (B) (C» i») (B) (F)

1A6640-45100 VALVE COMP. CONTROL 1

&N @ e

%o

1 0

2 - 1A6640-45110 BODY COMP. _ VALVE 1 1 2}
3 _— 198435-45110 BODY ,VALVE 1 1 aQ
& R 19417045310 POPPET 1 1 1
5 _— 198435-45410 SEAT,L CHECK 1 1 o
-] —ea 198435-45420 POPPET,L CHECK 1 1 o]
7 .ne 1A6640-45500 SPOOL COMP. 1 1 o)
8 -eea  TAH640-45530 SPOOL i 1 o]
9 sres  TAGHLO-45540 PIN,SPOOL b 1 8]
10 .- 1A6640-45210 BAR COMP.  PUSH 1 1 ]
11 R 194170-45220 BAR, PUSH 1 1 1
12 - 194170-45550 BAR, SPQOL 1 1 1
13 P 194170-45560 WASHER 12X40X0.6 1 1 1
14 ven 26116-060162 BOLT 6X16 1 1 10
15 P 26756-060002 LOCK NUT 6 1 1 10
16 .. 1A6640-45230 VALVE,SP FLW.DIVID. 1 1 Q
17 .. 1A6640-45150 M CHECK COMP, 1 1 0
18 “ee 194170-45230 SPRING 1 1 1
19 . 1A6640-45160 M CHECK SUB COMP. 1 1 4]
20 ee-e  194170=-45212 POPPET M CHECK 1 1 ]
21 aaas-  198435-45260 SEAT,M CHELK 1 1 0
22 aeee  1947170-45430 RING, BACK uP 1 1 1
23 .sas  24311-000050 O—-RING 1A P-5.0 1 1 10
24 ve-- 243711-000140 O-RING 1A P-14.0 1 1 10
25 waaw  24341-000112 0-RING 1A 5-11.2 1 1 10
26 --- 198421-45440 HOLDER, M.CHECK 1 1 1
27 .- 194170-45321 SPRING 1 1 1
28 - 194850~-45330 PLUG 1 1 1
29 - 194170-45350 SPOOL 1 1 1
30 - 19417045360 SPRING 1 1 1
31 . 194170-45370 PLUG 1 1 1
32 .e 194170-45440 PLUG 1 3 1
33 .- 194940-45520 SPRING,SPOOL 1 1 1
34 .- 1A6640~45560 SHOE_,SPRING 1 i 0
35 - 23871-010000 PLUG PT1/8,5CREW 2 2 1
36 - 24311-000120 G-RING 1A P 12.0 2 2 10
37 -n 24315-000070 G-RING 1B P-7.0 1 1 10
38 -- 24315-000110 G~-RING 1B P~11.0 1 1 10
39 - 26450-080252 BOLT M BX 25 3 3 10

N135739

N13573%



24

65.

REL JEF VALVE

N135740

99.07.29

1608 65, RELIEF VALVE
| (1604) | (A)=KE—170H ()=
—————— + (B)=KE-200H (E)=
NPC~3676&6 {C)= (F)=
REF . LEV. © PART NO. DESCRIPTION Qe TY 1 P/UA R
NO. CAY (B) (EY (D) (E) (F)
1 - 198220-45340 COLLAR, VALVE SEAT 1 1 1
2 . 194170-45610  SPRING,RELIEF VALVE 101 1
3 - 194195-45620 POPPET 1 1 1
4 - TAG640-45630 PLUG,RELIEF VALVE 1 1 [}
5 . 194195-45640  SEAT, SPRING 11 1
6 - 194195-45650 WASHER 1 1 1
7 . 194850-45700  SHIM PACK 1 1
8 - 194195-46260 SEAT, RELIEF VALVE 1 1 1
4 - 194850-49230 O—RING 6X1.8 1 1 1
10 - 24311-000120 0O—-RING 1A P 12.0 1 1 10
11 - 24311-000180 O—RING 1A P-18.0 1 1 10
12 . 1A6640-46310  STOP VALVE 101 o
13 - 1A6640-46320 RING P11 ,BACKUP 1 1 0
14 . 1A6640-46620  BOLT,STOP 101 a
15 . 194312-46630 HOLDER , VALVE (43) 1 1 1
16 . 19455546640  KNOB 10 1
17 . 22117-080000  WASHER 8 11 10
18 . 22351-040012  SPRING PIN 4X12 11 10
19 - 24311-000120 0-RING 1A P 12.0 1 1 10
20 . 24315-000110  0~RING 18 P=11.0 i1 10
21 . 26716-100002  NUT 10 101 10
22 . 194150-45320  SPRING, RELIEF VALVE 1 1 1
23 . 198220-45350  COLLAR 101 1
24 - 198220~-45370 PLUG, SAFETY VALVE 1 1 1
25 . 198220-46400  SHIM PACK 101 1
26 - 194640-456410 SEAT, SAFETY VALVE 1 1 1
27 . 194640-46420  POPPET, SAFETY VALVE 1 1 1
2B - 22351-060028 SPRING PIN &X28 1 1 10
29 - 24311=-0040120 O=RING 1A P 12.0 1 1 10
30 . 24311-000180  O-RING 1A P-18.0 1 1 10

N135740



99.07.29

—————— -
&6, HYDRAULIC CONTOR 1 160% ¢ 66 . HYDRAULIC CONTOR
1 (160431 (AY=KE~170H (D)=
A - (B)=KE-200H (E)=
NPC-3676 (cy= (F)=
REF. LEV. © PART NO. DESCRIPTION ~=rm————— QUTY———————— 1 P/U A
13 NO. (AY (B) (€) (D) {(E) (F)
1 - 1A6640-47210  SHAFT,POS.CONT.COMP. 2 2 Q
2 . 1R&6640-47260  ARM,P COMP. 101 o
3 R 146640-47310  ROD,P COMP. 10 o
4 . 1A6640-47350  ARM_F COMP. 101 0
5 . 198165-47360 LEVER, P.CONTROL 101 1
6 . 1A6640-47410  LEVER,P COMP. 1 1 0
5 7 .- 24550-012200 BUSH 12X20 101 1
8 - 1A6640-47460  ROD,CONTROL 101 0
9 . 146640-47510  GUIDE,LEVER 1 01 0
10 R 1A46640-47520  SPRING 8,BELLEVILLE 5 5 0
11 - 194208-47530  ADJUSTER 101 1
12 . 1A6640-47550  BAR 101 0
13 - 194150-47621  KNOB T 1
14 . 1A46640-47630  ROD,POS.FEEDBACK 11 0
15 - 1A6640-47650  ARM,PF COMP. 11 0
16 . 146640-47710  PLATE A 2 2 0
17 . 1A6640-47780  PLATE,FRICTLON 2 2 Q
18 - 1A6640-47810  GUIDE 11 a
19 . 22137-060000  WASHER 6, POLISHED 2 2 10
20 - 22137-080000  WASHER 8, POLISHED 2 2 10
21 . 22137-080000 WASHER &, POLISHED 1 10
22 - 22137-08000C  WASHER &, POLISHED 13 10
23 . 22137-080000  WASHER 8, POLISHED 10 10
24 . 22351-050025  SPRING PIN 5%25 2 2 10
25 - 22351-060016  SPRING PIN 6X16 101 10
26 . 22372-080000  SNAP PIN (JASO 8) 2 2 10
27 . 22372-080000  SNAP PIN (JASO 8) 101 10
28 - 22372-080000 SNAP PIN (JASO B) 2 2 10
29 . 22417-160160  COTTER PIN 1.6X16 107 10
30 . 22486-060140 PIN 6X 14 101 1
31 . 24311-000160 O-RING 1A P-16.0 2 2 10
x2 . 26016-080162 BOLT M 8X 16 2 2 10
33 . 26016-080162 BOLT M 8X 16 2 2 10
34 - 260146-080162  BOLT M 8X 16 2 2 10
55 . 26016-080202 BOLT M 8X 20 2 2 10
36 . 26346-080002 U-NUT M 8 PLATED 1001 1
37 . 26716-080002 NUT M 8 101 10
38 . 26716-080C02 NUT M 8 2 2 10

Ni135741

N135741



b + 99.07.29

67 . HYDRAULIC PIPING | 1810 | 67 . HYDRAULIC PIPING
| C1604) | (A)=KE-170H ()=
————at + (B)=KE-200H £)=
NPC-3676 = F)=
REF. LEV. 0 PART NO. DESCREPTION —arTy 1 P/UA R
NO. CA) (B) (&) <O) C(E} (F)
1 - i98167-29910 ADAPTER 1 1 1
2 . 1A6640-48110  PIPE,HI-PRESSURE 101 0
3 . 198220-48140  FLANGE 101 1
4 . 198165=48270  TUBE 11 1
S . 198167-48320 LINE, SUCTION 101 1
& . 108167-48340  HOSE 101 1
7 . 198361-48750 CONNECTOR BOLT ASSY 1 1 1
] . 23010-030000  CLAMP 30 z 2z 1
9 . 23414=200026  GASKET 20 2 2 10
10 . 24311-000200 O-RING 1A P-20.0 2 oz 10
11 . 24311-000220 O-RING 1A P-22.0 11 10
12 . 26013-060202 BOLT M &X 20 101 10
13 . 26013-060302 BOLT M 6X 30 3 03 10
14 . 26013-060402 BOLT M 6X &0 2 2 10
15 . 26013-080452 BOLT M 8X 45 P 10
16 . 26018-080202 BOLT M 8X 20 2 2 10

Nf35742

N135742



R + 99.07.29
68 . WIRE HARNESS | 1612 | 68 . WIRE HARNESS
1¢16113 | (A)=KE=170QH (D)=
"""" (B)=KE-200H {E)=
NPC-3676 (C)= <Fi=
TRAILEA CONNECTOR REF. LEV. O  PART NO. DESCRIPTION =—=—————m- LR L — P/ A
NO. €AY (B) (C) (D) (E) CF)
1 . 106560-06300 BOLT M8X16,EARTH 2 2 1
NEUTRAL SW A 2 . 194990-22040  NUT W/WASHER 6 101 1
REAR e 3 . 194990-22050  NUT W/WASHER 8 11 1
A
CONTROL BOX COMBINATION LAMS 4 . 198165-48270  TUBE ' 1
5 . 194312=51220 LINK, FUSIBLE 11 1
& . 198165-51411  CABLE, BATTER PLUS 11 1
ﬁﬁ%m pTDESOL‘ G WORK LAMP 7 . 198165-51421  CABLE, BATTER EARTH 1 1 1
7 l 8 . 198165-51450  COVER 101 0
HORN 13 9 . 1A6640-51510  HARNESS A,WIRE 101 0
G665 é _
SEAT SW 10 . 1A6640-51520  HARNESS 8, WIRE 101 0
CONTROLLER é o COMBINATION LAMP L 1. 198165-51550  HANESS P,WIRE 101 1
W 12 . 198165-51570  HANESS E,WIRE 101 1
; 13 . 194440-51620 CLAMP, WIRE HARNESS & 4 1
1 = 14 . 194250-51660  BAND 250 4 4 1
15 . 124160-77020  COVER, TERMINAL 11 1
HEAD FUEL_SEND.
CAMP (L} ] 16 . 1E6102-84970  BAND 140,WIRE LOCK 7 7 1
P.BRAKE SW 17 . 26013-080122 BOLT M BX 12 T 3 10
RELAY2 [FUEL) STAAT sk PTO Gi  HAZARD SH
PT0 RELAY Q85 RELAY |\ D
RELAYS )
(START) GLOW PLUG 14 HOAN_SW
14 9
RELAY
(P.BRAKE) l
[ S
F.BRAKE SH__—= % COMB METER
FUEC SOL. 14
FUSE BOX 4 LIGHT SW
- ©OIL PRESSURE STARTER FL.RELAY
31— Sh e

2—&
ALTERNATOR

a
P.B.LAMP BELAY LAMP

FLASHER TURN

sIGnaL S/ o 5

WE.LAMP AELAY

ALTERNATER

! ! o START
i — 8w

¢ |

15 3 6 16 11

' ‘E’I\/ﬁ STARTER
13

N135743

13

N135743



fm————— + $9.07.29

69 . BATTERY [ 1613 | 69 . BATTERY
1€1611> | (AY=KE-170H (D)=
e N (B)=KE-2004 (E)=
NPC-3676 (c)= (F)=
REF. LEV. O  PART NO. DESCRIPTION QrTY -~~~ I P/UA R
NO. (AY €BY (€Y D) CE) (F)
1 . 198165-04380  RUBBER, 300X25X3 2 2 1
2 - 198165-51310 BATTERY, 55B24R(5 1 1 1
3 - 198165-58010 CLAMF, BATTERY 1 1 1
4 . 198465-58120 ROD, BATTERY CLAMP 2 2 1
s - 198165-58130 COLLARC10.9X13 2 2 1
& . 26716-060002  NUT & 4 &4 10

N135744

N135744



PR . 9%,07.29
70 . SWITCHES | 1614 | 70 . SWITCHES
1€16112 ] (AY=KE-170H )=
fmm ol + (B}=KE-200H (E)=
NPC-3676 tcy= (Fi=
REF. LEV. 0 PART NO. DESCRIPTION QrTY—- 1 P/UA R
NO. (A) (BY €C> (0) (E) (F)
1 . 10646007510 SPRING,SENSOR 101 1
2 . 194850-49290  PACKING 6-1 2 2 1
3 . 198165-50110  SWITCH, NEUTRAL 2 2 1
4 . 198162-52110  SWITCH, S5TARTING 101 1
5 .. 194940-52150  BODY COMP,STR.SWITCH 1 1 0
) ... 198360-52320 NUT,RING 11 1
7 ... 19B360-52330  WASHER 101 1
8 .. 198162-52150  KEY ASSY 11 1
9 . 19B165-52140  SWITCH, P. BRAKE 101 1
10 . 198223~52150  SWITCH,BRAKE LAMP z 2 1
11 . 198165-52200  SWITCH,TURN 1- 1 0
12 . 198165-52250  SWITCH,HORN 101 0
13 . 198220~52300  SWITCH,SEAT 101 1
i4 . 198223-52330 BRACKET,SEAT SWITCH 101 1
15 . 19B22%5-52340  CAM,SEAT SWITCH 101 1
16 . 198223-52400  SWITCH 101 1
17 . 1A66560-52420  STAY,SWITCH 101 a
18 . 1A6640~52430  PLATE,GUIDE 1 a
19 . 198223-52510  SWITCH 1 1
20 . 198167-52600  SWITCH,P.T.O. 01 1
21 . 22417-120100  COTTER PIN 1.2X10 101 10
22 . 22487-040200 PIN 4X 20 101 1
23 . 24016-060122  BOLT M 6X 12 2 2 10
24 . 26016-060162  BOLT M 6X 16 2 2 10
25 . 26018-060122  BOLT M 6X 12 2 2 10
26 . 26023-030202  SCREW 2 2 10
27 . 1¢6740-06250  BLOCK 4PB,FUSE 2 2 1
28 .. 29420-100000  HUSE 4 4 1
29 .. 29420-150000  HUSE 2 2 1
30 .. 29420-200000  HUSE 2 2 1
31 . 198165-51160  FUSE 80A 101 0

N135745

N135745



e . $9.07.29

71 . LAMP | 1615 | 71. LAWP
1€1611) | (AY=KE-170H (D)=
r—————— + (B)=KE-200H (E)}=
NPL-3&76 {¢)= (F)=
REF . LEV. @ PART NO. DESCRIPTION -a'TY 1 P/UA R
NG . CAY (BY (L) (D) C(E>Y (F>
1 . 198165-53140  CLIP,HEADLIGHT 6 6 ]
2 . 198165-531%0 BAFFLE, HEAD LIGHT 2 2 a
3 . 198165-53510 LAMP L 1 1 1
4 .. 198165-53530 BULB o1 o
5 . 198165-53520 LAMP R 1 1 1
6 .. 198165-53530 BULB 1 1 0
7 198223-57110 REFLECTOR 2 2 Q

‘N135746

N135746



—————— - 99.07.29
72 . HETER 1 1616 1 72 . HETER
PC1G11) ) {A)=KE-170H (D)=
————— + (B)=KE-200H CEX=
NPC-3676 ()= (Fd=
REF. LEV. O PART NO. BESCRIPTION Q'Ty- I P/UA R
NO. (A} (B) (C) (D) CE> (F)
1 . 198165-52100 SWITCH,CMP LIGHTING 1 1 1
2 .. 198165-52110  KNOB 1 1 1
3 . 198165-52120 SEAL 1 1 1
4 . 198167-56300  PANEL,CMP INSTRUMENT 1 1 1
5 . 198165-56610  SENDER,UNIT FUEL 11 1
6 . 198165-56900 ' CABLE,COMP 11 1
7 .- 198165-56920 CABLE, HOUR-METER 1 1 0
8 .- 1ES102-84970 BAND 140,WIRE LOCK 1 1 1
2 . 26716-040002  NUT M & 5 s 10

N135747

N135747



73.

HORN & RELAY

N135748

99.07.2¢9

b O1HOT | 73, HORN & RELAY
€161 CAY=KE=170H (D)=
—————— (B) =KE-200H (E)=
NPC-3676 (0= (F)=
REF. LEVY. 0 PART NQ. DESCRIPTION Q'TY -—— I P/JUA R
NO. CAY (B €C) (D) (E) (F)
1 . 1OR223-57100  HORN 101 1
2 . 26018-080202 BOLT M 8x 20 101 10
3 . 198220-521B0  RELAY, STARTER 2 2 1
4 - 19816552500 URLT, HAZAERD 1 1 1
S . 198165-52600 CONTROLER,CHAIN 1 1 1
& - 198223-57200 RELAY, FLASHER 1 1 1
7. 194151-57210  SPACER 2 2 1
8 . 194420-62260  RUBBER, CUSHION 2 2 1
9 - 119247-77100 RELAY, SAFETY 2 2 1
10 - 119650~77902  CONTROLLER 101 1
" - 119650-77910 RELAY, GROW 1T- 1 1
12 .. 129052-77920  BODY, RELAY 101 1
13 - 119650-77930  BRACKET, RELAY 101 1
14 - 22137-060000  WASHER 6, POLLSHED 2 2 10
15 - 26018-060162  BOLT M6X16 2 2 10
16 - 26018-060162  BOLT M6X16 1 10
17 - 26018-060162  BOLT M6X16 2 2 10
18 . 26018-060162  BOLT M6X16 2 2 10
19 . 26018-060202 BOLT M &X 20 11 10
20 - 26986-060002  LOCK NUT 6 2 2 10

N135748



74 .

BONNET

N135749

| 1HO3
| (1HO2}

NPL-367

|
|
+
©

LEV. 0

7 4 . BONNET

PART NO.

DESCRIPTION

$9.07.29
(AY=KE=170H (p)=
(B)=KE=200H CE)=
)= (F=
————————— QUTY-—————-—— I P/U A

194990-22130
194990-22130
198165-58110

NUT W/WASHER &
NUT W/WASHER ©&
ROD S$TAY CMP

1A6640-61100
1C6650-37480
1A46640-61300

RONNEYT KIT
SCREW M&EX16,TAPPING
EXT.COMP. ,BONNET

1A6640-61450
1A6640-61460
26589-060162

SEAL L,BONNET SIDE
SEAL R,BONNET SIDE
SCREW M&6,BINDING

-

198165-61200
198162-61370
198165-61400

SEAL
SEAL E,LADIATOR
PLN

NN -

S OO0 |02 ]wwnn

198162-61410
19816561441
198165-61451

HINGE L,BONNET
LINK, CATCH
CATCH,CMP BONNET

198421-61470
198421-61510
198421-61540

FOAMS _BONNET URETHAN
FOAM,SUC.PIPE URETHN
WASHER &

198165-61780
198165-61810
1A6640-61820

PLATE ™, SEAL
SEAL_BONNET UPPER
SEAL_BONNET SIDE

198165-61840
198165-61850
198165-61860

SEAL, SUPPORT (R)
SPRING, BONNET
SEAL, SUPFORT (L)

1A6640-61870
1A6640-61880
TA6640-61900

SEAL,BONNET
SEAL 15X5X450
MATERIAL A,SOUNDPRF.

1A6640-61910
198165-61910
1A6640-61920

MATERIAL B, .SOUNDPRF.
PLATE WIND-CUT UPPER
MATERIAL B,SOUNDPRF.

198165-61920
1A6640-61930
1A6640-61940

SEAL ,RADIATOR SIDE A
MATERIAL C,SOUNDPRF.
MATERIAL C,SOUNDPRF.

1A6640-64310
17202681740
tC6360-82210

STAY COMP.,SUPPORT
GROMMET 16X22X8
SPRING,MARKER LOCK

22137-080000
22137-100000
22157-060000

WASHER 8, POLISHED
WASHER 10,POLISHED
WASHER 6

22372-060000
22372-08C000
22372-100000

SNAP PIN 6
SNAP PIN (JAS0 8)
SNAFP PIN 10

22417-200160
22487-060800
26018-08D162

COTTER FIN 2.0X16
PIN
BOLT M BX 16

26018-080202

BOLT M B8X 20

PN |aany]prn|acalaap]acalaan| e iAo

ala w|lwas]laaa
O{Oo-0|00C {000 |20 [00=|0=0 000|223 1022|230 342

N135749



75.

DASHBDARD

N135750

99.07.29

| 1HO& | 75 . DASHBOARD
| C1HO23 | CAY=KE=170H {p)=
—————— + (B)=KE=-200H (E)=
NPC-3676 0= (F)=
REF. LEV. 0 PART NO. DESCRIPTION - Q'TY I P/UA R
NO. (A) (B (€Y (p} (EY (F)
1 . 198165-61040  PLATE KIT(E 1 1 1
2 - 198165-61562 SUPPORT 1 1 ]
3 . 198165-64570 PLAT ,AIR—CUT 1 k] 1
4 . 198165-61501 STAY,DASH-BORD 1 1 i
S - 198165-61531 BRACKET L ,DASHBORD 1 1 1
& . 198165-61541 BRACKET R,DASHBORD 1 1 1
7 . 198165-61550 ROD ,BONNET 1 1 1
8 R 198167-61600 DASHBORD , CMP 1 1 1
] .- 198165-61610 DASHBORD 1 1 1
10 . 19416761650 NUT 5008 4 & 2
11 . 198421~61620  BOLT 6X20 8- 8 1
12 - 194145-61640 SCREW M 5X 146 & 4 L
13 - 198146761660 CONTROL LEVER,CRUZE 1 1 1
14 . 198162-61670  PIN 2 2 1
15 - 198167-61680  LEVER,PARKING LEVER 1 1 1
16 - 198165-61790 SEAL 2 2 1]
17 - 198165-61830 STAY, SUPPORT 1 1 1
18 - 194802-62310 CAP, RUBBER 1 1 1
19 - 198165-64050  SEAL A 3 3 4]
20 - 1981645-64060 SEAL B 4 2 a
21 . 198165-64070  SEAL C 4 2 s}
22 . 198165-64250  SEAL D 1 1 0
23 . 198165-64260 SEAL E 1 1 o]
24 . 22137-080000  WASHER 8, POLISHED 3 3 10
25 - 22137-120000 WASHER 12,POLISHED 2 2 1C
26 . 22372-080000 SNAP PIN (JASO 8) 1 1 10
27 . 22417-200200 COTTER PIN 2.0X20 1 1 10
28 - 22417-2503%20 COTTER PIN 2.5X 32 2 2 10
29 . 26016-080162  BOLT M 8X 16 4 4 10
30 - 26018-080202 BOLY M 8x 20 2 2 10
31 . 26018-080202 BOLT M 8X 20 2 2 10
32 - 26018-080202 BOLT M 8x 20 1 1 10
N135750



76.

FENDER

N135751

e ——— + 99.07,29
| 1HO5 | 76 . FENDER
[ C1HR2Y | (A)=KE-170H (b)=
m———— + ({B)=KE~200H (E)=
NPC-3676 L= (F)=
REF. LEV. © PART NO. DESCRIPYION - Qr'TY I P/UA R
NO. (A) (B} (C)» (D) (E) (F)
1 . 194990-22130 NUT W/WASHER & 4 4 5
2 . 194990-22140 NUT W/WASHER 8 4 4 5
3 . 194990-22140 NUT W/WASHER 8 1 1 S
4 . 198167-27450 GUIDE,SHIFT LEVER 1 1 1
S . 1C6650-35150 SCREW M&X16,BLK.M/C 1 1 1
& . 194300-37570 SPRING, CONICAL 1 1 1
7 . 198165-47710 GUIDE, HYD.LEVER 1 1 1
8 . 198165-47750 KNOB, HYD.CONTROL 1 1 1
9 . 198165-47760 STOPPER ,HYD.CONTROL 1 1 1
10 . 194310-61610 GROMMET 9 2 2 1
11 - 198220-62150 WASHER 1 1 1
12 . TAL640-62180 COVER,FENDER R 1 1 0
13 - 198165-62251 CLAMFP, FENDER 2 2 1
14 R 1A6640-62300 FENDER R KIT 1 1 0
15 . TA6640-62310 FENDER L COMP. 1 1 4]
16 . 198165=-62410 BAR,ASHIST 2 2 1
17 . 198167-62430 COVER,L 1 1 1
18 . 198165-62440 COVER,R 1 1 1
19 . 19816262630 FASTENER L] ] 1
20 - 22157-080C00 WASHER 8 1 1 10
21 - 22417=200160 COTTER PIN 2.0X16 1 1 10
ze . 26013-120302 BOLT W/WASHER M12X30 & 4 10
23 . 26018-080162 BOLT M 8X 16 & 4 10
24 . 26018-080202 BOLT M BX 20 1 1 10

N135751



77.

STEP

N135782

99.07.29

i 1HO6 1 77 . STEP
[CTHOZ2> | (AY=KE=170H (0)=
P + (B)=KE=200H (E)=
NPC-3676 W= (Fy=
REF. LEV. O PART NO. DESCRIPTIGN QY 1 P/UA R
NO . (A) (B) (C} (D) (EX (F}
1 . 198421-61620  BOLT 6X20 6 6 1
2 . 198167-61910  SEAL b 101 s}
3 . 1A6640-62080  COVER F.COMP, ,FRONT 101 0
4 . 198220-62150  WASHER 6 & 1
s . 198167-62450  RUBBER 2 2 1
6 . 198240-62451  RUBBER,STEP VIB'PRF. & 6 1
7 . 198165-62460  GROMMET 11 1
: . 198167-62460  RUBBER 2 2 1
9 . 198165-62480  RUBBER L ,STEP 1 01 1
10 . 1A6640-62490  RUBBER R,STEP 1 1 o}
11 . 1A6640-62500  FRAME 1. COMP.,STEP 11 0
12 . 194330-6253C  STOPPER, PEDAL 2 2 1
13 . 198162-62630  FASTENER 11 11 1
14 . 1A6640-62660  STEP L COMP. 1 1 o
15 . 1A6640-62700  FRAME R COMP_,STEP 11 o
16 . 198220-62890  STOPPER 8 8 1
17 . 1A6640-62930  STEP R COMP. 101 0
18 - 1A6640-62960  GROMMET 4 4 0
19 . 1A6640-62970  COLLAR B.8X12X10 4 4 o
20 . 1A6640~62980  COVER L, HOOD 101 s}
21 . 1A6640-62990  COVER R,HOOD 101 o
22 . 1A66L0~61960 SEAL,FRONT COVER FU 1 k] 0
23 - 1A6640-64960 SEAL,FRONT COVER 1 1 1]
24 . 1A6640-64970  GROMMET 60 T 0
25 - 22372-080000C SNAP PIN (JASC 8) & & 30
26 . 26018-080202 BOLT M 8X 20 4 4 10
27 . 26018-080202 BOLT M 8X 20 4 4 10
28 . 26018-08B0252  BOLT MBX 25 4 4 10
29 . 1C6900-55010 RUBBER,SENSTVTY.WIRE 1 1 1
30 - 1A6640-61970 SEAL,FRONT COVER FS 2 2 o]
31 . 1A6640-64940  GROMMET,SLOT 11 0
2 - 1A6640-64980 SEAL,FRONT COVER 1 1 Q
N135752



U . 99.07.2%
78 . OPERATOR SEAT | 1HO? | 78 . OPERATOR SEAT
| ¢1HO2) | (AY=KE-170H ()=
—————— + (B) =KE-200H (E)=
NPC-3676 (c)= (£)=
REF. LEV. O  PART NO. DESCRIPTION —=———————m R 1 P/U A
) NO. CAY (B) (L) (D) (E} (F)
. L 1 . 194205-63550  BREATHER, AIR 11 1
g 2 . 198165-63900  BRAKET CMP 11 1
3 198165-64810  BRAKET,KIT 11 0
JB 4 -- 198165-5270%1  ARM 11 o}
7 TO SEAT S .- 198165~63981  PLATE 1 1 o]
L & -- 198165-6470%  PLATE,COMP 101 0
6,
7 .- 198165-6475%1  BRAKET,COMP 101 0
8 -- 26013-080202  BOLT W/WASHER M8X20 101 10
9 -- 26716~080002 NUT M 8 101 10
10 N 23065-090140  HOSE 9= 140 11 1
11 - 23080-012000  CLAMP 12 z 2 1
12 . 24013-100202  BOLT W/WASHER M10X20 1 1 10
13 - 26013-100202 BOLT W/WASHER M10X20 2 2 10
14 . 26016-080162  BOLT M 8X 16 11 10
15 - 26018-080162 BOLT M 8X 16 11 10
14 - 26018-080202 BOLT M 8X 20 11 10
17 . 24018-080252  BOLT MBX 25 2 2 10
18 - 26018-080252  BOLT MBX 25 2 2 10

N135753



79 . LABELS

1 23

5 6
YANMAR

10 i6
8 GEJ% Yo =

7
o Gl ‘ é’%*?’-ﬂ !':::a ﬂ 20
P9l e 8| e EEion
14 19 21

B <, €8O

s

18 13
16 5 6 3 12 15

?? (20) 21)

N
_—iii-EZWMW'
‘\éZ%?%éﬂ%g':mym

A

Q

1= on = J

i
—_-
E-N
~
o~
w
s
[Js

LABEL MADEL ( )
(NOT SOiD PARTS)

CREETRERT
BGCa!

GEP D N QW A Wy eRlO

N135754

99.07.29

1HO8 79 . LABELS
] C1HO2) {A)Y=KE-170H (D)=
—————— (B)=KE—200H CE)=
NPC-3676 )= CFy=
REF. PART NO. DESCRIPTION === —==——— R'TY-——————— I P/ A
NO. (A} (BY (C> (D) (E) CF)
1 1984 21-65030 MARK S50,'"YANMAR" 1 1 1
2 198162-65110  STRIPE L,SIDE 101 1
3 19B8162-65120 STRIPE R,SIDE 1 1 1
4 194555=65130  CUSHION 2 2 1
s 198421-65160 LABEL "TUFF TORQ" 1 1 1
& 194766-65170 MARK (YANMAR 280 2 2 1
7 19816565170 LABEL ,AIR CLEANER 1 1 1
8 146640-65220 LABEL ,CPERATION 1 1 0
2 198165~65470 LABEL ,HYD.LEVER 1 1 1
10 1A6640-65510  LABEL,KEY SWITCH 11 1
11 1A6640-65530  LABEL,THROTTLE 1 1 1
12 1A6630-65570  LABEL,SMOKE 1 a
13 198165-65580  DECAL,P,SWITCH 101 1
14 194940-65590  MARK,TOP 11 1
15 198165-65590  DECAL,CE 10 1
16 1A6630-65610  NAMEPLATE 170H,MODEL 2 Q
17 194200-65610  NUT 5 2 =z 1Q
18 1A6640-65660  SEAL 11 0
19 198165-656%0  DECAL, 11 1
20 1A6640-65610  NAMEPLATE 200H,MODEL 2 0
21 T1A6640-65570 DECAL , SMOKE 1 Q
N135754




+————— + 80 LAB 99.07.29
. | THO9 | - ABEL
80 LABEL | ¢4HOZ) | CAY=KE-170H (b)=
4mmmnil + (B)Y=XE-200H (Ed=
NPC-3676 <cr= (Fy=
REF . LEV. O PART NO. DESCRIPTION  ————————— Q'TYy————— I P/U A
3 NO. (A) (BY (C) (D) (E) (F)
1 . 198165-65940  CAUTION,SAFETY COVER 2 2 a
2 - 198163-65930 CAUTION, MUFFLER 2 2 Q
3 - 1A6150-91251 LABEL ,RAKE CAUTION 1 1 1
4 . 198223-65630  DECAL,PINCH 101 0
5 : 1A6150-93151  LABEL,COVER 101 1
4 6 . 1A6150-91321  LABEL ,OPERAT.PROCED. 1 1 1
ACHTUNG

N135755

N135755



———— e + 99.07.2¢9

81, PTO GUARD & SHAFT COVER | 1HI1 | 81 . PT0 GUARD & SHAFT COVER

| C1HA02 | (A)Y=KE-170H (D)=

Fo—— + (B)=KE=200H (E)=

NPC-3676 ()= (F)=

REF. LEV., O PART NO. DESCRIPTION G TY——- I P/UA R
NO. CA) (B) (L)} (D) (E) (F)
1 . 1A6640-75510 COVER,P.T.Q.GUARD 1 1 4]
2 . 26018-060162 BOLT M&6X16 L 4 10
3 . 198165-246860 PLATE 1 1 1
4 - 194850-26850 COVER ASSY, SHAFT 1 1 1
5 .e 194850-26870 SPRING, SHIFT COVER 2 2 1
& . 194250-32530 PIN, COVER HOOK 2 2 1
7 . 26016-080202 80LT M 38X 20 2 2 10

4

N135756

N135756



e + 99.07.29
82 . THREE POINTS HITCH I 1H12 | 82 . THREE POINTS HITCH
| CTH10) | (A)=KE-17CH (pr=
_______ (B)=KE-Z00H (E)=
NPE—3676 )= (F)=
REF. LEV. & PART NO. DESCRIPTION ~  ——===———— QP TY—mm——mm— I R/UA
NO. (A} (B) (CY (D) CEY (F)
3 . 198165-71101  THREE POINT KIT,ASSY 1 1 1
2 - 198165-71110  LINK,ASSY UPPER 101 1
3 ee.  19B165-71140  TURNBUCKLE 1 1 1
4 -.. 19B165-71180 END R.H.,TOP LINK 101 1
s ve.  19B165-71190  END L.H.,TOP LINK T 1
) ... 19B165-71200 NUT, LOCK 11 1
7 -- 198165-74120 LINK PIN, UPPER 11 1
8 -- 198165-71130  PIN,CMP LINTCH 5 5 1
9 -- 198165-72111  LINK R,ASSY LIFT 1 1
10 ... 198165-72120 PLATE CMP,LINK 10 1
1 ve. 198165-72130  TURNBUCKLE,CMP 11 1
12 ee.  198165-72140  NUT, LOCK 11 1
13 ... 198165-72150  JOINT, CMP 101 1
14 -e. 198165=-72170 PIN, LIFT 11 1
15 ... 198165-T2180  WASHER 2 2 1
16 ee.  198165-72190  LINK 101 1
17 ... 198165-72250 PIN 101 1
18 ... 198165-72260 COTTER PIN ER 1
19 -- 198165-72211  LINK L,ASSY LIFT 11 1
20 ... 19B185-72170 PIN, LIFT 101 1
21 -.. 19B165-72180  WASHER 2 2 1
22 ... 198165-72150  LINK 1t 1
23 w.. 198165-72220  PLATE,CMP LINK 109 1
24 ... 198165-72250 PIN 101 1
25 ve. 198165-72260  COTTER PIN 11 1
26 - 198165-73111  LINK, LOWER 2 2 1
27 . 198165-73120 PIN HINGE,LOWER LINK 2 2 1
28 .- 198165-73310  STRAPP,LOWER LINK 11 1
29 .- 198165-74610  CHAIN,ASSY 2 2 1
30 ... 198165-T721B0  WASHER z 2 .
31 ... 198165-74630  COLLAR,CHMP 2 2 .
32 we. 198165-74640  ANKER,CMP 2 oz 1
33 ee. 198165-74650  TURNBUCKLE 2 2 1
34 ... 19B165-74660  SNAP RING 2 2 1
35 wee  19B165-74670  NUT 2 2 1
36 .- 19B165-74620  COLLAR,HINGE PIN 2 2 1

N135757

N135757



om—— + 99.07.29
83 . DRAW BAR HITCH | TH13 83 . DRAW BAR HITCH
[ CTHIO) | CAY=KE-170H (b=
—————— + ¢B)=KE-200H (E)=
NPC-3676 (Ci= {(F)=
REF. LEV, 0 PART NO. DESCRIPTION QI TY—— ILP/UA R
NO. CA) (B} (LY (B) (E) (F)
1 . 198165-75400 HITCH,EMP REAR 11 1
2 - 26013-120302 BOLT W/WASHER M12X30 8 8 10
3 . 1A6640-75100  DRAWBAR KIT 11 0
4 - 14664065410 LABEL ,DRAWBAR 1 1 Q
5 . 108165-75200  DRAWBAR ,COMP 101 1
& - 198165-75210 DRAWBAR 1 1 1
? .. 198165-75250  CLEVIS ey 11 0
& . 198165-75260  SPACER,CLEVIS (49 2 2 0
? .. 22217-120C00 SPRING WASHER 4 2 10
10 .. 26116-121302  BOLT M12X130 PLATED - 10
11 - 26716-120002 NUT 12 2" 2 10
12 . 194145-75250  RING 109 1
13 . 198165-75720  PIN,DRAW-BAR 1 1
11+
&9
i‘lll!lll!!! 74
(&)
8“‘
F5
13
8—.
10-
N135756
N135758




Ammm + 99.07.29
84 . BROPS | 1H14 | 84 . ROPS
] ¢1HAQ)Y | (AY=KE-170H (b)=
Ammm e + (BY=KE-200H (E)=
HPC-3676 (o= (F)=
REF. LEV. 0O  PART NO. DESCRIFTION QrTY—- 1 P/UA R
NO. (A} (B) (C) (D) (E) (P
1 . 1A6640-85200  FRAME L, LOWER 1 1 0
2 . 1A6640-85250  FRAME R, LOWER 1 1 a
3 . 198165~85300  PLATE,CMP LOWER 2 2 1
4 . 198165=85950 BOLT M12X130 PLATED 8 8 1
5 . 26016-080252 BOLT M 8X 25 4 4 10

N135759

N13575¢9



$9.07,29

85. OPTION i TH16 1 85. OPTiON
PCIHT5Y | CAY=KE-170H )=
$omm o + (B)=KE—200H CE)>=
NPC-3676 = €F3=
REF. LEV. FART NO. DESCRIPTION QtTY 1 P/U A R
4 g NO. CA) (B) €C) (b)Y CE) (F)
! 1 1 . 198165-42450 SEAL SET 1 1 1
2 .. 198165-42390 O-RING 50 101 0
5 4 5 10 £ 12 13 3 .. 19816542420 O-RING 9 2 2 0
. .. 19816544160  O-RING 11 0
O o O O o o O O s .. 198165-44220  RING,BACK-UP 11 0
6 .. 198165-44270 O-RING 17 101 a
7 .. 19816544450  SEAL,354507 OIL N o
5 7 8 14 15 16 17 18 a8 . 198165-47250  0-RING 11 0
@ o 9 . 198165-45950  SEAL SET 1 1 1
(=]
: - v O o & o 10 .- 198165-45220  0-RING 11.11 11 o
= 1 .. 198165-45240 O0-RING 14 1 0
12 .. 198165-45250  0=RING 12.42 3 03 o
13 .. 198165-45320 O-RING 58.75 'K 0
19 14 .. 198165-45330  O-RING 48&.89 2 2 o
| 15 . 19816545410  O-RING 12.37 2 2 o
16 .. 19B165-45420 O-RING 3.68 11 o
17 .- 198165-45520  COVER,RUBBER 101 o
18 .. 198165-45640 O-RING B8.73 101 o
19 . 198165-65150  DECAL KIT 101 0
20 - 198165-65220 LABEL,CONTROL G HM 1 1 1
21 . 19816765260  GECAL,OPERATION 11 1
22 .. 198165-65280  LABEL,SPPED 101 1
23 - 198220-65410 LABEL, SCV LEVER 1 1 1
24 - 198223-65630 DECAL ,PINCH 1 1 [s]
25 25 .. 19816565640  DECAL ,WARNING 101 1
23 24 26 26 .. 198165-65690  DECAL, 101 1
o ACHTUNG @, %?
; Q
N135760

N135760



86.

SUB VALVE

N1357614

femmmmm . 99.07.29
| 1101 | 86& . 5UB VALVE
| CTHAS5Y | (AY=KE-170H (D)=
——————— + (B)=KE-200H (E>=
NPC-3676 = F>=
REF. LEV. 0 PART NO. DESCRIPTION QrTyY I P/UA R
NO. (AY <B) €C) (D) CE> C(F)
1 . 1A6640-46000  SCV KIT 101 o
2 .- 194130=01390  NUT M6 11 1
3 .- 194990-20170  NUT W/WASHER B8 101 2
4 .- 192157-33780  NUT 11 1
s .- 198165-46110  S.C.V, CMP 10 1
6 .- 19816546250  SCV LINK KIT 1 1 1
7 ... 19B165-46802  LINK 101 0
8 v.. 19B165-46852  LINK 101 0
9 .. 198223=46280  DUST PLUG 4 4 0
10 .. 198165-46470  ROD END & 101 1
11 .. 198165-46480  ROD END 8 101 1
12 .- 198165-46490  HOLDER, LEVER 101 1
13 w.. 26550-012100  BUSH 12X10 2 2 1
14 .. 198165-46591  LEVER, SCV 11 1
15 v.. 24550-010100  BUSH 10X10,BRY 2 2 1
16 .. 198165-46651  LEVER,CMP B 1 1 1
17 .. 198165~46780 PIN,LEVER B 101 1
18 .. 1A6640-46840  PIN,LOCK 101 0
19 .. 198165-46880  ROD-END, & 1 01 1
20 .. 198165-46910  SHAFT, LINK CAM 101 1
21 .. 19816546961  ROD B, LINK 101 1
22 .. 19816546980  ROD=END 11 1
23 .. 19816546991  LINK, € 11 1
24 .- 19816548550  PLATE, AUX 101 1
25 . 198165-48560  PLUG, 9/16 3 3 1
26 .. 198165-48611  PIPE, SCV 1 103 1
27 .. 198165-48621  PIPE, SCV 2 101 1
28 .. 198165-48631  PLPE, SCV 3 1001 1
29 e 198165-48641  PLPE, SCV & 101 1
30 .- 198165-48650  CLAMP A,SCV PIPE 2 2 1
31 . 198165-48660 CLAMP B,SCV PIPE 2 2 1
22 -- 198165-48670  ELUBO, 1/4X9/16 4 & 1
33 .- 198165-48680  PAD,CLAMP RUBBER 4 4 o}
34 . 198165-48710  CAPULER,SVC QUICK 4 4 1
35 .- 194850-49290  PACKING 6-1 3 03 1
36 . 1C6281-52310 PIN &,COME-OFF SNAP 2 2 1
37 - 1C6320-56150 ROLLER 6.5X10.5X3 4 & 1
38 . 19B220-65410  LABEL, SCV LEVER 101 1
39 - 198165-48750  MAUNT,CAPULER 101 1
40 .. 194990-85561  KNOB 1 1 1
41 .. . 22137-060000 WASHER &, POLISHED 2 2 10
42 -. 22137-100000  WASHER 10,POLISHED 2 2 10
43 .. 22157-060000  WASHER & 101 10
I .. 22242-000100 CIRCLIP 10 11 10
45 .. 22242-000220  CIRGLIP 22 4 4 10
46 .- 22351-040040  SPRING PIN 4X40 101 10
47 .- 22372-060000  SNAP PIN 6 101 10
48 .. 22417-200160  COTTER PIN 2.0X16 101 10
49 .- 23062-040020 HOSE &% 20 101 0
50 . 23414-160021  GASKET 16 8 8 10
51 .- 23857-100000  JOINT BOLT 10 4 4 1
52 .- 24321-000550 O-RING 1A G-55.0 101 10
53 -- 26013-060162 BOLT M 6X 16 101 10
54 .- 26013-080162 BOLT W/WASHER MBX16 2 2 10
*% CONTINUE *x N135761



m————— + 99.07.2¢9
86 . SUB VALVE | 1102 | 86. SUB VALVE

[ C1H15Y | (AY=KE=-170H o=
———— + (B)=KE-200H E)=
NPC-3676 = (F)=
REF. LEV. O PART NO. DESCRIPTION  ————————— QI TY——— e I P/UA R
NO. Ay €B) (C) (0> (E) (F)
55 .. 26018-060162  BOLT M&X16 3 03 10
56 - 26018-080352  BOLT MBX35 2 2 10
57 .. 264S0-080652  BOLT M 8X 65 2 2 10
s " .. 26716-060002  NUT 6 5 5 10
C 59 .. 26716-080002 NUT M 8 101 10

N13876!

N135761



O N 99.07.29
87 . REAR HYDRAULIC | 1103 | 87 . REAR HYDRAULIC
1 CIH15) | (A)=KE-170H (D)=
______ + (B)=KE-200H (E)=
NPC-3676 )= (F)=
REF. LEV. O  PART NO. DESCRIPTION QrTY——- I P/VA R
NO. (A) (BY (C) (DY (E) {F)
1 . 198165-48800  R.AUX HYDRD KIT 11 0
2 .- 198240-46250  HYD. QUICK COUPLER 101 1
3 .- 198240-46260  SNAP RING 101 1
4 . 198165-48550  PLATE, AUX 101 1
s .- 198165-48560  PLUG, 9/16 1 7
6 .- 198165-48820  HYD.QUICK COUPLER 11 o
7 .- 198165-48830  CONNECTOR 11 1
8 .- 19816548840  CONNECTOR 2 2 1
? . 198165-48850  CONNECTOR 1 1
10 .- 198165-48B70  BRACKET 11 1
1 .- 198165-48880  HOSE 2 2 1
12 .- 198165-48B90  DECAL,R.AUX 1 1
13 . 198165-48910  CONNECTOR 101 1
14 .- 198165-48920  NUT 13/16 11 1
15 -- 198165-48940  CONNECTOR 101 0
16 . 194850-49290  PACKING 6=1 10 1
17 . 194250-51660  BAND 250 30032 1
18 . 1E6102-8497C  BAND 140,WIRE LOCK 2 2 1
19 - 22137-20000C  WASHER 20,POLISHED 101 10
20 . 23871-010000  PLUG PT1/8,SCREW 101 1
21 . 24321-000550 O-RING 1A G-55.0 10 10
22 .- 26013-080502 BOLT M 8X 50 z 2 10

GEAR VERSION

N135762

N135762



b ———— + 99.07.29

88 . SEAT(PARTS OF FELD SUPPLY [ 1105 | 88 . SEAT(PARTS OF FIELD SUPPLY
[ CTI0&) | (AY=KE-170H o=
et + (B)=KE-200H (E)=
NPL-3676 = (F=
REF. LEV. 0 PART NO. DESCRIPTION Q'TY- I P/UA R
NO. €AY (B (C) (D) (E} (F)
1 . 198174-63100  SEAT 101 0
2 . 198174-63200  SUSPENDER CMP 1 1 0
3 - 198174—63210  AJUSTER ;1 101 0
4 . 198174-63220  AJUSTER ;2 1 1 ]
5 - 198174-63230  STOPPER 101 0
& . 19817463240  AJUSTER ;3 1 1 0
7 - 198174-63250  DANPER 101 0
8 - 198174-63260 COVER ;SUSPENTION 1 1 ¢}

FRONT ~50

Ni39328

N139328


Lozeman Lottum
Komplete Zitting KE200
Bestelnr.: KABP2YEU



89.

SAFETY FRAME(PARTS OF FIED SUP

'33$

FE-240H
FE-280H

RIGHT SIDE

N1359329

| {12 FOR MODEL FE—240H,280H

| €2)FOR MODEL KE=170H,200H
| {3>FOR LEFT SIDE LAMPS
| (43 FOR RIGHT SIDE LAMPS

o . 99.07.29
| 1106 | 89 . SAFETY FRAME(PARTS OF FIED SUP
[ €1104) | CAY=KE-170H (p)=
------ + ¢B)=KE~200H (E)=
NPC-3676 c)= (F3=
REF. LEV. 0 PART NO. DESCRIPTLION - QrTY 1 P/HA R
NO. CAY (B) (C) (D) (E) (F)
1 . 198174-64100  BACK MILLOR 11 o
2 - 198174-64110  STAY ;BACK MILLOR 10t o«
3 ) 198174-85110  UPPER FRAME ; UNDER 109 0
4 - 198174-85120 UPPER FRAME ; UPPER T ]
5 . 198174-85130  GRIP HANDOLL 2 2 0
6 - 198174~85150 GROMEEY 60X 60 P 0
? . 198174-85170  KNOB KU-80 z 2 0
8 - 198174~85210  FUCK 101 0
? - 198174-85220  HOLDER 101 Q
10 . 198174-85270  LAMP PLATE ; LEFT 2 2 e
1 - 198174-85280  LAMP PLATE ; RIGHT 2 2 0
12 - 168174-85290 LAMP PLATE 101 o
13 - 198174-85510  WIRE HARNESS ;1 11 0
14 . 198174~85520  WIRE HARNESS ;2 1t 0
15 . 198174-85530 WIRE HARNESS ;3 101 0
16 - 198474-85550 WIRE HARNESS ;4 T 0
17 . 198174-85610  LAMP (A) ;LEFT 11 &
18 . 198174-85660  LAMP 10W-12V 11 o 3
19 - 198174-85670  LAMP 21W-12V 2 2 0 (3
20 - 198174-85620 LAMP (A) ;RIGHT 101 0
21 -- 198174-85660  LAMP 10W-12V 101 0
22 - 198174-B5670  LAMP 21W-12V 2 2 o (4
23 - 198174-85630 LAMP (B) ;LEFT 101 TN
24 . 198174-85660  LAMP 10W-12V 11 o <3
25 -- 198174-85670  LAMP 21W-12V 11 o <3
26 - 198174-85640  LAMP (B) ;RIGHT 101 o (4
27 - 19817485660  LAMP 10W-12V 101 o
28 -- 198174-85670  LAMP 21W-12V 101 0
29 . 198174~85710 BOLT 12X 35 2 2 a
30 - 198174-85720 BOLT 12X 40 10 10 o
39 - 198174~85730  BOLT 12X100 2 2 ]
32 - 198174-85740 BOLT  6X 25 4 4 4]
33 - 198174-85740 BOLT  6X 25 2 2 0
34 - 198174=-85760 PIN 3X 12 11 0
35 ) 198174-85770  SCREW 5X 20 8 8 0
36 . 198174-85780  SCREW 5X 35 3 3 o
37 - 198174-85790  SCREW &4X 16 2 2 o
38 . 198174-85810 NUT 4 2 2 o
39 - 198174-85820 HUT 5 a8 8 0
40 - 198174-85820 NUT 5 303 0
41 - 198174-85830  RUT 12 14 14 0
42 - 198174-85830  NUT 12 2 2 i
43 - 198174-85840  NUT 12 2 2 0
44 - 19817485850 WASHER 16 4 4 0
45 - 198174-85860 WASHER 4 2 2 0
46 . 198174-8587Q0  WASHER S 16 16 a
47 - 198174-85870 WASHER & 303 0
48 - 198174-85880 WASHER 6 11 0
49 - 198174—8588B0 WASHER 6 4 4 o
50 . 198174—85880 WASHER 6 2z 2z )
51 . 198174-85890  WASHER 12 20 20 ]
52 . 198174-85890  WASHER 12 4 4 0
53 - 198174-85800 WASHER 12 4 4 0
54 - 198174-85910 LABEL ;OECD 101 Q
** CONTINUE #*% N139329



e . $9.07.29

89 . SAFETY FRAME{PARTS OF F{ED SUP | 1107 | 89 . SAFETY FRAME{PARTS OF F£1ED SUP
| C110G4) | C(A)=KE-170H D)=
101588 H (B)=KE—200H <Ed=
NPL-3&76 {C)= {F)=
KE-170H
KE-200H
REF. LEV, O PART NO. DESCRIPTION = —=——————= L I P/U A
O, €AY (B (€) (D) CED CF»
ss . 198174-85920  LABEL ;EEC 11 o
Sé& . 198174-85930 LABEL ;SERIAL + 1 o]
57 . 198174-64130  STAY ;BACK MILLOR 11 o <2
sa . 198174-85250  PLATE 2 2 0
FE-240H
FE-280H
i5
éfﬁé“\if’{*gh———41
D i6
(é}l"’/— L
AIGHT SIDE 51 N lrTe—s1
& T e—an N139329
| C13FOR MODEL FE~240H,280H
1 (23FOR MODEL KE—170H,Z200H
[ (3>FOR LEFT SIDE LAMPS REMARKS
(4)FOR RIGHT SIDE LAMPS  =om==o7omsemsses N
! DE_LAMPS (13 FE-240H,280H 37 [€1) FOR MODEL FE-240H,280H
(2)KE-170H, 2000 a3 [(2)FOR MODEL KE-170H,200H
YAy 35 357 | ¢33FOR LEFT SIDE LAMPS
Chritnnng 39 SL0° | (43FOR RIGHT SIDE LAMPS
N139329



frmm———— +

(MF NO.NPC=3676) | 1L01 | *xk%x PARTS INDEX *#%x 99.07.28 P.

tmm————- +

PART NO. GRP. REF. Loc | PART NO. GRP. REF. LOC. [ PART NO. GRP. REF. 10C | PART NO. GRP. REF. LocC.
NO. NO. NO. | NO. _NGC. NO. | NO, _NO NG, | NO. NO. NOD.
X0280210331 15 26 1€03 | 1A6640-05360 20 5 1006 | 1A6640-44110 63 5 1606 | 1A6640-61960 77 22 1HO6
Xx0280335350 15 37 1¢03 | 1A6640-05400 20 8 1006 | 1A6640-44210 63 6 1606 | 1A6640-61970 77 30 1406
X0280626010 15 15 1c03 | 1A6640-05410 20 9 1006 1A6640-44230 63 7 1606 | _1A6640-62080 77 3 1H0O6
X0280996180 15 6 103 | 1A6640-05510 20 2 1006 | tA6640-44250 63 ] 1606 | 1A6640-62180 76 12 1HO5
X0281007750 15 5 1C03 | 1A6640-05610 20 & 1006 | 146640-44410 63 9 1606 | 1A6640-62300 76 14 1H0O5
X0282005991 15 9 1C03 ] 1A6640-05660 20_ 10 1006 _ | 1A6640-44430 63 10 1606 | 1A6640-62310 76 1S 1HO5
X0283006960 15 10 103 | 1A6640-05710 20 12 1006 | 1A6640-44530 63 11 1606 | 1A6640-62490 77 10 1HO6
X0284105010 15 16 1C03 | 1A6640-05760 20 13 1006 | 1A6640-45100 b4 1 1607 | 1A6640-62500 77 11 1HO6
X0284525010 15 30 1603 | 1A6640-11090 21 1 1008 | 1A6640-45110 54 2 1607 1 1A6640-62660 77 14 1HO®
X0285005750 15 13 1C03 | 1A6640-14710 30 1 1EQ1 | 1A6640-45150 64 17 1607 | 1A6640-62700 77 15 1H06
X0285105190 15 7 1€03 | 1A6640-14730 30 6 1EQ1 ] 1A6640-45160 64 19 1607 | 1A6640-62930 77 17 1HO6
X0285205030 15 8 1€03 | 1A6640-14750 30 2 1EQ1 | 1A6640-45210 b4 10 1607 1 1A6640-62960 77 18 1HO&
X0286105010 15 18 1¢03 | 11 1EQ1 i 1A6640-45230 64 16 1607 | 1A6640-62970 77 19 THO&
X0286305010 15 20 1€03 | 1A6640-14780 30 8 TEQT | 1A6640-45500 64 7 1607 [ 1A6640-62980 77 20 1HO6
X0286355010 15 21 1€03 | _1A6440-14810 30 10 1E01_ I 1A6640-45530 64 ] 1607 | 1A6640-62990 77 21 1HGS
X0287405140 15 22 1€03 | 1A6640-21100 34 2 1ED6 | 1A6640-45540 64 S 1607 | 1A6640-64310 74 34 1HG3
X1289510130 15 38 1¢03 | 1A6640-24100 35 3 1E07 | 1A6640-45560 64 34 1607 | 1A6640-64940 7? 31 1HCS
X1534006130 15 23 1C035 | 1A64640-25190Q 33 2 1E11 _ 1 146640-45630 65 4 1608 | 1A6640-64960 77 23 1HOS
X2284007470 15 11 1C63 | 1A6640-25730Q 39 2 1E12  §{ 1A6640-46000 86 1 1101 | 1A6640-64970 77 24 1HO6
X9055715000 15 24 103 | 1A6640-27400 46 3 1F03 1 1A6640-46310 65 12 1608 | 1A6640-64980 77 32 1HOG
X9490065670 15 36 1603 | 1A6640-278740 47 12 1F04_ | 1A6440-46320 65 13 1608 | 1A6640-65220 79 8 1HD8
X9490138090 15 28 1C03 | 1A6640-29430 52 11 TFE09 1 1a6640-46620 65 14 1608 | 1A6640-65410 83 4 1813
X9490138100 15 29 1€03 | 1A6640-29720 52 9 TF09 1 146640-46840 86 18 1101 | 1A6640-65510 79 10 1108
X9490138110 15 27 1€03 | _1A6640-34720 57 1 1F15 | 146640=47210 56 1 1609 1 1A6640-65530 79 11 1HO8
X9490423420 15 33 1¢03 | 1A6640-34740 57 6 1F15 | 1A6640-47260 66 2 1609 | 1A6640-65570 79 21 1HO8
X949G0560750 15 32 1003 1 1A6640-34760 57 5 1F15 | 1A6640-47310 66 3 1609 | 1A4640-65610 79 20 1HO8
X9490561001_ 14 3 1004 | 14 1F15 | 1a6640-47350 66 4 1609 | 1A4640-65660 79 18 1HO8
X9490562360 15 31 1C03 | 1A6640-34770 57 8 1F15 | 1A6640-47410 66 6 1609 | 1A6640-75100 83 3 1H13
X9490721360 15 25 1003 | 1A6640-34820 57 10 1F15 | 1A4640-47460 66 8 1609 | 1A6640-75510 81 1 1H11
X9491034320 15 19 1€03 | 1A6640-35100 58 1 1F16 | 1A6640-47510 &6 9 1609 | _1A6640-85200 : 84 1 1H14
X9491034330 15 17 1€03 | 1A6640-35110 58 2 1F16 | 1A6640-47520 66 10 1609 | 1A6640-85250 ' 84 2 TH14
X9491040990 15 14 1C03 | 1A6640-35210 58 3 1F16 | 1A6640-47550 66 12 1609 | 1¢1100-21010 31 6 1E02
X9491050100 15 12 1C03 ] 1A6640-35260 58 5 1F16 _ | 1A6640-47630 66 14 1669 [ 1€414D-14050 43 1 1E16
1A6150-9125" 80 3 1HD9 | 1A6640-35350 S8 7 1F16 | 1A6640-47650 66 15 1609 | &1 2 1603
1A6150-9132" 80 6 1HO9 | 1A6640-35401 8 13 1F16 | 1A6640-47710 66 16 1609 | 1C6220-32250 42 7 1E15
1A6150-9315 80 5 1HO9 | 1A6640-35811 58 15 1F16 | 1A6640-47780 66 17 1609 | 1¢6281-52310 ' 86 36 1101
1A6630-65571 79 12 1HD8 | 1A6640-373C0 61 4 1603 | 1A6640-47810 66 18 1609 | 1C6281-52320 18 9 1004
186630-65610 79 16 1H08 | 1A6640-37400 61 7 1603 | 1A6640-48110 67 2 1610 | 49 13 1F06
1A66460-01460 52 13 1F09 | 1A6640-37550 61 ¢ 1603 _ | 146640-515%10 68 9 1612 | 58 g 1F16
1A6640-01651 S2 1 1F09 | 1A6640-37600 61 11 1603 | 146640-51520 68 10 1612 | 61 24 1603
14 1F09 | 1A6640-37640 61 42 1603 | 1a6640-52420 70 17 1614 | ! 25 1603
1A6640-01661 52 2 1F09 | 1A6640-37650 61 22 1603 | 1A6640~524340 70 18 1614 1 1C6320-56150 ! 86 37 1101
15 1F09 | 1A6640-37670 &1 12 1603 | 1A6640-61100 T4 4 THO3 | 1C6360-82210 ' 74 36 1HO3
1A6640-01671 52 3 AF09 |- 1A6640-376%90 61 14 1603 | 1A6640-61300 74 6 THO3 | 1C6460-07510 ' 70 1 1614
16 1F09 | 146640-37700 61 16 1603 | 1A6640~61450 74 7 1H03 | 1C6557-82600 61 26 1603
146640-01681 52 4 1F09 | 1A6640-37760 61 18 1603 | 1A6640-61460 74 8 1HO03 | 1C6560-06300 68 1 1612
17 1F09 | 1A6640-42100 62 3 1605 | 1A6640-61820 T4 21 1HOZ | 1€6560-13170 41 1 1E14
146640-0169t 52 5 1F09  § 1A§640-42110 62 2 1605 | 1A6640-61870 74 25 1H03 | 1€6650-35150 76 5 1H05
18 1F09 | 1A6640-42200 62 9 1605 | 1A6640-61880 74 26 THO3Z | 106650-37480 74 5 1HO3
146640-04131 19 2 1005 | 1A6640-42210 62 10 1605 | 1A6640-61900 74 27 1HO3 | 1C6720-73330 59 3 1601
146640-04450 19 8 1b0S. !} 1A6640~43310 63 1 1606 | 146640-61910 74 28 1HB3 | 1€6740-06250 70 27 1614
1A6640-06461 19 E 1005 | 1A6640-43320 63 2 1606 | 146640-61920 74 30 THO3 | 1¢6900-55010 77 29 1H06
1A6640-05310 20 1 1006 | 1A6640-43330 63 3 1606 | 1A6640=-61930 74 32 1HO3 | 1Dp4110-13870 26 12 1013
1A6640-0535 20 4 1006 | 1A6640-43410 63 4 1606 | 1A6640-61940 74 33 1HO3 | 1E&6102-84970 68 16 1612




(MF NO.NPC-3676) | 1L02 | *%% PARTS INDEX *%* 99.07.28 P.
tmm————— +

PART NO. GRP. REF. Lo¢ | PART NO. GRP. REF. LOC. | PART NO. GRP. REF, LOC | PART NO. GRP. REF LOC.
NO, NO, NG, | NO. NO. NO. | NO. NO. NO. | NO. NO NO.
1E6102-84970 72 8 1616 | 119462-59190 14 9 1€02 | 119620-51350 " 27 1B14 | 119624-02410 1 25 1803
87 18 1103 | 119600-01050 1 9 1803 | 119620-51370 11 28 1B14 | 119624-32040 2 7 1BQ4
1E6190-54080 26 15 1p13 | 119600-01722 3 8 1B05 | 119620-51450 11 29 1814 | 119626-01600 3 1 1805
43 8 1E16 | 119600-11450 4 28 1806 | 119620-51461 11 30 1814 | 119626-11000 4 5 18046
48 13 1FOS | 31 1806 | 119620-51510 1 32 1814 | 119626-13100 6 1 1809
1£6190-54430 38 3 1E11 | 11%9600-11460 4 29 1806 | 119620-51650 11 34 1B14 1 .119626-13510 6 [} 1809
39 8 1E12 | 32 1806 | 119620-51660 11 35 1B14 | 119626-21580 8 18 1811
41 23 1E14 | 119600-35081 9 29 1812 | 119620~51670 11 36 1B14 | 11962621700 8 23 1811
1E6191-54330 41 11 1€14 | 119600-61100 12 4 1B1S | 119620-51680 11 37 1B14 | 119626-26690 7 38 1810
1E6217-56160 36 22 1£08 | 119600-61200 12 5 1B15 ] 119620~51700 11 38 1Bt4 | 119626-34810 9 33 1812
1E6330-54490 &1 29 1E%14 | 119600-61541 12 43 1B15 | 119620-53000 13 3 1C01 | 119626-44510 10 24 1813
1E6710-54450 41 25 1E14 ] 119600-619200 12 50 1B15S | 119620-53080 13 6 1C01 | 119626-44600 10 25 1813
FEA710-54460 41 27 1E14 | 119600-66840 12 71 1B15 | 119620-53120 13 10 1C01 [ 119626=44741 10 17 1813
1E6740-54440 41 24 1E14 | 119610-66700 12 86 1815 | 119620-53140 13 12 1¢01 I 119626-556%0 19 14 1005
1E6740~-54450 41 26 1E14 ] 119620-01200 1 27 1B03 | %19620-5%9700 13 4 1C01 1 119626~-66050 12 61 1B15
1E6&T40-54470 41 28 1TET14 | 119620-01343 1 28 1B03 | 119620-59811 13 25 1C01 | 119626-7701%1 15 A 1¢03
1E6820-54560 39 9 1E12 | 119620-01620 3 17 1B05 | 119620-59821 13 29 1CC1 | 119626-77330 16 L3 1¢04
101304-59020 14 2 1¢02 | 119620-01800 2 4 1B04_ | 119620-59831 13 33 1¢01__ | 119626-77900 15 2 1¢03
102103-55520 39 12 1005 | 119620-02020 1 10 1803 | 119620~77201 16 2 1C04 | 119626=-77910 15 3 1C03
104200-55321 19 15 1005 | 119620-02450 7 4 1B10 | 119620-77380 16 4 1604 | 119629-14580 7 3 1810
104200-55330 19 16 1005 ! 119620-03020 4 54 1806 | 119620-77421 16 2 1C04 | 119629-49070 17 2 1003
104200-55750 19 18 1005 | 119620-03031 4 55 1806 | 119620-77440 16 13 104 | 119629-49080 17 10 1003
104211-11370 4 25 1804 | 119620-11100 4 16 1806 | 119620-77450 16 14 1C04 | 119632-61200 12 14 1B15
104264-59030 14 3 1€02 | 119620-11110 &4 18 1B06 | 119620-77461 16 15 104 3 119642-42350 10 16 1B13
& 1¢02 | 119620-11120 4 20 1B06 | 119620-77471 16 16 1C04 1 119644-21200 8 8 1811
104500-55710 19 20 10065 | 119420-11180 4 21 1B06 | 119620-77480 16 20 1004 | 119645-66020 12 60 1815
105010-11230 4 40 1806 | 119620-11200 4 33 1B06_ | 119620-77490 16 29 1C04 | 119645-77820 4 66 1806
44 1806 | 119620-11240 4 34 1806 | 119620-77710 16 17 1CG4 | 119650-01770 3 10 1B05
105025-59550 13 42 1¢01 | 119620-11260 4 37 1806 | 11$620-79200 16 9 1C04 | 119650-13620 17 2 1003
105027-12570 5 18 1808 | 119620-11280 4 38 iB06 | 119620-79210 16 10 1C04 | 119650-26001 7 27 1810
105225-21501 8 16 1811 | 119620-11310 4 58 1606 | 1194620-79220 16 1 1C04 | 119650-59010 14 1 1¢02
105225-23200 8 46 1811 | 119620-11350 4 49 1806 | 119620-79230 16 12 1¢04 | 119650-77902 73 10 1HO1
105546=51330 11 25 1B14_ |1 1319620-11801 4 11 1BGS | 119620-79240 16 5 104 | 119650-77910 73 11 1HO1
105582-59150 14 7 1¢G2 | 119620-13110 & 2 1B0% | 119620-79250 16 & 1C04 | 119650-77930 73 13 1HD1
106430=-59560 14 5 1c02 | 119620-14100 7 7 1810 | 119620-79260 16 18 1¢04 | 119652=-12550 5 5 1808
110250-55610 19 13 1005 1 119620-14200 7 1 1810 | 119620-79270 16 19 1604 | 119652-12601 ) 6 1808
114250-53130 13 11 1¢01 | 119620-14401 7 2 1810 | 119620~79280 16 21 1¢04 | 119652-21590 8 17 1811
114250-53400 13 13 1¢01 | 119620-21941 8 i4 1B11 | 119620-79290 16 22 1C04 | 119653-21660 8 12 1811
114350-22301 8 3¢ 1831 [ 119620-22090 8 24 1811 1 119620-793048 16 23 1C04 + 119653-59540 13 37 1¢01
118400-03060 4 59 1806 | 119620-22300 8 38 1811 § 11962079310 16 24 104 ) 119653-66500 12 81 1815
119131=-18320 [} 10 1809 | 119620-22900 8 49 1811 | 119620-793240 16 25 104 ] 119656=42290 10 15 1813
119209-35030 9 30 1812 | 119620-22950 8 53 1811 | 119620-79330 16 26 1604 | 119655-12560 5 17 1B08
119232-61510 12 28 1815 | 119620-23910 8 44 1811 | 119620-79340 16 27 1C04 | §19657-11350 4 52 1806
119232-61540 12 49 1815 | 119620-25102 7 11 1810 | 119620-79350Q 16 28 1C04 | 119660-01492 2 17 1804
119233-12740Q 5 20 1808 | 119620-25912 7 13 1B10__ | 119620-79360 16 7 1C04 | 119660-01510 2 20 1804
119247-77100 73 9 THO P 119620-42020 10 12 1B13 | 119621-21680 8 13 1811 | 119660-01551 2 23 1804
119255-53100 13 7 1¢01 ] 119620-42320 10 10 1B13 | 119621-42003 10 1 1813 | 119660-01562 2 24 1804
119260-07900 & 68 1806 | _1196203-51101 11 4 1814 | 119623-01330 1 29 1B03 | 119660-01570 2 25 1B04&
119260-34810 9 14 1B12 | 119620-51170 11 7 1814 | 119623-01950 2 28 1804 | 119660-01590 2 1 1804
119260-59520 13 40 1C0% | 119620-51180 11 8 1814 | 119623-11100 4 17 16806 | 119660-01640 2 & 1805
119¢60-59530 13 41 1C01 | 119620-511%90 11 g 1814 | 11%9623-21700 8 2 1811 ] 119660~01821 7 17 1810
119285-66080 12 52 1B15 | 119620-51250 11 10 1B14 | 119623-22500 8 29 1811 | 119660-D1911 2 5 1804
119305-35150 g 17 1B12 | 119620-51300 11 22 1B14 | 119623-22900 g 50 1841 | 119660-11120 4 19 1806
119462-55620 19 10 1005 | 119620-51340 11 26 1B14_ | 119623-22950 g 54 1B11 | 119660-12101 5 1 1B08



- +
{MF NO.NPC-3676) ] 1L03 | *%% PARTS INDEX **% 99.07.28 P. 3
mm———— +

PART NO, GRP. REF. LOC | PART NO. GRP. REF. LOC. | PART NO. GRP. REF. Lot | PART NO. GRP. REF. LOg.
NO NQ NO, | NO, NO, NO, | NO. _NO, NO, | NG. NO. NO.

119660-12111 | 5 2 1808 | 124465-44950 10 30 1B13 | 192157-26470 51 3 1FO8 | 194205-63550 78 1 1HO7
119660-21651 8 11 1811 | 31 1B13 | 192157-26520 51 5 1F08 | 194208-47530 66 11 1609
119660-21710 | 8 1 1811 | 124550-59820 13 45 1C01 ) 192157-26600 36 27 1EO8 | 194215-12341 22 4 1009
119660-25022 7 9 1B10 | 124550-66370 12 62 1B1S | 192157-26610 36 26 1E08 | 32 1 1803
119660-25052 7 10 1810 | 124732-59562 13 43 1C01 | 192157-26640 36 28 1608 | 194250-32530 36 33 1E08
119660-32001 9 1 1B12_ | 124766-59050 14 4 1€02 | 192157-26740 51 6 1F08 | 81 [ 1H11
119660-32020 9 11 1B12 | 124950-11340 4 24 1B06 | 192157-27510 49 & 1F06 | 194250-51660 48 14 1612
119660~35102 9 15 1812 | 129052-77920 73 12 1HO1 | 192157-27520 49 7 1F06 | 87 17 1103
119660-35113 9 16 1812 ] 129100-01580 3 16 1B0S | 192157-27550 49 8 1F06 | 194274-13570 21 3 1908
119660-35300 9 18 1812 | 8 3 1B11 | 192157-27600 49 9 1F0& | 194300-13340 22 2 1009
119660-49530 10 20 1813 | 129100-61930 12 59 1815 | 192157-33780 86 4 1101 | - 32 4 1E03
119660=51500 11 31 1B14_ | 129107-13540 6 7 1BG% | 192159-27700 34 29 1E08 | 7 1E03
119660-51530 11 33 1B14 | 129107-44590 17 4 1003 | 192159-27780 36 30 1ED8 | 194300-21460 34 A 1E06
119660-52020 2 27 1804 | 129150-35350 9 26 1B12 ] 192167-25310 40 1 1E13 | 194300-25%100 34 17 1E06
119660-61052 12 18 1B15_ 1 129150-4%080 17 8 1003 _{ 194080-37781 58 8 1F16 | 194300-31560 53 7 1F11
119660-610680 12 2 1B15 | 129150-5912C 13 20 1cetr 17 1F16 | 194300-31570 53 8 1F11
119660-61071 12 3 1B15 | 12915059131 13 23 €01 ) 61 21 1603 | 194300-31620 53 9 1F11
119660-41121 12 11 1815 | 129150-91400 2 36 1804 1 194130-01390 86 2 1101 | 194300-37570 61 10 1603
119660-61140 12 12 1815 | 129155-51280 12 15 1B15 | 194136-12880 30 7 1E01 | 76 & 1HOS
119660-61150 12 13 1815 | 129155-61480 12 22 1B15 | 57 7 1F15 | 194305-24970 36 5% 1E09
119640-41300 12 9 1815 | 129155=-61830 13 2 1C0% 1 194145-61640 75 12 1HO&4 | 194305-25160 37 2 1E10
119660-61341 12 10 1815 | 129155-77801 4 65 1B06 | 194145-75250 83 12 1H13 | 194306-13140 42 1 1E15
119660-61460 12 19 1B15 | 129350-26490 7 29 1810 1 194150-01370C 18 7 1004 | 194310-46350 62 11 1605
119660-61491 12 27 1815 | 129350-49541 10 21 1813 | 194150-45320 &5 22 1608 | 194310-46380 62 12 1605
119660-61651 12 L4 1815 | 129350-4%800 10 22 1B13 | 194150-47621 &6 13 1609 | 194310-46730 62 13 1605
119660-61501 12 51 1815 1 171056-49120 10 32 1813 | 194151-36670 28 7 1815 | 194310-61610 76 10 1HOS
119668-12510 5 14 1B08 | 171350-61450 12 63 1815 | 34 6 1EQ06 | 194311-28230 48 4 1FQ5
119668-12520 5 15 1BOB | 171353-44760 10 18 1B13 | 194151-47760 18 8 1004 | 194312-46630 65 15 1608
119668-26010 7 32 1810 | 172026-81740 74 35 THO3Z | 194151-57210 73 7 THBT |} 194312-46750 35 14 1E07
119687-22080 8 25 1B1% | 174307-51700 12 29 1B15 | 194167-61650 75 10 1HO4 | 194312-51220 68 5 1612
119807-11770 4 53 1B06 | 192152-26820 40 7 1E13 | 194170-45212 64 20 1607 | 194314-11880 28 1 1015
119808-12540 5 16 1808 | 192153-25140 56 2 114 | 194170-45220 &4 11 1607 | 194314-12720 28 2 1015
119810-55340 19 17 1005 | 192154-24670 50 8 1F07 [ 194170-45230 b4 18 1607 | 194322-24980 36 60 1E09
119865-12600 5 7 1808 | 192154-29610 49 10 TF06 | 194170-45310 b4 4 1607 | 194330-62530 77 12 1H06
121250-44901 10 29 1813 | 192154-29640 49 11 1F06 | 194170-45321 64 27 1607 | 1943461-25681 40 2 1E13
121450-01560Q 2 21 1B04 | 192154-29700 49 12 1F86 | 194170-45350 &4 29 1607 | 194405-83910 41 30 1E14
121450-42450 10 28 1B13 | 192157-24570 50 7 1F07 | 194170-45360 64 30 1607 | 194420-27810 L7 8 1F04
121454-44590 17 17 1003 | 192157=-24690 50 1 1F07 | 194170-45370 b4 31 1607 | 194420-62260 73 8 1HO1
121465-59950 12 74 1815 | 192157-24750 50 3 1F07 ]| 194170-45430 64 22 1607 | 194440-51620 68 13 1612
121520-01851 2 26 1B04 | 192157-24760 36 19 1E08 | 194170-45440 &4 32 1607 | 194447-13490 25 5 1012
121575-66830 12 70 1B15 | 192157-24770 36 20 1E£08 | 194170-45550 64 12 1607 | 194447-13860 23 2 1010
121750-5%090 13 38 1¢01 | 192157-24780 36 21 1E08 | 194170-45560 b4 13 1607 | 56 1 1F14
124060-21600 8 22 1B11 | 192157-24801 36 5 1E08 | 194170-45610 65 2 1608 | 194464-01190 18 5 1004
124064-55510 19 11 1b0S | 192157-24850 52 23 1F09 | 194180-25930 49 5 1FD& | 48 23 1F05
124066-59100 13 39 1¢01 | 192157-24950 36 24 1EQ8 | 194195=45620Q 65 3 1608 | 194505-25600 41 3 1E14
124085-02220 3 & 1805 | 192157-25020 52 24 1F09 | 194195-45640 &5 5 1608 | 194516-13770 26 ) 1p13
124160-01650 4 62 1806 | 192157~-25040 52 25 1F09 | 194195-45650 65 6 1608 | 56 & 1F14
124160-01751 2 15 1804} 192157=25210 52 & 1F09_ t 194195-46260 65 8 1608 | 194516-13780 26 11 1013
124160-11340 4 23 1806 | 19 1F0% | 194197-21170 35 1 1807 | 56 7 1F14
124160-11360 4 63 iB06 | 192t157-25220 52 7 1F09 | 194197-27681 46 9 1F03 | 194555-46640 65 16 1608
124160-39450 9 32 1B12 | 20 1F0% ¢ 47 2 1F04 . | _194555-65130 79 4 1HO8
124160-77020 68 15 1612 | 192157-26440 51 1 1F08 | 48 1 1F05 | 194555=-77910 35 15 1EQ7
124190-34801 ¢ 13 1812 | 192157-26450 51 ] 1F08 | 194200-65610 79 17 1THO8 | 194630-43230 62 21 1605
124240-01883 7 31 1810 | 192157-26440 51 2 tF08 ! 194205-42280 62 20 1605 | 194640-25390 41 2 1E14




(MF NO.NPC-3676) | 1L04 | **% PARTS INDEX **+ 99.07.28 P. &
tmm————— +

PART NO. GRP. REF. Lo¢ |  PART WO. GRP. REF.  LOC. | PART NO. GRP. REF. Loc | PART NO. * GRP. REF. LOC.
NO. NO. NO. | NO. MNO. NO. | NO. NO. NO. | NG. NO. NO.
194640-44410 65 26 1608 | 194990-85561 8& 40 11017 | 198165-13320 24 2 1011 | 198165-24660 81 3 TH11
194640-446420 65 27 1608 | 195450-13140 36 1 1E08 | 198165-13350 24 3 111 | 198165-25810 39 & 1E12
194670-25370 26 25 1013 | 198129-24930 36 58 1ECY | 198165-13511 25 1 1012 | 198165-25840 39 7 1E12
194681-14750 57 2 1§15 | 198136-27950 58 14 1F16 | 198165-13521 25 2 1012 | 198165-25851 35 4 1E07
11 1F15 | 198162-00640 17 5 1003 | 198165-13531 25 3 1012 | 198165-25870 35 5 1EQ7
194681-14760 57 3 1F15 | 198162-52110 70 4 1614 | 26 24 1013 | 198165-26150 41 4 1E14
12 1F15 | 198162-52150 70 8 1614 | 198165-13600 25 6 1012 | 198165-26180 41 7 1E14
194681-14770 57 4 TF15 | 198162-61370 74 11 1HD3 | 198165-13620 25 8 1912 | 198165-26190 41 8 1E14
13 1F15 ] 198162-61410 74 13 1HO3 | 198165-13630 25 g 1012 | _198165-26210 41 12 1E14
194740-00322 61 1 1603 | 198162-61670 75 14 THO4 | 198165-13650 34 1 1E06 | 198165-26220 42 4 1E15
194766-65170 79 é tHO8 | 198162-62630 76 19 THOS | 198165-13700 26 2 1013 | 1981465-26230 42 5 1E15
194802-22250 ' 24 6 1011 | 77 13 1HOS | 198165-13730 26 5 1013 | 198165-26240 41 16 1E14
194802-22260 | 24 H 1011 | 198162-65110 79 2 THO8 | 198165-13740 26 3 1013 | 198165-26270 41 19 1E14
194802-22270 | 24 8 1011 | 198162-65120 79 3 THO8 | 198165-13750 26 7 1013 | 198165-26400 43 2 1£16
194802-62310 1 _75__ 18 1HO& | 198163-65930 80 ? 1HO9 )| 1981465-13760 26 8 1013 | _198165=-26410 43 3 1E1é
194850~-13660 25 7 1012 | 198163-65940 80 1 THO9 | 198165-13770 26 10 1013 | 198165-26420 43 4 1E16
194850-24990 35 13 1E07 | 198164-15750 31 1 TE02 | 198165-13814 26 3 1013 | 198165-264%90 43 5 1E16
194850-24390 42 ) 1E15 [ 198164-15760 31 4 TEQ02 | 198165-13840 26 4 1013 | 198165-2?7750 47 5 1F 04
194850-26710 44 8 1F01 1 198164-15770 31 5 TEQZ | 198165-13910 27 1 1014 | 198165-27820 47 10 1F04
194850-26720 ¥4 9 1F01 1 198164=-15780 31 2 TE02 | 198165-13920 27 2 10164 | 198165-28240 48 5 1F05
194850-25850 43 6 1E16 | 198164-15790 31 3 1E02 | 198165-14120 28 4 1015 } 198165-28330 48 12 1F05
81 A 1411 | 198164~17450 31 11 1E02 | 198165-14130 28 5 1015 F 198165-31400 53 2 1F11
194850-246870 43 7 1E16 | 198164-29040 50 10 1707 | 198165-14140 28 6 1015 | 198165-32311 53 14 1F11
81 5 1H11 | 198164~29050 50 11 1F07 | 198365-14610 24 5 1011 | 198165-32320 53 15 1F11
194850-42180 62 ? 1605 1 198165-00600 17 3 1003 | 198165-14620 29 1 1016 | 198165-32610 54 2 1F12
194850-42150 62 8 1605 1 198165-00680 17 12 1003 | 198165-14630 29 3 1016 1 198165-32620 54 3 1F12
194850~45330 64 28 1607 § 198165-00720 17 13 1003 | 198165-14860 30 3 1E01 | _198165-32630 54 b 1F12
194850-45700 65 7 1608 | 198165-00950 17 16 1003 | 12 1E01 | 198165-32640 A 5 iF12
194850-49230 65 9 1608 | 198165-01110 18 1 1004 | 198165-14870 30 5 1E01 | 198165-33120 55 2 1F13
194850-49290 70 2 1614 ] 198165-01130Q 18 3 1004 | 14 1EQ1 | 198165-3341Q 56 3 1F14
86 35 1101 | 198165-01150 18 4 1004 | 198165-14890 30 9 1601 | 198165-33420 56 4 1F14
87 16 1103 | 198165-04110 19 1 1005 | 198165-17310 31 8 1E02 | 198165-33510 56 5 1F14
194855-24020 25 10 1012 | 198165-04140 19 3 1005 _|_198165-17411 21 g 1E02 | 198165-34110Q 56 8 1F14
35 2 TED7 | 198165-04311 19 4 1005 | 198165-17421 31 10 1E02 | 198165-34140 56 9 1714
49 1 1F06 | 198165-04350 19 5 1005 | 198165-17461 31 12 1E02 | 198165-34800 57 9 1F1S
54 1 1F12 | 198165-04370 19 6 1005 | 198165-17470 31 14 1ED2 | 198165-36330 60 3 1602
194855-24150 42 3 1E15 | 198165-04380 19 7 1005 | 198165-17481 31 15 1ED02 | 198165-36430 60 10 1602
194855-24290 36 2 1E08 | 69 1 1613 | 198165~17501 31 16 1E02 | 198165-37340 61 5 1603
194856-25330 39 1 1E12 ] 198165-04410 19 27 1b05 1§ 198165-17540 32 2 1E03 | 198165-37681 61 13 1603
194940-45520 64 33 1607 § 198165-04420 19 28 1005 | 198165=-17711 32 9 1E03 | 198165-37690 61 15 1603
194940-52150 70 5 1614 | 198165-04430 1% 29 1005 | 198165-17731 33 3 1E04 | 198165-37760 61 19 1603
194940-65590 79 14 1HO8 | 198165-04440 19 31 1005 | 198165=17741 33 4 1E04 | 198165-37770 61 20 1603
194990-20170 61 3 1603 | 198165-04460 19 32 1005 | 198165-17751 33 5 1ED4 | 198165-37840 61 23 1603
86 3 1101 | 198165-11350 26 1 1013 | 198165-17781 32 10 1E03 | 198165-42120 62 6 1605
194990-22040 68 2 1612 _[.198165-11360 21 2 1008 | 198165-17790 33 6 1EQ4 | 198165-42390 85 2 1H16
194990-22050 2 10 1804 | 198165-11500 21 4 1008 | 198165-21490 34 S 1E06 | 198165-42420 &5 3 1H16
12 1 1815 | 198165-11510 21 5 1008 | 198165-24120 35 9 1EQ7 | 198165-42450 8s 1 1H16
68 3 16312 | 198165-11540 21 & 1008 | 198165-24160 35 11 1E07 | 198165-44160 85 4 1H16
194990-22130 20 4 1006 ] 198165-12310 22 1 1009 | 198165-24440 25 11 1012 | 198165-44220 g5 5 1H16
T4 1 1H03 ] 198165-12320 32 3 1E03 | 26 13 1013 | 198165-44270 g5 & 1016
2 1H03 1 198165-12420 32 6 1E03 | 36 16 1E08 | 198165-44450 85 b 1H1é
76 1 1HOS | 198165-13100 23 5 1010 | 198165-244%0 25 12 1012 1 198165-45220 85 10 1H16
194990-22140 746 2 1H05 [ 198165-13120 23 1 1010 | 26 14 1013 | 198165-45240 85 1 1H16
3 1HOS5 | 198165-13310 24 1 36 17 1ED8 ] 198165-45250 85 12 1H16

1011 |



b — +

(MF NO.NPC-3676) 1 tLO5 | xxx PARTS INDEX %% 99.07.28 P. 5

o +

PART NO. GRP. REF. LGC | PART NO. GRP. REF. LOC. | PART NO. GRP. REF. LOC | PART NO. GRP. REF, LOC.
NO. _ NO. NO. 1 NO., NO. NO. | NO. NO. NO. | NO. NO. NG.
198165-45320 85 13 1H16 | 198165-50110 70 3 1614 | 198165-62480 77 9 1H06 | 198165-74640 g2 32 ITEE
198165-45330 85 14 1H16 | 198165-51160 70 31 1614 | 198165~63900 78 2 1RO? | 198165-74650 82 33 1H12
198165-45410 85 15 1H16 | 198165-51310 69 2 1613 _ 1 198165-63981 78 5 1HO? | 198165-74660 82 34 1H12
198165-45420 85 16 1H16 | 198165-51411 68 & 1612 | 198165-64050 75 19 1HO&4 | 198165-74670 82 35 1H12
198165-45520 8s 17 1H16 | 198165-51421 68 7 1612 | 198165-64060 75 20 THO4 | 198165-75200 83 5 1H13
19816%-45640 85 18 1HA6 | 198165-51450 68 8 1612 | 198165-64070 75 21 1HO4 | 198165-75210 83 6 1H13
198165-45950 BS 9 1H16 | 198165-51550 68 11 1612 | 198165-64250 75 22 1H04 | 198165-75250 83 7 1H13
198165-46110 86 s 1101 | 198165-51570 68 12 1612 | 198165-64260 75 23 1HO&4 | 198165-75260 83 8 1H13
198165-46250 86 6 1101 [ 198165-52100 72 1 1616 | 198165-64570 75 3 1HO4 | 198165-75400 83 1 1H13
198165-46470 86 10 1101 1 198165-5211C 72 2 1616 P 198165-64701% 78 & 1HO7? | 198165-75720 83 13 TH1 3
198165-46480 86 11 1101 | 198165-52120 72 3 1616 | 198165-64751 78 ? 1HO? | 198165-85300 84 3 1H14
198165-46490 86 12 1101 ! 198165-52140 70 9 1614 | 198165-64810 78 3 1HO0? | 198165-85%50Q 84 4 1H14
198165~46591 B6 14 1101 | 198165-52200 70 11 1614 | 198165-65150 85 19 1H16 | 198167-00510 17 1 1003
198165-46651 86 14 1101 | 198165-52250 70 12 1674 | 198165-65170 79 ? 1H08 | 198167-00670 171 1003
198165-46780 86 17 1101 [ 198165-52500 73 4 1H01 [ 198165-65220 85 20 1H16 | 198167-00730 17 14 1003
198165-46802 86 7 1101 | 198165-52600 73 5 THO1 | 198165-65280 85 22 1H16 | 198167-00810 17 15 1003
198165-46852 86 8 1101 | 198165-52701 78 4 1HO?7 | 198165-65470 79 9 1HO8 | 198167-01120 18 2 1004
198165-44880 86 19 1101 ! 198165-53140 71 1 1615 | 198165-65580 79 13 1HO8 | 198167-14620 29 2 1016
198165-46910 86 20 1101 | 198165-53190 71 2 1615 | 198165-655%90 79 15 1H08 | 198167-17300 31 7 102
198165~46961 g6 21 1101 | 198165-53510 71 3 1615 | 198165-65640 85 25 1816 | 198167-17660 33 1 1EQ04
198165-46980 36 22 1101 1 198165-53520 71 5 1615 | 198165-656%90 7919 1H08 | 198167-17670 33 2 1E04
198165-46991 86 23 1101 | 19B165-53530 71 4 1615 | 85 26 1H16 | 198167-21210 34 3 1E06
198165-47250 85 8 1816 | 6 1615 | 198145-71101 82 1 1R12 | 198167-21410 36 14 1E06
198165-47360 &6 5 1609 | 198165-56610 72 5 1616 | 198165-71110 82 2 1812 | 198167-22110 34 16 1E06
198165-47710 76 7 1HOS | 198165-56900 72 6 1616 | 198145-71120 82 7 TH12 | 198167-24150 35 10 1E07
198165-47750 76 8 1HOS | 198165-56%920 72 7 1616 | 198165-71130 82 8 1H12 | 198167-24300 36 3 1E08
198165-47760 76 9 1HOS5 | 198165-58010 69 3 1613 | 198165-71140 82 3 1H12 | 198167-24330 36 8 1EQS
198165-48270 67 4 1610 | 198165-58110 T4 3 1HO3 | 1981465-71180 82 4 1H12 | 198167-24340 36 9 1E08
68 4 1612 | 198165-58120 69 4 1613 | 198165-71190 82 5 1H12 | 198167-2435Q 36 10 1E08
198165-48550 B6 24 1101 | _198165-5813Q 69 5 1613 | 198165=71200 82 6 1H12 | 198167-24360 36 11 1E08
87 4 1103 | 198165-61040 75 1 1HD4 | 198165-72111 82 9 1412 | 198167-24370 36 12 1E08
198165-48560 86 25 1101 | 198165-61200 74 10 THO3 |} 198145-72120 82 10 1H12 | 198167-24380 36 13 1E08
BY 5 1103 ] 198165-61400 74 12 1HO3 | 198165-72130 82 11 1H12 | 198167-24390 36 4 1E08
198165-48611 86 26 TI01 | 198165-61441 74 14 THO3 | 198165-72140 82 12 TH12 | 198B167-24400 36 14 1£08
198165-48621 86 27 1101 | 198165-61451 74 15 1HO3 | 198145-72150 82 13 1H12 | 198167-24410 36 15 108
198165-48631 86 28 1101 | 198165-61501 75 4 1HO4 | $98165-7217Q 82 14 1H12 | 198167-24440 49 2 1706
198165-48641 86 29 1101 | 198165-61531 75 5 1HOB4 ) 20 1H12 | 198167-24500 36 18 1E08
198165-48650 86 30 1I01 | 198165-61541 75 & 1HD4 | 198165-72180 82 15 1H12 | 198167-24530 49 4 1F06
198165-48660 86 31 1101 | 198165-61550 75 7 1HO4 1 21 1H12 | 198167=-24710 50 2 1F07
198165-48670 86 32 1101 | 198165-61562 75 2 1HO4 | 30 1H12Z | 198167-24%950 36 25 1E08
198165-48680 86 33 1101 | 198165-61610 75 9 1HO4 | 198165-72190 82 16 1H12 ] 198167-24960 35 12 1E07
198165-48710 86 34 1101 | 198165-61780 74 19 1HQ3 | 22 1H12 | 198167-25100 37 1 1E10
198165-48750 86 39 1101 | 198165-61790 75 16 1HO4 | 198165-72211 82 19 1H12 | 198167-25170 38 1 1E11
198165-48800 87 1 1103 | 198165-61810 74 20 THO3 | 198165-72220 g2 23 1H12 | 198167-25710 53 1 1F11
198165-48820 87 & 1103 ] 198165-61830 75 17 1HO4_ | 198165=-72250 82 17 1H12__ [ 198167-25740 . 39 3 1E12
198165-48830 87 7 1103 | 198165-61840 74 22 1HO3 | 24 1H12 | 198167-25750 39 4 1£12
198165-48840 87 8 1103 | 198165-61850 74 23 1403 | 198165-72260 82 18 1H12 | 198167-25770 39 5 1812
198165-48850 87 g 1103 | 198165-61860 74 24 1HO3 | 25 1H12 | 198167-26050 40 3 1E13
198165-48870Q 87 10 1103 | 198165-61910 74 29 THO3 | 198165-73111 82 26 1H12 | 198167-260%0 40 4 1€13
198165-48880 87 11 1103 | 198165-61920 74 31 1HO3 | 198165-73120 gz 27 1H12 | 198167-26110 40 5 1E13
198165-48890 87 12 1103 | 198165~62251 74 13 1H05 _ [ 198165-73310 82 28 1H12 | 198167-26131 40 6 1E13
198165-48910 87 13 1103 | 198165-62410 76 16 THO5 | 198165-74610 82 29 1H12 | 198167-26160 41 5 1E14
198165-48920 87 14 1103 | 198165-62440 6 18 1HO5 | 198165-74620 82 36 1H12 | 198167-26170 41 6 1E14
198165-48940 87 15 1103 | 198165-62460 77 7 1HO6 | 198165-74630 82 31 1H12 | 198167-26190 41 9 1E14




(MF NO.NPC-3676) | 1L06 | %k PARTS INDEX #%%* 99.07.28 P.
= +

PART NO. GRP. REF, Loc | PART NO. GRP. REF. LOC. | PART NO. GRP. REF. L0C | PART NO. i GRP. REF. LOC.
NO,  NO, NG, | NO. NO. NO. | NO. NO. NG. | ' NO. NO. NO .
1981467-26200 41 10 1E14 | 198167-29750 52 22 1F09 | 198174-85660 89 18 1106 | 198223-52400 70 16 1614
198167-26211 41 13 1E14 | 29 1F09 | 21 1106 | 198223-52510 70 19 1614
198167-26220 41 14 1614 | 198167-29910 67 1 1610 ) 24 1106 | 198223-57100 73 1 1HD1
198167-26230 41 15 1E14 | 198167-29950 33 ? 1E04 | 27 1106 | 198223-57110 71 7 1615
198167-26240 41 17 1E14 | 198167-29970 33 8 1E04 | 198174-85670 89 19 1106 | 198223-57200 73 6 1HO1
198167-26250 41 18 1E14 | 198167-29980 33 9 1604 ] 22 1106 | 198223-65630 80 4 1HO9
198167-26310 41 20 1E14 | 198167-33130 55 3 1F13 | 25 1106 | 85 24 tH16
198167-26330 41 21 1E14 | 19B167-35450 58 16 1F16 | 28 1106 | 198240-46250 87 2 1103
198167-26340 41 22 1614 | 198167-35530 59 1 1601 | 198174-85710 89 29 1106 | 198240-46260 87 3 1103
198167-26500 44 1 1F01 | 198167=-35550 59 2 1601 | 198174-85720 89 30 1106 | 198240-62451 77 6 1HO06
198167-26510 44 2 1F01 | 198167-37350 61 ) 1603 | 198174-85730 89 31 1106 | 198290-32750 54 7 1712
198167-26520 44 3 1F01 | 198167=-37711 61 17 1603 | 198174=85740 89 32 1106 | 198360-52320 70 6 1614
198167-26530 44 4 TFD1 | 198167-48320 67 5 1610 | 33 1106 | 198360-52330 70 7 1614
198167-26540 L4 5 1F01 | 198167-48340 67 ) 1610 | 198174-85760 89 34 1106 | 198361-48750 &7 7 1610
198167-26550Q 44 6 1F01 | 198167-52600 70 20 1614 | 198174-85770 89 35 1106 | 198421-00640 17 6 1003
198167-26580 L4 7 1F01 | 198167-56300 72 4 1616 | 198174-85780 89 36 1106 | 198421-00650 17 7 1003
198167-27450 T6 4 1HOS | 198167-61600 75 8 1HD4 | 198174-85790 39 37 1106 | 198421-01250 18 6 1004
198167-27480 46 4 1F03__ | 198167-61660 75 13 1HO4 | 198174-85810 89 38 1106 | 198421-04430 i 19 30 1005
198167-27490 46 5 1F03 | 198167~-61680 75 15 1HO4 | 198174-85820 89 39 1106 | 198421-13221 23 6 D10
198167-27510 46 6 1F03 | 198167-61910 77 2 1HD& | 40 1106 | 198421-13231 23 7 1010
198167-27521 X rd 1F03 | 198167-62430 76 i7 1H0S5_ _t 198174-85830 89 41 1106 | 198421-13240 23 8 1010
198167-27530 46 8 1F03 | 198167-62450 77 5 1HO6 | 42 1106 | 198421-13650 . 42 2 1E15
198167-27580 45 1 1F02 | 198167-62460 77 8 1HO& | 198174-85840 89 43 1106 | 198421-141490 . 28 3 1015
198167=27630 45 2 1F02 | 198167=-65240 8s 21 1H16 | 198174=~85850 89 b 1106 | 198421-14630 29 4 1616
198167-27640 45 3 1F02 | 198174-63100 88 1 1105 | 198174-85860 89 45 1106 § 198421-24910 36 57 1E09
198167=-27650 45 4 1F02 | 198174-63200 38 2 1105 | 198174-85870 89 46 1106 1§ 198421-27110 46 1 103
198167-27680 45 5 1F02 1 198174-63210 88 3 1105 | 47 1106 ] . 47 1 1F04
198167-27690 45 6 1F02 | 198174-63220 88 4 1105 | 198174-85880 89 48 1106 | 198421-27240 . 46 2 1F03
198167-27720 47 3 1F04 | 198174-63230 as 5 1105 | 49 1106 | 198421-31510 . 53 3 1F11
198167-27730 47 A 1F04 | 198174-63240 38 6 1105 | 50 1106 | 198421-31520 . 53 4 1F11
198167-27770 47 6 TF04 | 198174-63250 88 7 1105 | 198174-85890 89 51 1106 | 198421-31530 53 5 1F11
198167-27780 47 7 1F04 [ 198174-63260 88 8 1105 | 52 1106 | 198421-31550 53 6 1F11
198167-27810 47 9 1F04 | 198174-64100 29 1 1106 ] 53 1106 | 198B421-32660 54 & 1F12
198167-27850 47 11 1F04 | 198174-64110 89 2 1106 | 19B8174-85910 89 54 1106 | 198421-33110 55 1 1F13
198167-27930 47 13 1F04 | 198174-64130 89 57 1107 | 198174-85920 89 55 1107 | 198421-33140 55 4 1F13
198167~28210 48 2 1F0S5 | 198174-85110 8% 3 1106 | 198174-85930 89 56 1107 | 198421-33170 55 5 1F13
198167-28220 43 3 1F0S | 198174-85120 89 4 1106 | 198220-45340 65 1 1608 | 198421-36310 60 1 1602
198167-28240 48 6 1F0S | 198174-85130 89 5 1106 | 198220-45350 65 23 1608 | 198421-36321 60 2 1602
198167-28250 48 7 1F05 | 198174-85150 89 & 1106 | 198220-45370 65 24 1608 | 7 1602
198167-28270 48 8 1F0S | 198174=-85170 89 7 1106 [ 198220-46400 65 25 1608 | 198421-36380 60 4 1602
198167-28280 48 9 1F05 | 198174-85210 89 8 1106 | 198220-48140 7 39 1810 | 8 1602
198167-28290 48 10 1F05 | 198174-85220 89 9 1106 | &7 3 1610 | 198421-36410 60 9 1602
198167-28310 438 11 1F05 | 198174-85250 89 58 1107 | 198220-52180 73 3 1HGT | 19B421-37511 61 8 1603
198167-28370 48 24 1F05 | 198174-85270 89 10 1106 | 198220-52300 70 13 1614 | 19B421-45440 64 26 1607
198167-29010 50 & 1F07 | 198174=-85280 89 11 1106 | 198220-62150 76 11 1HOS | 198421-61470 74 16 1HO3
198167-29310 51 8 108 | 198174-85290 89 12 1106 | 77 4 THO6 | 198421-61510 74 17 1HO3
198167-29330 51 14 1F08 | 198174-85510 89 13 1106 | 198220-628%0 77 16 THO6 | 198427-61540 74 18 1HO3
198167-29340 51 15 1F08 | 198174-85520 B9 14 1106 _ | 198220-65410 85 23 1H16 | 198421-61620 75 11 1HO4
198167-29390 51 16 1F08 | 198174-85530 89 15 1106 | 86 38 1101 | 77 1 1H06
198167-29410 52 10 1F0% | 198174-85550 89 16 1106 | 198221-13360 24 4 111 | 198421-65030 79 1 1HO8
198167-29610 52 26 1F09 1| 198174-85610 a¢ 17 1106 | 198223-46280 86 9 1101 | 198421-65160 79 5 1HO8
198167-29640 52 27 1F09 | 198174-85620 89 20 1106 | 198223-52150 70 10 1614 | 198435-16230 21 7 1008
198167-29710 52 28 1F09 | 198174-85630 89 23 1106 | 198223-52330 70 14 1614 | 32 5 1E03
35 1F09 | 198174-85640 89 26 1106 | 198223-52340 70 15 1614 1 198435-45110 64 3 1607




o ——— +
{MF NO.NPC-3478&) ] 1L07 | *k% PARYS INDEX x&* 99.07.28 P. 7
fom————— +

PART NO. GRP. REF. Loc | PART NO. GRP. REF. LOC. | PART NO. GRP. REF. Loc 1 PART NO. GRP. REF. LocC.
NO. NO. NO. | NO. NO. NO. | NO. KO, NO. ] NO. NO. NO.

198435-45260 b4 21 1607 | 22217-100000D 31 19 1E02 | 22287-100000 36 35 1E08 { 22372-080000 T4 41 THO3
198435-45410 64 5 1607 | 34 8 1E06 | 36 1E08 | 75 26 1HO4
198435-45420 64 6 1607 | 54 g 1Fi2 | 37 1E08 | 77 25 1HO6
198531-14750 30 4 1EQ01 | 62 22 1605 | 22292-000240 39 12 1E12 | 22372-100000 T4 42 1HO3
13 1801 | 23 1605 | 22312-080160 35 17 107 | 22417-120100 70 21 1614

22117-040000 12 45 1B15 | 22217-120000 21 8 1008 | 18 1£07 | 22417=-160160 66 29 1609
22117-080000 65 17 1608 | 56 10 1F14 | 36 38 1EQ8 | 22417-200160 74 43 1HD3
22117-120000 46 50 1F03 | 83 g 1H13 | 49 17 1F06 | 76 21 1HOS
47 14 1FQ4 | 22217-140000 28 i] 1015 { 2¢312-08018Q0 46 12 1F03 ] 86 48 1101

22137-040000 11 43 1B14 | 22242-000100 86 44 1101 [ 54 10 1F12 | 22417~200200 I 27 1HO4
22137-050000 50 4 1F07 | 22242-000120 4 &7 1806 | 22312-080220 54 11 1F12 | 22417-200250 61 32 1603
22137-060000 63 32 1606 | 22242-00017C 47 17 1F04 _ t 22312-080320 54 12 1F12 | 22417-250250 22 5 1009
66 19 1609 | 52 30 1F09 | 22312-100120 51 10 1FC8 | 32 11 1EQ3

73 14 1HO1 | 22242-000200 7 15 1810 | 22312-100200 26 57 113 | 59 7 1601

86 41 1101 | 23 3 10610 | 22322-030160 12 55 1815 | 61 33 1603

22137=-080000 7 33 1810 | 31 13 1EQ2 | 22351-030012 8 15 1811 | 22417-250320 75 28 1HO4
18 10 1004 | 41 31 1E14 [ 22351-030014 12 47 1815 | 22486-060140 66 30 1609

34 7 1€06 | 22242-000210 52 12 1FQ9 | 22351-035032 24 i 1011 | 22486-060500 63 18 1606

4% 14 1F06 | 22242-000220 86 45 1101 46 13 1FD3 | 22487-040200 70 22 1614

61 27 1603 | 22242-0060250 38 4 111 | 47 19 1FD4 | 22487-060800 74 4 1HO3

41 1603 | 39 10 1£12 ¢ 48 25 1F0S | 22487-08040C 61 34 16903

43 1603 | 40 8 1E13 | 22351-040010 2 22 1804 | 35 1603

66 20 1609 ! 41 32 1E14 { 12 56 1815 | 22512~-040120 7 8 1810

21 1609 ¢ 43 9 1E16  { 22351-040012 6 8 1809 | 22 1810

22 1609 | 60 5 1602 H 65 18 1608 | 8 9 1811

23 1609 | 11 1602 1 22351=-040040 53 10 TF11 | 22512-070400 61 36 1603

T4 37 1HG3 | 22242-000280 49 16 1F06 1 86 46 110t | 22551-050250 41 38 1E14

75 24 1HO4 | 22242-0002%0 39 11 1E12 | 22351-050025 66 24 1609 | 22695-3208061 20 3 1006

22137-100000 31 17 102 | 48 14 1FO5 | 22351-050040 S5 3 1F13 | 22857-500100 & 60 1804
59 4 1601 | 22242-000340 41 33 1E14 | _22351-060012 4 30 1B06 | 23000-022000 33 10 1EQ4

61 28 1603 | 22242-000350 28 9 1015 | 22351-060016 66 25 1609 | 23000-054000 5 11 1808

74 38 1HO3 | 22242-000360 24 9 1011 | 22351-060020 47 20 1FQ4 | 23000-070000 29 5 1016

86 42 1101t 22242-000400 56 11 1F14 | 22351-060025 46 14 1FO3 | 6 1016

22137-120000 49 15 1F06 | 22252-000150 34 18 1ED6 | 22351-060028 65 28 1608 | 23000-080000 29 7 1016
75 25 1404 | 22252-000180 41 34 1E14 | 22351-060032 24 11 1011 | 23010-030000 67 8 1610

22137-160000 31 18 1EQ2 | 22252-000210 8 40 1811 t 44 15 1F03  } 23010-038000 17 18 1003
58 10 1F16 | 22252-000400 40 9 1E13 | 47 21 1F04 | 23010-050000 17 19 1003

59 5 1601 | 52 31 1F09 | 48 26 1F0S | 23062-040020 86 49 1101

22137-180000 47 15 1F04 | 22252-000470 26 16 1D0t3 |} 22351-080Q016 34 9 1E06 | 23065-090140 78 10 1HO7?7
22137-200000C 61 29 1603 | 41 35 1E14 } 22351-080020 25 14 1012 | 23065-120500 4 61 1806
87 19 1103 | 48 15 1F0S { 26 18 1013 | 23080-008000 17 20 1003

22157-060000 18 11 1DD4 | 22252-000520 25 13 1012 1 22351-080032 55 7 1F13 | 23080-012000 17 21 1003
74 3 1HO3 | 41 36 1E14 I 22351-080040 55 8 1F13 | 19 33 1005

86 43 1101 | 22252-000550 48 16 1F05 | 22360-040000 12 72 1815 | 78 11 1HO7?

22157-080000 76 20 1HO5 | 22252-000800 41 37 1E14 | 22360-060000 12 73 1815 | 23414=-080012 13 4é 1Cc01
22190~-060003 12 79 1815 | 22262-000240 52 8 1F09 } 22360-080000 47 22 1F04 | 14 12 102
22190-080000 35 16 1EQ7 | 21 1FC9 | 22372-060000 63 13 1606 | 23414-120016 36 23 1E08
36 34 1E08 | 22272-000040 12 (23 1B15 __} T4 40 1H03 | 23414-140000 13 &7 1€01

22190-100000 46 11 1F03 [ 22272-000120 58 11 1F16 86 47 1101 | 23414-140018 62 14 1605
57 16 1F04 | 59 6 1601 | 22372-080000 18 12 1004 | 23414-160021 33 11 1EQ4

22190-120002 3 13 1805 § 22272-000150 47 18 1F04 { S8 18 1F16 ] 86 50 1101
12 8a 1815 i &1 30 1603 | 66 26 1609 | 23414-200026 67 @ 1610

14 8 1c02 ] 22272-000190 61 31 1603 | 27 1609 | 23491-140002 54 13 1F12

22217=-040000 11 44 1814 | 22287-080000 54 9 1F12 | 28 1609 t 23857-100000 33 12 1E04




(MF NO.NPC-34758) | 1LDE | ***% PARTS INDEX *#x 9¢.07.28 P. 8
tm————— +

PART NO. GRP. REF. Loc | PART NO. GRP. REF. LOC. | PART NO. GRP. REF. Loc | PART NO. GRP. REF. LoC.
NO. _NO, NO. | NO. NO. NO. | NO. NO. NO. | NO. NO. NO.

23857-100008 86 51 1101 | 24311-000120 4 &4 1806 | 24341-000500 36 61 1609 | 26014=080252 16 32 1C04
23871-010000 1 15 1803 | 50 5 1FO7 | 24361-090500 51 18 1F08 | 26016-060122 20 7 1006
36 39 1E08 | 51 7 1FO08 | 24421-173007 25 18 1012 | 11 1006

51 11 1F08 | 64 36 1607 | 24421-284008 35 19 1E07 | 70 23 1614

62 3 1605 | 65 10 1608 | 24421-304208 36 41 1608 | 26016-060162 70 24 1614

15 1605 | 19 1608 | 24421-304708 26 21 1013 | 26016-080162 66 32 1609

&4 35 1607 | 29 1608 | 36 42 1E08 | 33 1609

a7 20 1103 | 24311-000125 46 17 1FG3 | 24550-010100 86 15 1101 | 34 1609

23871-020000 4 13 1806 | 47 24 1FD4 | 24550-012100 86 13 1101 | 75 29 1HO4
62 4 1605 | 48 21 1F0S5 | 24550-012200 66 7 1609 | 78 14 THO7

23871-030000 51 12 1F08 1 24311-000140 46 18 1F03 | 24550-016100 58 6 116 | 26016-080202 34 11 1E06
23887-120002 3 12 1805 ] 51 4 1F08 | 24550-016120 58 4 1F16 | 45 8 1F02
24101-060034 27 3 1014 | 17 1F08 | 24550-018200 51 13 1F08 | 47 27 1F04%
24101-060054 23 9 1010 | 64 24 1607 | 24550-020100 35 20 1E07 | 438 22 1F05
37 3 1E10 ] 24311-000160 9 27 1B12 | 24550-028200 36 7 1E08 | 66 35 1609

41 39 1E14 | 5S4 14 1F12 | 49 3 TF06 | 81 7 THAT

43 10 1E16 55 9 1F13 | 24550-050400 62 5 1605 | 26016-080252 28 12 1015

48 17 1F05 | 66 31 1609 | 24761-040000 34 1Q 1EQ6 | 35 21 1EQ7

24101-060064 53 11 1F11 | 24311-000180 25 15 112 | 58 12 1Fi6 ¢ 84 5 TH14
24101-060074 23 10 1010 36 31 1E08 | 61 37 1603 | 26016-080302 35 22 1E07
41 40 1E14 | 47 25 1F04 | 38 1603 | 36 43 1£08

53 12 1F11 | 65 1 1608 | 24761-060000 22 3 1009 44 1E08

24101-060084 28 10 1015 | 30 1608 32 8 1E03 | 26016-080352 44 13 1FO1
24101-060094 54 12 1£14 | 24311-000200 7 40 1810 | 26013-060162 86 53 1101 1 46 19 1F03
24101-062024 23 4 1010 | 67 10 1610 | 26013-060202 67 12 1610 | 26016-080402 36 45 1E08
27 4 1p14 | 24311-000220 45 7 1F02 | 26013-D40302 67 13 1610 | 49 20 1F06

24101-062034 7 24 1810 | 67 11 1610 | 26013-060402 67 14 1610 | _26016-100162 31 20 102
38 5 1E11 | 24314-000260 49 18 1F06 | 26013-08D0122 68 17 1612 | 26016-100302 25 20 1012

40 10 1E13 63 14 1606 | 26013-080162 34 15 1E06 | 35 23 1E07

52 32 1F09 | 24311-000320 2 16 1804 | 58 19 1F16 | 44 14 1FO1

24101-062064 41 41 1E14 | 24311-240100 g 34 1812 | 86 54 1101 | 62 24 1605
24101-062054 2s 4 12 | 19 19 1005 | 26013-080202 36 62 1EQY | 26016-100452 35 24 1EQ07
24101-062074 28 11 1015 | 49 19 1FD6 | 54 15 1F12 | 260146-100602 36 46 1E08
24101-063024 £2 8 1€15 | 24315-000070 &4 37 1607 | 78 8 THO7 | 26016-100652 51 19 1F08
24101-063050 56 13 1F14 | 24315-000110 &2 16 1605 | 26013-080252 47 26 1F04 | 26016-120302 49 21 1F06
24102-063034 7 23 1B10 | 64 38 1607 | 58 20 1F16 | 26016-120452 62 18 1605
24106-060054 7 30 1B10 | 65 20 1608 | 26013-080452 67 15 1610 | 26016-120652 62 19 1605
40 11 1813 | 24321-000300 44 10 1F01 |} 26013-080502 54 16 1F12 | 26018~060122 70 25 1614

24104-060064 48 18 1F0S5 | 24321-000500 25 16 1012 | 87 22 1103 | 26018-060162 19 22 1005
24104-062044 26 19 1013 | [ 11 1F01 | 26013-080752 19 21 1005 | 23 1005
24104-062054 38 6 111 | 63 15 1606 | 26013-100202 78 12 1HO7 | 73 15 1HO1
24104-063034 26 26 1013 | 24321-000550 86 52 1101 | 13 1HO7 | 16 1HO1
24161-202417 41 42 114 | 87 21 1103 | 26013-100302 25 19 12 | 17 THOT
24161-283313 48 19 1F05 | 24321-001150 25 17 1012 | 26 22 13 | 18 1HO1
24162-182416 50 g 1F07 | 24325-000650 62 17 1605 | 26013-100352 26 23 1013 | 81 2 1H11
24164-000202 41 43 1E14 | 24341-000070 12 57 1815 | 26013-100402 54 17 1F12 | 86 55 1102
24164-000452 26 20 1913 | 24341-000112 36 32 1E08 | 26013-100502 54 18 1F12 | 26018-060202 19 24 1005
24165-000322 34 ) 1EO08 | 64 25 1607 | 19 1F12 | 73 1% 1HO1
24190-080001 48 20 1705 | 24341-000120 44 12 1F01 | 26013-100552 54 20 1F12 | 26018~380162 17 22 10603
24190-100001 46 16 1F03 | 24341-000180 36 40 1E08 | 26013-100652 54 21 1F12 | 34 12 1E06
47 23 1F04 | 24341-000240 2 38 1B04 | 26013-120252 63 17 1606 | Th 45 1HO3

24190-160001 60 & 1602 | 24341-000280 12 83 1B15 | 26013-120302 76 22 1K0S | 76 23 1HA5
12 1602 | 24341-000355 41 L4 1E14 83 2 1H13 | 78 15 1HO7

24311-000050 64 23 1607 | 24341-000420 63 16 1606 | 26014=-060202 2 35 1804 | 26018-080202 17 23 1b03




dmmm——— +
(MF NO.NPC-3676) I 1L09 | k% PARTS INDEX *#x% 9%9.07.28 P. 9
famm——— +
PART NO. GRP. REF. LocC | PART KO. GRP. REF. LOC. | PART NO. GRP. REF. Lac | PART NO. GRP. REF. LoC.
NO. NO. NO. | NO. NO. NO. | NO. NO. NO. | NG. NO. NG.
26018-080202 19 25 1005 | 26t06-08B0142 4 69 1806 | <6716-080002 66 37 1609 | 719660-1459C 7 18 1810
33 13 1E04 | 26%106-080162 16 1 1¢04 38 1609 |
14 1E04 | 26106-080202 7 34 1810 | 78 9 1HO7 |
36 47 1E08 | 9 28 1812 | 86 59 1102 |
67 14 1610 | 10 13 1813 | 26716~100002 34 13 1EQ6 |
73 2 1H01 | 23 1B13 | 36 54 1EQ8 |
T4 46 1H03 | 26106-080252 35 25 1EQ7 | 55 1E09 |
75 30 1H04 | 26106-080302 36 48 1E08 | 54 23 1Fi12 |
31 1HO04 | 26106-080352 6 9 1809 | 62 26 1605 |
32 1HO04 | 26106-080452 4 50 1806 | 65 21 1608 |
i 24 1HOS | 10 14 1B13 | 26716-120002 18 14 1004 |
77 26 1HO06 | 26106-080552 36 49 1E08 ) 21 9 1008 |
27 1H06 | 26106-080702 & A 1809 | 46 21 1F03 |
78 16 1HO? | 26106-08075¢ 7 35 1810 ) 47 29 1F04 |
26018-080252 7 28 1H04 | 26106-100252 46 20 1F03 | 83 1 1H1I3 |
78 17 1H07? | 47 28 1F0& | 26736=-100002 31 21 1E02 |
18 1H0? | 26106-100402 15 1 103 | 26756-060002 12 78 1B15 |
26018-080352 41 45 1E14 | 26106-100452 16 30 1004 | 64 15 1607 |
B6 56 1102 | 26106-101052 52 33 1F09 | 26756-080002 17 24 1D03
26022-040082 11 45 1B14 | 26107-050102 20 15 1006 | 26776-120002 12 69 1B15
26023-030202 70 26 1614 | 26116-050102 12 76 1815 | 49 22 1F06 |
26023-060162 19 26 1005 | 26116-060162 64 14 1607 | 26776-160002 31 22 1E02 |
26051-080002 61 44 1603 | 26116-060304 12 77 1B15 | 26856-060002 4 42 1B06
26076-100222 3 2 1805 | 261%16-081302 7 36 1810 4 46 1806 |
26076-100252 3 3 1805 | 26116-101052 36 50 1E08 1 26979-050162 [ 48 1806 |
26086~120302 56 14 1F14 | 26116-101202 62 25 1605 | 26986-060002 73 20 1HO1 ]
26086-140252 28 13 1D15 | 26116-101402 36 51 108 | 27221-050080 4 14 1806 |
26106-060102 9 31 1812 | 26116=121302 83 10 1K13 | 27231-450000 1 16 1803 |
35 1812 | 26156-100162 53 13 1F11 | 27241-120000 1 17 1803 |
12 58 1815 | 26216-080702 6 5 1BGY | 27241-300000 1 18 1803 |
26106-060122 1 26 1B03 | 26216-100252 35 6 1EQ7 | 27241-400000 4 15 1806 |
3 14 1B0S | 26216-100452 36 52 1EQ8 | 27260-150000 35 26 1€07 |
5 12 1B08 | 26216-100602 35 7 1E07 | 27260-260000 35 27 1£07
7 16 1810 | 26226-080602 35 8§ 1ED7 |- 36 56 1EQ9 |
10 26 1813 | 26226-100552 36 53 1EQ8 | 27260-400000 52 34 1F09 |
27 1813 | .26346-080002 66 36 1609 | 27310-070000 4 22 . 1BO6 |
26106-060162 2 6 1804 | 26366-060002 2 14 1804 | 29420-100000 70 28 1614 |
8 1B04 | 26366-080002 4 51 1806 | 29420-150000 70 29 1614 |
) 3 1808 | ) 3 1809 | 29420-200000 70 30 1614 |
7 25 1810 | 11 1809 [ 294622-140001 33 15 1EQ4 |
26106060222 3 7 1B0S | 7 37 1810 [ 719255-53100 13 1 1€01 |
26106-060302 2 9 1B04 | 26450-060202 g 12 1812 [ 719610-01560 ! 1 1B03 |
26106-060352 10 19 1B13 | 26450-080252 64 39 1607 [ 719620-02800 1 19 1803 |
26106-060402 5 4 1B08 | 26450-080652 86 57 1102 | 719620-02870 1 30 1B03 |
7 41 1610 | 26587040102 11 46 1B14 | 719620~-02930 1 22 1B03 |
26106-060452 3 15 1B05 | 26587-080102 7 26 1810 § 719620-11650 4 39 1B06 |
26106-060602 2 " 1804 | 26589-060162 74 9 THO3 | 719620-11660 4 43 1806 |
12 1B0&4 | 26716-040002 ?2 i 1616 1 719620-225C0 8 28 1B11 |
26106-060702 12 75 1815 | 26716-060002 69 N 1613 | 719620-231C0 8 41 1811 |
26106-060752 12 110 1B15 | 86 58 1102 | 719620-236C0 8 47 1811 |
26106-060802 2 13 1804 1 26716-080002 18 13 1p04 | 719620-23610 8 65 1811 |
26106-060952 12 85 1B15 |} 54 22 1F12 | 719621-51100 11 1 1814
26106-080122 & 67 1806 | 61 3¢ 1603 | 719623-01560 1 2 1B03
5 13 1803 1] 40 1603 719660-11702 4 4 1B06 |

TOTAL(ITEM= 1,537)(REF.= 1,8%91)




¥ YANMAR AGRICULTURAL EQUIPMENT CO.LTD.
1-32, Chayamachi, Kita-ku, 0SAKA 530-8321, JAPAN
Tel:06-6376-6348

19995 8 H H4T(NPC-3676P110)YODA(50- 108PMEISE!



	Inhoud blad 1

	Inhoud blad 2




